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TEST REPORT CERTIFICATION

Applicant : Tsann Kuen Enterprise Co., Ltd.
Manufacturer : Tsann Kuen (Zhangzhou) Enterprise Co., Ltd.
EUT Description - Microwave Oven

FCCID - RBJ-TSKM840X

(A) MODELNO. : (1)TSK-8401AMM (2)TSK-8402AMM
(3)TSK-8403AMM (4)TSK-8404AMM
(5)TSK-8401EMM (6)TSK-8402EMM
(7)TSK-8403EMM (8)TSK-8404EMM
(9)TSK-8403E  (10)TSK-8404E

(B) SERIALNO. : N/A
(C) POWER SUPPLY : AC 120V, 60Hz

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 18 SUBPART C, OCT 2004
AND FCC/OST MP-5 FEBRUARY 1986

The device described above was tested by Audix Corporation to determine the maximum
emission levels emanating from the device. The maximum emission levels were compared to
the FCC Part 18 subpart C limits both radiated and conducted emissions.

The measurement results are contained in this test report and Audix Corporation is assumed
full responsibility for the accuracy and completeness of these measurements. Also, this

report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of Audix Corporation.

Date of Test : Aug. 04 ~ 12, 2005

Prepared by :  Jlugnicon (e Au{;], NLERSTES
(Monica Chang/Admithrator) |
/)

11/ i ) Y - .
Test Engineer : ///)L,X ) Y w19 00k
(Alex Deng/ Sec%ﬁ Maﬂé_éer)

Approve & Authorized Signer: m | {1\4 A47/L4 .20 oo

! (fgon Liu/Senior Managet)

Audix Corporation Report No. EM-F940179
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Model Number

Microwave Oven

(1)TSK-8401 AMM (2)TSK-8402AMM
(3)TSK-8403AMM (4)TSK-8404AMM
(5)TSK-8401 EMM (6)TSK-8402EMM
(7)TSK-8403EMM (8)TSK-8404EMM
(9)TSK-8403E  (10)TSK-8404E

The differences among above models are in the appearance of control panel & door,
PCB assembly. The following models are representative selected and reported in this

test report.

(1) Model No. TSK-8402AMM with configuration #1 (Magnetron : Witol, Type No.
2M315H + H.V. Transformer : Yunlu, Type No. KHT-R701ACK + Fan Motor :
Heng Cheng, Type No. YJF62A-120)

(2) Model No. TSK-8402EMM with configuration #2 (Magnetron : Toshiba, Type No.

2M231CH(EP)-A + H.V. Transformer : DPC, Type No. EUPA-700A + Fan
Motor : Heng Cheng, Type No. YJIF62A-120)

(3) Model No. TSK-8402EMM with configuration #3 (Matsushita, Type 2M211A-M2J
+ H.V. Transformer: DPC, Type No. EUPA-700A + Fan Motor: Heng Cheng, Type
No. YJF62A-120)

(4) Model No. TSK-8402EMM with configuration #4 (Matsushita, Type 2M211A-M2J
+ H.V. Transformer : Yunlu, Type No. KHT-R701ACK + Fan Motor : Heng Cheng,
Type No. YJF62A-120)

Appearance of Control

Model Number PCB Assembly Magnetron + H.V. Transformer Fan Motor
Panel & Door
TSK-8401AMM .
. See Appearance Photo Not Provide
(Mechanical Type)
TSK-8402AMM .
. See Appearance Photo Not Provide
(Mechanical Type)
TSK-8403AMM .
. See Appearance Photo Not Provide
(Mechanical Type)
TSK-8404AMM . #1 (Magnetron : Witol, Type No. 2M315H +
See Appearance Photo Not Provide

(Mechanical Type)

TSK-8401EMM

. See Appearance Photo Provide
(Electronic Type)
TSK-8402EMM .
. See Appearance Photo Provide
(Electronic Type)
TSK-8403EMM .
. See Appearance Photo Provide
(Electronic Type)
TSK-8404EMM .
. See Appearance Photo Provide
(Electronic Type)
TSK-8403E .
. See Appearance Photo Provide
(Electronic Type)
TSK-8404E .
. See Appearance Photo Provide
(Electronic Type)

#1 Tsann Kuen,
Type No. TKM-M01

H.V. Transformer : Yunlu, Type No. KHT-R701ACK)
#2 (Magnetron : Toshiba, Type No. 2M231CH(EP)-A +

. #2 Tsann Kuen,
H.V. Transf : DPC, Type No. EUPA-700A :
BM von Orl\raner hi ’T ypezl\/(l)Zl 1A-M2J : Type No. TKM-M02
tron : Matsushita, -M2J +
agnetron atsushita, Type 43 Heng Cheng,

H.V. Transformer : DPC, Type No. EUPA-700A)
#4 (Magnetron : Matsushita, Type 2M211A-M2J +
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

Type No. YJF62A-120

Notes: 1. Each model has five colors (White/Black/Blue/Red/Sliver), four configurations (Magnetron + H.V. Transformer) and three fan motors.
2. TSK-8403EMM and TSK-8403E are identical except model no.
3. TSK-8404EMM and TSK-8404E are identical except model no.

Audix Corporation Report No. EM-F940179
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FCCID : RBJ-TSKM840X

Applicant : Tsann Kuen Enterprise Co., Ltd.
3, Kai Fa ond Road, Pao An Industrial District,
Ren Teh Hsiang, Tainan, Taiwan

Manufacturer : Tsann Kuen (Zhangzhou) Enterprise Co., Ltd.

Tsann Kuen Industrial Park, Longchi
Development District, Zhangzhou, Fujian,
363000, P.R. China

Magnetron : #1 Witol, Type No. 2M315H

#2 Toshiba, Type No. 2M231CH(EP)-A
#3 Matsushita, Type No. 2M211A-M2J

H.V. Transformer : #1 Yunlu, Type No. KHT-R701ACK
#2 DPC, Type No. EUPA-700A

Fan Motor : #1 Tsann Kuen, Type No. TKM-MO01

#2 Tsann Kuen, Type No. TKM-M02
#3 Heng Cheng, Type YJF62A-120

Frequency : 2450MHz

Rated Current : 10A

Microwave Output : 700W

Rated Power Consumption : 1150W

Power Cord : Non-Shielded, Undetachable, 1.0m (3-Pin)
Date of Receipt of Sample : Aug. 03, 2005

Date of Test : Aug. 04 ~ 12, 2005

Audix Corporation Report No. EM-F940179
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1.2. Description of Test Facility

Name of Firm Audix Corporation

Technical Division EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County, Taiwan, R.O.C.

Test Site
(C2/AC)

No. 2 Shielded Room
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County, Taiwan, R.O.C.

Semi-Anechoic Chamber

Federal Communication Commission
Registration Number: 90993

Filing on May 16, 2003

No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei County, Taiwan, R.O.C.

NVLAP Lab. Code : 200077-0
(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

1.3. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
Radiation Test 30MHz~300MHz +2.91dB
(Distance: 3m) 300MHz~1000MHz +2.94dB

Remark : Uncertainty = ku(y)

Audix Corporation Report No. EM-F940179



2. INPUT POWER MEASUREMENT

2.1. Test Equipment
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The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Universal Power Voltech PM3000A | AL109/9072 [May 13, 05’| May 12, 06’
Analyzer
2.2. Test Setup
2.2.1. Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

2.2.2. Block Diagram of connection between EUT and test equipment

EUT UNIVERSAL POWER ANALYZER
2.3. Operating Condition of EUT and Measurement Procedure
The input power was measured using a universal power analyzer. 700 milliliters of
water in the beaker was placed in the center of the Microwave Oven (EUT). The
Microwave Oven (EUT) was operated at the rated input and full output power for 6
minutes.
2.4. Measurement Results
2.4.1. EUT : Microwave Oven
M/N : TSK-8402AMM
(Magnetron : Witol, Type No. 2M315H,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)
Test Date : Aug. 10,2005  Temperature : 20°C Humidity : 69%
Load : 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 9.48 1157 10A 1150W

Audix Corporation Report No. EM-F940179




242. EUT:

M/N

Test Date - Aug. 04, 2005
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Microwave Oven

TSK-8402EMM
(Magnetron - Toshiba, Type No. 2M231CH(EP)-A,
H.V. Transformer : DPC, Type No. EUPA-700A)

Temperature : 20°C Humidity : 69%

Load : 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 9.45 1121 10A 1150W
2.4.3. EUT : Microwave Oven
M/N : TSK-8402EMM
(Magnetron : Matsushita, Type 2M211A-M2],
H.V. Transformer : DPC, Type No. EUPA-700A)
Test Date : Aug. 12,2005  Temperature : 20°C Humidity : 69%
Load - 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 9.5 1088 10A 1150W
2.4.4. EUT : Microwave Oven
M/N : TSK-8402EMM
(Magnetron : Matsushita, Type 2M211A-M2J,
H.V. Transformer - Yunlu, Type No. KHT-R701ACK)
Test Date : Aug. 10,2005  Temperature : 20C Humidity : 69%
Load : 700ml
Measured Input Manufacturer’s Input
Voltage (Vac) Current (A) Input Power (W) Current (A) Input Power (W)
120 9.51 1164 10A 1150W

Audix Corporation Report No. EM-F940179
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3. OUTPUT POWER MEASUREMENT

3.1. Test Equipment

None.

3.2. Test Setup

MICROWAVE OVEN (EUT)

3.3. Operating Condition of EUT and Measurement Procedure

The Calorimetric Method was used to determine maximum output power. 1000
milliliters of water in the beaker was placed in the center of the Microwave Oven
(EUT). A mercury thermometer was used to measure temperature rise.

3.4. Measurement Results

3.4.1. EUT : Microwave Oven

M/N : TSK-8402AMM
(Magnetron : Witol, Type No. 2M315H,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

Test Date : Aug. 10,2005  Temperature : 20°C Humidity : 69%

Load : 1000ml Manufacture’s Output : 700W
Load |Initial Water Temperature ‘C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 28 C 45 °C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise
Time in Seconds

Power [W] =

Power [W] = 4.2x 11(;%0 x 17 = 595W

Audix Corporation Report No. EM-F940179
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3.4.2. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron : Toshiba, Type No. 2M231CH(EP)-A,
H.V. Transformer : DPC, Type No. EUPA-700A)

Test Date : Aug. 04,2005  Temperature : 20C Humidity : 69%

Load : 1000ml Manufacture’s Output : 700W
Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 27 C 43 °C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise

Power [W] = Time in Seconds
Power [W] = 4.2x1000x 16 — 560W
120
3.4.3. EUT : Microwave Oven
M/N : TSK-8402EMM
(Magnetron : Matsushita, Type 2M211A-M2]J,
H.V. Transformer : DPC, Type No. EUPA-700A)
Test Date : Aug. 12,2005  Temperature : 20°C Humidity : 69%
Load : 1000ml Manufacture’s Output : 700W
Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 28 C 45 °C 120
Power [W] = 4.2 (Joules/Cal) x Yolurpe in ml x Temperature Rise
Time in Seconds
Power [W] = 4.2x 1000 x 17 — 505W

120

Audix Corporation Report No. EM-F940179
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3.4.4. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron - Matsushita, Type 2M211A-M2J,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

Test Date : Aug. 10,2005  Temperature : 20°C Humidity : 69%

Load : 1000ml Manufacture’s Output : 700W
Load |Initial Water Temperature “C | Final Water Temperature ‘C | Heating Duration (Sec.)
1000ml 27 C 44 °C 120

4.2 (Joules/Cal) x Volume in ml x Temperature Rise

Power [W] = Time in Seconds

Power [W] = 42X 11(;%0 x 17 — 595W

Audix Corporation Report No. EM-F940179




FCC ID.RBJ-TSKM840X  Page 12 of 172

4. OUTPUT FREQUENCY MEASUREMENT

4.1. Test Equipment

The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05’
2. |Horn Antenna EMCO 3115 9112-3775 |May 04, 05’ | May 03, 06’
3. |Pre-Amplifier HP 8449B 3008A00529 | Jan. 14, 05’ | Jan. 13, 06

4.2. Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

4.2.2. Block Diagram of connection between EUT and test equipment

HORN ANTENNA
Im
EUT D
PRE-AMPLIFIER
Im [
POWER SOURCE TABLE SPECTRUM ANALYZER

4.3. Operating Condition of EUT and Measurement Procedure

The fundamental frequency was measured using a spectrum analyzer. The Microwave
Oven (EUT) was operated in “Power-High” mode and without load.

4.4. Measurement Results

4.4.1. EUT : Microwave Oven

M/N : TSK-8402AMM
(Magnetron : Witol, Type No. 2M315H,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

Test Date : Aug. 10,2005  Temperature : 20°C Humidity - 69%
Load : No Load

Measured Frequency (MHz) Manufacture’s Rated Frequency
2470.7 2450

Audix Corporation Report No. EM-F940179
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M/N : TSK-8402EMM
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(Magnetron - Toshiba, Type No. 2M231CH(EP)-A,
H.V. Transformer : DPC, Type No. EUPA-700A)

Test Date - Aug. 04, 2005

Load : No Load

Temperature : 20°C Humidity : 69%

Measured Frequency (MHz)

Manufacture’s Rated Frequency

2455.1

2450

4.43. EUT : Microwave Oven

M/N : TSK-8402EMM

(Magnetron : Matsushita, Type 2M211A-M2],
H.V. Transformer : DPC, Type No. EUPA-700A)

Test Date - Aug. 12, 2005

Load : No Load

Temperature : 20°C Humidity : 69%

Measured Frequency (MHz)

Manufacture’s Rated Frequency

2477.9

2450

4.4.4. EUT : Microwave Oven

M/N : TSK-8402EMM

(Magnetron - Matsushita, Type 2M211A-M2]J,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

Test Date - Aug. 10, 2005

Load : No Load

Temperature : 20°C Humidity : 69%

Measured Frequency (MHz)

Manufacture’s Rated Frequency

2473.7

2450

Audix Corporation Report No. EM-F940179




5. FREQUENCY MEASUREMENT

5.1. Test Equipment
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The following test equipment was used during the input power measurement :

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05’
2. |Horn Antenna EMCO 3115 9112-3775 |May 04, 05’ | May 03, 06’
3. |Pre-Amplifier HP 8447D 2944A06305 [Mar. 10, 05’ | Mar. 09, 06’

5.2. Test Setup

5.2.1.

5.2.2.

Block Diagram of connection between EUT and simulators

MICROWAVE OVEN (EUT)

Block Diagram of connection between EUT and test equipment

HORN ANTENNA

PRE-AMPLIFIER

M |
SPECTRUM ANALYZER

IM

EUT

TABLE

5.3. Operating Condition of EUT and Measurement Procedure

5.3.1.

5.3.2.

The Variation of frequency with time

The operating frequency was measured using a spectrum analyzer. Starting with
the EUT at room temperature, 1000 milliliters of water in the beaker was placed
in the center of the Microwave Oven (EUT) and the EUT was operated at
maximum output power.

The fundamental operating frequency was monitored until the water load was
reduced to 20% of the original load.

The Variation of frequency for line voltage

Following the above test, after operating the oven long enough to assure that
stable operating temperature were obtained, the operating frequency was
monitored as the input voltage was varied between 80 to 125 percent of the
nominal rating.

The water load was maintained at 1000ml for the duration of the test.

Audix Corporation Report No. EM-F940179
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5.4. Measurement Results

PASSED. All the test results are listed in the following and next two pages.

5.4.1. EUT : Microwave Oven

M/N : TSK-8402AMM
(Magnetron : Witol, Type No. 2M315H,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

Test Date : Aug. 10,2005  Temperature : 20°C Humidity - 69%

5.4.1.1.The Variation of frequency with time
Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml
Final Load: 200ml
Fundamental Frequency: 2470.7MHz
Limit: 2.4GHz < £ < 2.5GHz
Maximum Frequency Observed: 2469.2MHz
Minimum Frequency Observed: 2452.1MHz
Results: PASSED.

5.4.1.2.The Variation of frequency for line voltage
Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml
Fundamental Frequency: 2470.7MHz
Limit: 2.4GHz < f<2.5GHz
Maximum Frequency Observed: 2474.6MHz
Minimum Frequency Observed: 2447.6MHz
Results: PASSED.

Audix Corporation Report No. EM-F940179
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Fundamental Frequency: 2470.7MHz

) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.0.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtternc@tteme. com. tw

ata: 21 File: E:'test-datat'\TSANM KUEN'Z005'EMI40917 Em94001 7{5).emi {33)
S Level {dBuvim}) Date: 2005-08-10
1
G4
0 2300 2360, 2420. 2480. 2540, 2600
Trace: {Discrete) Frequency (MHz)
Site no. t ASC Chawber Data no. @ 21
Dis. / Ant. o3m 3115 Ant. pol. @ VERTICAL
Limit B
Env. / Ins. : 8593EM 20*C/69% Enginner : Hyper Chang
EUT : Microwave Cven M/N:TSE-8402AMM
Power Rating : 120Vac/60H=
Test Hode i Power : Max

No load

Load: 200ml, Voltage: 120V

@ AUDIX Corp. EMC Laboratory
A U D Ix Ma.53-11, Tin-fia Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.O.C. Fost Code:24443

Tel:02-26092133 Fax:02-26099303
Email tteme @itternc. com. tw

Data: 22 File: E:test-data®t'TSANM KUEN 2005 EM940917 Em240917{5).emi (33)
Lewel {dBuVirm) Date: 2005-08-10
130
1
G4
0 2300 2360, 2420. 2480, 2540, 2600
Trace: (Discrete} Frequency (MHz)
Site no. t L/C Chanber Data no. @ 22
Dis. / Aint.  dm 3115 Ant. pol. : VERTICALL
Limit B
Enwv. / Ins. ! S533EM Z0O¥C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:TSE-S402 AMM
Power Rating : 120Vac/60Hz
Test Mode : Power : Max

200 millilicers of waters in the heaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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Load: 1000ml, Voltage: 120V

AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303

Emailtternc@ttemc

.com.tw
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ata: 23
Level {dBuvim})
130

File: E:test-datat'TSANN KUEN' 2005 EM9409 17 Em940917(5).emi {33)

ate: 2005-08-10

65
0 2300 2360. 2420, 2480. 2540,
Trace: {Discrete) Frequency (MHz)
Site no. i ASC Charder Data no. @ 23
Dis. / Aint. o3m 3115 Ant. pol. : VERTICAL
Limit B
Env. / Ins. : B593EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwave Cven M/N:TSE-5402 AMM
Power Rating @ 120Vac/60HzZ
Test Mode : Power : Max

AUDIX J

1000 milliliters of waters in the beaker
located in the center of the owven

2600

Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emaltternc@tterne. com. tw

ata: 25
Level (dBuVv/m)

130

File: E:test-datat\TSANN KUEN 2005 EM940917 Em940917(5).emi (33)

Date: 2005-08-10

65
0 2300 2360. 2420. 2480. 2540.
. Frequency (MHz

Trace: {Discrete) quency (MHz)
Site no. t A/C Chawber Data na. @ 25
Dis. / Ant. o3m 3115 Ant. pol. @ VERTICAL
Limit g
Env. / Ins. : 8593EM 20*C/69% Enginner : Hyper Chang
EUT : Microwave Oven M/N:TSE-S402 AMM

Power Rating @
Test Mode

Q6Vac/ 60HE

: Power : Max

1000 milliliters of waters in the beaker
located in the center of the owven

2600

Audix Corporation Report No. EM-F940179
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tampe
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emaltternc@ttemne. com. tw

ata: 24
Level {dBuvim})

130

File: E:test-datat\TSANN KUEN' 2005 EM9409 17 Em940917(5).emi (33)

Date: 2005-08-10

69
0 2300 2360. 2420, 2480. 2540, 2600
Trace: {Discrete) Frequency (MHz)
3ite no. : A/C Chamber Data no. H
Di=s. / Ant. o3m 3115 Ant. pol. @ VERTICAL
Limit g
Env. / Ins. : B593EM zO0*C/69% Enginner : Hyper Chang

EUT

Test Mode

1 Microwave Oven M/N:TSK-8402AMM
Power Rating @

150Vac/ 60Hz

: Power : Max

1000 milliliters of waters in the beaker
located in the center of the owven

Page 18 of 172
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5.4.2. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron - Toshiba, Type No. 2M231CH(EP)-A,
H.V. Transformer : DPC, Type No. EUPA-700A)

Test Date : Aug. 04,2005  Temperature : 20°C Humidity : 69%

5.4.2.1.The Variation of frequency with time
Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml
Final Load: 200ml
Fundamental Frequency: 2455.1MHz
Limit: 2.4GHz < f<2.5GHz
Maximum Frequency Observed: 2460.0MHz
Minimum Frequency Observed: 2447.6MHz
Results: PASSED.

5.4.2.2.The Variation of frequency for line voltage
Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml
Fundamental Frequency: 2455.1MHz
Limit: 2.4GHz < f<2.5GHz
Maximum Frequency Observed: 2453.6MHz
Minimum Frequency Observed: 2450.9MHz
Results: PASSED.

Audix Corporation Report No. EM-F940179
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Fundamental Frequency: 2455.1MHz

) AUDIE Carp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtternc@ttermc. com.tw
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ata: 25
Level {dBuvim})
130

File: E:test-datat\TSANN KUEN' 2005 EM940917 Em940917(1).emi {35)

ate: 2005-08-04

1

69
0 2300 2360, 2420, 2480. 2540, 2600
Trace: {Discrete) Frequency (MHz)
Site no. i ASC Charder Data no. @ 25
Dis. / Aint. o3m 3115 Ant. pol. : VERTICAL
Limit B
Env. / Ins. : 8593EM 20*C/69% Enginner : Hyper Chang
EUT i Microwswve Oven M/N:TIE-540ZEMM
Power Rating : 120Vac/o0DHz
Test HMode : Power: HMax

No load

Load: 200ml, Voltage: 120V

@ AUDIE Carp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtternc@ttemc. com. tw

Data: 26
Level {dBuvim})
130

File: E:test-datat\TSANN KUEN' 2005 EM9409 17 Em940917(1).emi (37)

Date: 2005-08-04

65
0 2300 2360. 2420, 2480. 2540, 2600
Trace: {Discrete) Frequency (MHz)
Site no. t ASC Chawber Data no. @ 24
Dis. / Aint. To3m 3115 Ant. pol. : VERTICAL
Limit B
Enwv. / Ins. ! S593EM Z0+*C/69% Enginner : Hyper Chang
EUT ¢ Microwawve Oven M/W:T3E-5402EMM
Power Rating : 1Z0Vac/&0Hz
Test Mode : Power: Max

Z00 milliliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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Load: 1000ml, Voltage: 120V

Page 21 of 172

AUDIE Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan B.O.C.

Post Code:24443

Tel:02-26092133 Fax:02-26099303

Ermailtteme @tteme

.com. bW

Dat:

a: 27
Level {dBuirm)
130

File: EXtest-data®t'TSANN KUEN'2005'EM940917°Em940917(1).emi (37)

Date: 2005-08-04

65

2300

Trace: (Discrete)

3ite no. B
Iis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :
Test Mode

AUDIX 2

: Power:

2360. 2420. 2480. 2540.
Frequency (MHz)
AL/C Chanber Data no. @ 27
1 3m 3115 Ant. pol. : VERTICAL
: BE93EM ZO0*C/69% Enginner : Hyper Chang

i Microwave Cwen M/N:T3K-S40ZEMM

1Z0Vac/ 60Hz

Max

1000 milliliters of waters in the heaker
located in the center of the owven

2600

Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

AUDIHE Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tatwan R.O.C.

Post Code:24443

Tel:02-26092133 Fax02-26099303
Ernailtteme @tteme. com. tw

Dat:

a: 28
Level {dBuvim)
130

File: Extest-data®t'TSANN KUEN' 2005 EM940917Em940917{1).emi (37)

Date: 2005-08-04

65

2300

Trace: (Di
3ite no. H
Iis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :
Test Haode

2360. 2420. 2430. 2540,

screte) Frequency (MHz)
! AL/C Chanber Data no. @ 28
To3m 3115 int. pol. : VERTICAL
: BE93EM  ZO0%C/A9% Enginner : Hyper Chang
i Microwave Cwen M/N:T3K-S540ZEMM

96Vac/ 60H:
: Power: Max

1000 milliliters of waters in the heaker
located in the center of the owven

2600

Audix Corporation

Report No. EM-F940179
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

AUDIE Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan B.O.C. Post Code:24443

Tel02-26092133 Fax0Z-26099303
Ermailtteme @tteme. com. tw

Dat:

a: 29
Level {dBuVirm)
130

File: EXtest-data®t'TSANN KUEN'2005'EM940917°Em940917(1).emi (37)

Date: 2005-08-04

65
2 2300 2360. 2420, 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Site no. ! ASC Chanber Data no. @ 29
Dis. / Aint. 1 3m 3115 Ant. pol. : VERTICAL
Limit B
Env. / Ins. : G5923EM Z0+*C/69% Enginner : Hyper Chang

EUT

Test Mode

i Microwave Cwen M/N:T3K-S40ZEMM
Power Rating :

150Vac/ 60Hz

: Power: Max

1000 milliliters of waters in the heaker
located in the center of the owven

Page 22 of 172
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5.4.3. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron : Matsushita, Type 2M211A-M2J,
H.V. Transformer : DPC, Type No. EUPA-700A)

Test Date : Aug. 12,2005  Temperature : 20C Humidity : 69%

5.4.3.1.The Variation of frequency with time
Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml
Final Load: 200ml
Fundamental Frequency: 2477.9MHz
Limit: 2.4GHz < f<2.5GHz
Maximum Frequency Observed: 2468.9MHz
Minimum Frequency Observed: 2451.2MHz
Results: PASSED.

5.4.3.2.The Variation of frequency for line voltage
Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml
Fundamental Frequency: 2477.9MHz
Limit: 2.4GHz < < 2.5GHz
Maximum Frequency Observed: 2476.1MHz
Minimum Frequency Observed: 2475.2MHz
Results: PASSED.

Audix Corporation Report No. EM-F940179
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Fundamental Frequency: 2477.9MHz

) AUDIE Carp. EMC Laboratory
A U D Ix Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailttermnc@tteme. com. tw
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Data: 25
Level {dBuVim})
130

File: E:test-datat'TSANN KUEN' 2005 EM940917' Em940917(4).emi (37)

Date: 2005-08-12

69
0 2300 2360. 2420, 2480. 2540, 2600
Trace: {Discrete) Frequency (MHz)
Fite no. i ASC Charber Data no. @ 25
Di=. / Aint. To3m 3115 Ant. pol. : VERTICAL
Limit B
Env. / Ins. : 8593EM 20+C/69% Enginner : Hyper Chang
EUT ¢ Microwswve Oven M/N:TZE-540ZEMM
Power Rating : 120Vac/&0Hz
Test Mode ¢ FPower : Max

No load

Load: 200ml, Voltage: 120V

o AUDIX Corp. EMC Lahoratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.C.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emailtternc @ttermc. com. tw

ata: 27
Level {dBuvim})
130

File: E:test-datat\TSANN KUEN' 2005 EM9409 17 Em940917(4).emi {35)

ate: 2005-08-12

65
0 2300 2360. 2420. 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Site no. t A/C Chawber Data na. @ 27
Dis. / Ant. o3m 3115 Ant. pol. @ VERTICAL
Limit g
Env. / Ins. : B593EM zO0*C/69% Enginner : Hyper Chang
EUT : Microwave Oven M/N:TSK-S40ZEMM
Power Rating : 120Vac/o0DHz
Test Hode i Power : Max

200 milliliters of waters in the heaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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Load: 1000ml, Voltage: 120V

AUDIXE Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tarwan R.0L.C. Paost Code:24443

Tel02-26092133  Fax(02-26099303

Emailtternc@tteme

.cotmn.tw

Dat

2 26
Level (dBuv/im)
130

File: EXtest-datat'TSANN KUEN 2005 EM940917 Em940917(4).emi (37)

Date: 2005-08-12

G4
0 2300 2360, 2420. 2480. 2540, 2600
Trace: {Discrete) Frequency (MHz)
Site no. t A/C Chawber Data na. ! 26
Dis. / Aint. o3m 3115 Ant. pol. : VERTICAL
Limit B
Enwv. / Ins. ! S593EM Z0+*C/69% Enginner : Hyper Chang

EUT

Test Mode

AUDIX J

: Mierowave Cven M/N:TSK-840ZEMM
Power Rating @

120Vac/ 60Hz

¢ Power : Max

1000 milliliters of waters in the beaker
located in the center of the oven

Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

AUDIE Carp. EMC Laboratory
Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.C.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emailtternc@ttemc. com. tw

Dat:

a: 28
Level (dBuVv/m)
130

File: E:test-datat\TSANN KUEN 2005 EM940917 Em940917(4).emi (37)

Date: 2005-08-12

65
> 2300 2360. 2420, 2480. 2640. 2600
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Charber Data no. @ 2§
Dis. / Aint. o3m 3115 Ant. pol. : VERTICAL
Limit g
Env. / Ins. ! S8593EM 20+*C/69% Enginner : Hyper Chang

EUT
Fower Rating
Test Mode

: Microwave Oven M/N:T3K-5402EMM

1 96Vac/ 60Hz
: Power : Max

1000 milliliters of waters in the beaker
located in the center of the oven

Page 25 of 172

Audix Corporation Report No. EM-F940179



FCC ID.RBJ-TSKM840X

Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

AUDIX J

AUDIE Carp. EMC Laboratory
Ma 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R.C.C. Post Code:24443

Tel:02-26092133 Fax02-26099303
Emaltternc@tterne. com. tw

Data: File: E:'test-datat'\TSANM KUEN 2005 EMI40917 Em94091 7{4).emi {37)
. Level {dBuVim}) Date: 2005-08-12
1
G5
0 2300 2360, 2420. 2480. 2540, 2600
Trace: {Discrete) Frequency (MHz)
3ite no. : A/C Chamber Data no. : 29
Dis. / Ant. o3m 3115 Ant. pol. @ VERTICAL
Limit H
Enwv. / Ins. ! S593EM Z0+*C/69% Enginner : Hyper Chang
EUT : Mierowave Oven M/N:T3K-S40ZEMH
Power Rating : 150Vac/o0DHz
Test Mode : Fower : Max

1000 milliliters of waters in the beaker
located in the center of the owven

Page 26 of 172
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5.4.4. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron - Matsushita, Type 2M211A-M2J,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

Test Date : Aug. 10,2005  Temperature : 20°C Humidity : 69%

5.4.4.1.The Variation of frequency with time
Frequency was measured at the rated input voltage (AC 120V).
Initial Load: 1000ml
Final Load: 200ml
Fundamental Frequency: 2473.7MHz
Limit: 2.4GHz < f<2.5GHz
Maximum Frequency Observed: 2470.1MHz
Minimum Frequency Observed: 2468.6MHz
Results: PASSED.

5.4.4.2.The Variation of frequency for line voltage
Variation of line voltage from 80% (96V) to 125% (150V)
Load: 1000ml
Fundamental Frequency: 2473.7MHz
Limit: 2.4GHz < f<2.5GHz
Maximum Frequency Observed: 2469.2MHz
Minimum Frequency Observed: 2467.1MHz
Results: PASSED.

Audix Corporation Report No. EM-F940179



AUDIX J

FCC ID.RBJ-TSKM840X

Fundamental Frequency: 2473.7MHz

AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tape
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303

Emailtternc@tteme

.comm.tw

Data: 25 File: E:'test-datat'\TSANM KUEN'Z005'EMI40917 EmB40917(3).emi {37)
Level (dBuvim} Date: 2005.08-10
130
1
645
> 2300 2360. 2420, 2480. 2540. 2600
Trace: (Discrete) Frequency (MHz)
Site no. ! ASC Chawber Data no. @ 25
Iis. / Ant. odm 3115 Ant. pol. : VERTICAL
Limit H
Env. / Ins. ! £8593EM Z0%C/69% Enginner : Hyper Chang
EUT ¢ Microwawve Oven M/W:T3E-5402EMM

Power Rating :
Test Mode

AUDIX J

120Vac/60Hz

: Fower : Max

No load

Load: 200ml, Voltage: 120V

AUDIE Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tampe
County, Tatwan R.C.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Emaltternc@tterne. cotmn. tw

ata: 26 File: E:'test-datatt'TSANM KUEN 2005 EM940917 Em940917({3).emi {37)
T Level {dBuvim}) Date: 2005-08-10
1
65
0 2300 2360. 2420. 2480. 2540. 2600

Trace: {Discrete) Frequency (MHz)
Site no. t ASC Chawber Data no. @ 24
Di=. / Aint. To3m 3115 Ant. pol. : VERTICAL
Limit B
Env. / Ins. : 8593EM 20+C/69% Enginner : Hyper Chang
EUT i Microwswve Oven M/N:TIE-540ZEMM
Power Rating : 120Vac/o0DHz
Test Hode i Power : Max

200 milliliters of waters in the beaker
located in the center of the oven
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Load: 1000ml, Voltage: 120V

AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax:02-26099303

Ermailtternc @ttemne

.com.tw
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ata: 27
Level (dBuVv/m)

File: E:test-datat\TSANN KUEN 2005 EM940917 Em940917(3).emi (37)

Date: 2005-08-10

130
1
65
0 2300 2360. 2420. 2480. 2540.
. Frequency (MHz
Trace: {Discrete) quency (MHz)
Site no. t A/C Chawber Data na. @ 27
Dis. / Ant. o3m 3115 Ant. pol. @ VERTICAL
Limit g
Env. / Ins. : 8593EM 20*C/69% Enginner : Hyper Chang
EUT : Microwawve Oven M/MN:TIE-S402EMH
Power Rating : 120Vac/60Hz
Test Mode : Power : Max

AUDIX ]

1000 milliliters of waters in the beaker
located in the center of the owven

2600

Voltage Variation: 80%, Voltage: 96V, Load: 1000ml

AUDIE Carp. EMC Laboratory
Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Fost Code:24443

Tel02-26092133 Fax02-26099303
Emailtternc@ttemc. com. tw

ata: 28
Level {dBuvim})

130

File: E:test-datat'TSANN KUEN' 2005 EM940917' Em940917(3).emi (37)

Date: 2005-08-10

G4
0 2300 2360, 2420. 2480. 2540,
Trace: {Discrete) Frequency (MHz)
Site no. t ASC Chawber Data no. @ 28
Iis. / Ant. i Sm 3115 Ant. pol. : WERTICAL
Limit B
Enwv. / Ins. ! S593EM Z0+*C/69% Enginner : Hyper Chang
EUT ¢ Microwawve Oven M/W:T3E-5402EMM
Power Rating : 96Wac/60Hz
Test Mode : Fower : Max

1000 milliliters of waters in the beaker
located in the center of the oven

2600
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Voltage Variation: 125%, Voltage: 150V, Load: 1000ml

) AUDIE Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kou Hsiang, Taiped

County, Tatwan R.0.C. Fost Code: 24443
Tel02-26092133 Fax02-26099303
Emailtternc @ttermc. com. tw

130

File: E:test-datat\TSANN KUEN' 2005 EM9409 17 Em940917(3).emi (37)

a: 29
Level {dBuVim}) Date: 2005-08-10

65
0 2300 2360, 2420, 2480. 2540, 2600
. Frequency (MHz

Trace: {Discrete) quency )
Site no. i ASC Charder Iata no. @ 29
Dis. / Aint. o3m 3115 Ant. pol. : VERTICAL
Limit B
Env. / Ins. : 8593EM 20*C/69% Enginner : Hyper Chang
EUT i Microwswve Oven M/N:TIE-540ZEMM

Power Rating :

Test HMode

150Vac/ 60Hz

i Power : Max

1000 milliliters of waters in the beaker
located in the center of the oven
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6. CONDUCTED EMISSION MEASUREMENT

6.1. Test Equipment

The following test equipment was used during the conducted emission measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Test Receiver R&S ESCS30 100265 Oct. 04, 04’ | Oct. 03, 05’
2. |L.LLS.N. Kyoritsu KNW-407 8-855-9  |Apr. 19, 05 | Apr. 18, 06’
3. [Pulse Limiter R&S ESH3Z2 001 Apr. 08, 05’ | Apr. 07, 06’

6.2. Test Setup

AC POWER
SOURCE —|TRANSFORMER — L.ISN. MICROWAVE OVEN (EUT)
PULSE LIMITER 4‘
TEST RECEIVER —— :POWER LINE
‘ : SIGNAL LINE
PERSONAL COMPUTER
|
PRINTER
6.3. Conduction Limits [18.307(b)]
Frequency of Emission Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV* 56 ~46 dBuv*
500kHz ~ SMHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: * Decreases with the logarithm of the frequency.
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6.4.

6.5.

6.6.
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Operating Condition of EUT

6.4.1. Setup the EUT and simulator as shown on 6.2.
6.4.2. Turned on the power of all equipment.

6.4.3. The Microwave Oven (EUT) was set in test modes, and all the test modes are
listed in section 6.6.

Test Procedure

The EUT was put on table which was above the ground by 80cm and its power cord
was connected to the power mains through a line impedance stabilization network
(L.I.S.N.).  This provided a 50 ohm coupling impedance for the measuring equipment.
(Please refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order to
find the maximum emission, the relative positions simulators of the interface cables
were manipulated according to FCC PART 18 during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 0.15MHz to 30MHz was pre-scanned with a peak detector.
All the final readings from test receiver were measured with Quasi-Peak detector and

Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED. All emissions not reported below are too low against the prescribed limits.

6.6.1. EUT : Microwave Oven

M/N : TSK-8402AMM
(Magnetron : Witol, Type No. 2M315H,
H.V. Transformer : Yunlu, Type No. KHT-R701 ACK)

EUT with following test modes were measured during conducted testing and all
the test results are listed in next pages.

Test Date : Aug. 11,2005  Temperature : 26°C Humidity : 50%

The details of test mode and reference test data are as follows :

NO. Test Mode Reference Test Datq No.
Neutral Line
1. Max. # 37 # 38
2. Mid. #40 # 39
3. Min. #41 #42
4. Defrost #44 #43
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Dat File: E:test-data®t'Tsann KuenEm940917.emi (44)

a: 37
a0 Level (dBuv) Date: 2005-08-11 Time: 15:45:46

\ FCC PART 18

FCC PART 18{A\W)

0

0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data : 37
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402AMM
Power Rating : 120Vac/60Hz
Test HMode : MAX
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 0.297 0.14 0.29 44 .80 45.24 60.33 15.09 1)
2 0.297 0.14 0.29 18.18 18.62 50.33 31.71 AVERAGE
3 0.604 0.10 0.36 38.75 39.21 56.00 16.79 1)
4 0.604 0.10 0.36 13.38 13.84 46 .00 32.16 AVERAGE
5 0.877 0.10 0.39 38.73 39.22 56.00 16.78 1)
6 0.877 0.10 0.39 13.89 14.38 46 .00 31.62 AVERAGE
7 1.375 0.10 0.40 35.63 36.13 56.00 19.87 1)
] 1.375 0.10 0.40 11.14 11.64 46 .00 34.36 AVERAGE
) 3.290 0.10 0.40 36.12 36.62 56.00 19.38 1)
10 3.290 0.10 0.40 13.71 14.21 46 .00 31.79 AVERAGE
11 14.839 0.20 0.70 25.67 26.57 60.00 33.43 1)
1?2 14.839 0.20 0.70 7.76 B.66 50.00 41.34 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 38 File: E:test-data®t'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-11 Time: 15:50:04

\ FCC PART 18
I

FCC PART 18{A\W)

3 [N
40 &
q 1
o
1 1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data 38
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402AMM
Power Rating : 120Vac/60Hz
Test HMode : MAX
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)

1 0.330 0.13 0.30 45.78 46.21 59,44 13.23 1)

2 0.330 0.13 0.30 18.77 19.20 49,44 30.24 AVERAGE

3 0.615 0.10 0.36 40.69 41.15 56.00 14.85 1)

4 0.615 0.10 0.36 15.41 15.87 46 .00 30.13 AVERAGE

5 1.355 0.10 0.40 36.85 37.35 56.00 18.65 1)

6 1.355 0.10 0.40 14.08 14.58 46 .00 31.42 AVERAGE

7 3.286 0.10 0.40 38.32 38.82 56.00 17.18 1)

] 3.286 0.10 0.40 13.88 14.38 46 .00 31.62 AVERAGE

) 7.725 0.17 0.62 19.94 20.73 60. 00 39.27 1)

10 7.725 0.17 0.62 2.45 3.24 50.00 46.76 AVERAGE

11 14.434 0.20 0.70 21.32 22.22 60.00 37.78 1)

12 14.434 0.20 0.70 3.35 4.25 50.00 4h5.75 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 40 File: E:test-data®t'Tsann KuenEm940917.emi (44) .
a0 Level (dBuv) Date: 2005-08-11 Time: 16:18:45
FCC PART 18
Ml A
Ty WY FCC PART 18(AV)
3 4 7
40
1
11
F I i1
1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) TS )
Eite : Ho.2? Shielded room Data : 40
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402AMM
Power Rating : 120Vac/60Hz
Test HMode : MID
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {aBy {(aBlv) (aBPv) (dBLv) (dB)
1 0.166 0.26 0.24 33.73 34.24 65.17 30.93 1]
2 0.166 0.26 0.24 9.61 10.12 55.17 45.05 AVERAGE
3 0.579 0.10 0.35 40.14 40.59 56.00 15.41 1]
4 0.579 0.10 0.35 14.30 14.75 46 .00 31.25 AVERAGE
5 0.706 0.10 0.37 40.21 40.68 56.00 15.32 [1)5
6 0.706 0.10 0.37 15.48 15.95 46.00 30.05 AVFERAGE
7 1.337 0.10 0.40 39.58 40.08 56.00 15.92 1124
i 1.337 0.10 0.40 14.03 14.53 46.00 31.47 AVERAGE
a 3.2908 0.10 0.40 41.69 42.19 56.00 13.81 1]
10 3.298 0.10 0.40 15.52 16.02 46 .00 29.98 AVERAGE
11 13.404 0.17 0.70 19.33 20.20 60.00 39.80 [1)5]
12 13.404 0.17 0.70 2.55 3.42 50.00 46.58 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 39 File: E:test-data®t'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-11 Time: 15:57:18
M FCC PART 18
w |'
FCC PART 18(AV)
i}
3
40
; i
1 1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Eite : Ho.2? Shielded room Data : 39
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-35402AMM
Power Rating : 120Vac/f60Hz
Test HMode : MID
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.406 0.10 0.32 43.44 43.86 57.73 13.87 1)
2 0.406 0.10 0.32 16.75 17.17 47.73 30.56 AVERAGE
3 0.668 0.10 0.36 41.36 41.82 56.00 14.18 1)
4 0.668 0.10 0.36 17.34 17.80 46 .00 28.20 AVERAGE
5 0.839 0.10 0.38 44 .57 45.05 56.00 10.95 [1)5
6 0.839 0.10 0.38 17.58 18.06 46.00 27.94 AVFERAGE
7 1.436 0.10 0.40 40.48 40.98 56.00 15.02 1)
] 1.436 0.10 0.40 13.64 14.14 46.00 31.86 AVERAGE
) 1.966 0.10 0.40 34.67 35.17 56.00 20.83 1)
10 1.966 0.10 0.40 9.79 10.29 46 .00 35.71 AVERAGE
11 3.2906 0.10 0.40 40.62 41.12 56.00 14.88 [1)5
12 3.296 0.10 0.40 16.54 17.04 46 .00 28.96 AVERAGE
13 25.325 0.51 0.70 22.61 23.82 60.00 36.18 1) 5]
14 25.325 0.51 0.70 9.05 10.26 50.00 39.74 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 41 File: E:test-data®t'Tsann KuenEm940917.emi (44)
0 Level (dBuv) Date: 2005-08-11 Time: 16:27:43
FCC PART 18

FCC PART 18{A\W)

40

0

0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AR Ll )
Eite : Ho.2? Shielded room Data : 41
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402AMM
Power Rating : 120Vac/60Hz
Test HMode : MIH
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 0.234 0.18 0.27 39.33 39.78 62.31 22.53 1)
2 0.234 0.18 0.27 14.16 14.61 52.31 37.70 AVERAGE
3 0.332 0.13 0.30 44.79 45.22 59.40 14.18 1)
4 0.332 0.13 0.30 16.65 17.08 49.40 32.32 AVERAGE
5 0.426 0.10 0.33 43.09 43.52 57.33 13.82 1)
6 0.426 0.10 0.33 14.07 14.50 47.33 32.84 AVERAGE
7 0.751 0.10 0.37 41.85 42,32 56.00 13.68 1)
] 0.751 0.10 0.37 16.83 17.30 46 .00 28.70 AVERAGE
) 1.331 0.10 0.40 38.84 39.34 56.00 16.66 1)
10 1.331 0.10 0.40 14.47 14.97 46 .00 31.03 AVERAGE
11 3.287 0.10 0.40 40.62 41.12 56.00 14.88 1)
12 3.287 0.10 0.40 16.46 16.96 46.00 29.04 AVERAGE
13 19.634 0.29 0.70 22.81 23.80 60.00 36.20 QP
14 19.634 0.29 0.70 6.09 7.08 50.00 42.92 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 42 File: E:test-data®t'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-11 Time: 16:42:14
FCC PART 18
; I
FCC PART 18(AV)
3 8
40
4
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2? Shielded room Data HE ¥4
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-35402AMM
Power Rating : 120Vac/f60Hz
Test HMode : MINH
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (dABR W) (aBlwv) (aBlv) (aB)
1 0.396 0.10 0.32 45, 56 45.98 57.95 11.97 1)
2 0.396 0.10 0.32 19.57 19.99 47.95 27.96 AVERAGE
3 0.538 0.10 0.35 40.85 41.30 56.00 14.70 1)
4 0.538 0.10 0.35 16.02 16.47 46 .00 29.53 AVERAGE
5 0.731 0.10 0.37 40.62 41.09 56.00 14.91 [1)5
6 0.731 0.10 0.37 15.94 16.41 46.00 29.59 AVFERAGE
7 1.014 0.10 0.40 39.05 39.55 56.00 16.45 1)
] 1.014 0.10 0.40 14.92 15.42 46.00 30.58 AVERAGE
) 2.095 0.10 0.40 32.85 33.35 56.00 22.65 1)
10 2.095 0.10 0.40 8.73 9.23 46 .00 36.77 AVERAGE
11 3.268 0.10 0.40 37.69 38.19 56.00 17.81 [1)5
12 3.268 0.10 0.40 13.02 13.52 46 .00 32.48 AVERAGE
13 14.750 0.20 0.70 23.67 24 .57 60.00 35.43 1) 5]
14 14.750 0.20 0.70 6.07 6.97 50.00 43.03 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 44 File: E:test-data®t'Tsann KuenEm940917.emi (44) .
a0 Level (dBuv) Date: 2005-08-11 Time: 17:12:48
\ FCC PART 18
"J'I'[Illrl'ﬂlhl y |
ﬁ FCC PART 18(AV)
5 } |
3
40 1 7
11
A mn
1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data - 44
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-35402AMM
Power Rating : 120Vac/f60Hz
Test HMode : DEFROST
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {dBy {(aBRv) (aBPv) (dBLv¥) (dB)
1 0.320 0.13 0.30 38.20 38.63 59.71 21.08 1]
2 0.320 0.13 0.30 12.50 12.93 49.71 36.78 AVERAGE
3 0.476 0.10 0.34 41.40 41.84 56.41 14.57 1]
4 0.476 0.10 0.34 14.16 14.60 46.41 31.81 AVERAGE
5 0.686 0.10 0.37 43.51 43.938 56.00 12.02 [1)5
6 D.686 0.10 0.37 18.55 19.02 46.00 26.98 AVFERAGE
7 1.315 0.10 0.40 38.24 38.74 56.00 17.26 1]
i 1.315 0.10 0.40 13.68 14.18 46.00 31.82 AVERAGE
a 3.285 0.10 0.40 42 .41 42.91 56.00 13.09 1]
10 3.285 0.10 0.40 15.85 16.35 46 .00 29.65 AVERAGE
11 14.584 0.19 0.70 24.39 25.28 60.00 34.72 [1)5
12 14.584 0.19 0.70 5.63 6.52 50.00 43.48 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 43 File: E:test-data®t'Tsann KuenEm940917.emi (44) .
a0 Level (dBuv) Date: 2005-08-11 Time: 17:08:10
FCC PART 18
e el bt |
|l TMF ”W m FCC PART 18{AV)
8 : b d [
1
g
40 1
3
4 b
1 1 12
1
1]
0.15 0.5 1 2 i1 10 20 30
. Freguency (MHz
Trace: (Discrete) QTS )
Eite : Ho.2? Shielded room Data : 43
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSE-35402AMM
Power Rating : 120Vac/f60Hz
Test HMode : DEFROST
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) {dB) {(dBRV) {(daBH W) (dBR V)  (dB)
1 0.325 0.13 0.30 41.17 41.60 59.58 17.97 1]
2 0.325 0.13 0.30 15.91 16.34 49.58 33.23 AVERAGE
3 0.567 0.10 0.35 46.15 46 .60 56.00 9.40 1]
4 0.5367 0.10 0.35 19.84 20.29 46.00 25.71 AVERAGE
5 0.724 0.10 0.37 49.48 49.95 56.00 6.05 [1)5
6 0.724 0.10 0.37 21.86 22.33 46.00 23.67 AVERAGE
7 1.306 0.10 0.40 41.85 42 .35 56.00 13.65 1]
i 1.306 0.10 0.40 16.24 16.74 46.00 29.26 AVERAGE
a 1.645 0.10 0.40 39.47 39.97 56.00 16.03 1]
10 1.645 0.10 0.40 14.32 14.82 46 .00 31.18 AVERAGE
11 3.344 0.10 0.40 38.07 38.57 56.00 17.43 [1)5
12 3.344 0.10 0.40 14.33 14.83 46.00 31.17 AVERAGE
13 14.595 0.20 0.70 23.72 24 .62 60.00 35.38 1) 5]
14 14.595 0.20 0.70 4.22 5.12 50.00 44.88 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with arerage detector is unnecessary.

Audix Corporation Report No. EM-F940179



6.6.2. EUT :

M/N

Microwave Oven

TSK-8402EMM

FCC ID.RBJ-TSKM840X  Page 41 of 172

(Magnetron : Toshiba, Type No. 2M231CH(EP)-A,
H.V. Transformer : DPC, Type No. EUPA-700A)

EUT with following test modes were measured during conducted testing and all
the test results are listed in next pages.

Test Date : Aug. 09, 2005

Temperature : 26°C Humidity : 50%

The details of test mode and reference test data are as follows :

NO. Test Mode Reference Test Datg No.

Neutral Line
1. Popcorn #13 #14
2. Beverage #17 # 18
3. Soup #16 #15
4. Cass #21 #22
5. Sing #24 #23
6. Auto Defrost #20 #19
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Data: 13 File: Etest-data®'Tsann KuenmEm940917.emi (44) i
an Lewvel (dBuv) Date: 2005-08-09 Time: 11:47:20
FCC PART 18
| I
J'Ll ] FCC PART 18(AV)
| hﬁ(fb U“ .
w 7 5
] : U
1 10
1
1]
0.15 0.5 1 2 L] 10 20 30
_ Frequency (MHz
Trace: (Discrete) TS )
Site : Ho.2 Shielded room Data - 13
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test Mode : POPCORH
LISH Cable Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) (aBy (aBH V) (aBH V) (AR vy  (dB)
1 0.182 0.23 0.25 41.79 42 .27 64.38 22.10 1) 5]
2 0.182 0.23 0.25 13.82 14.30 54.38 40.07 AVERAGE
3 0.389 0.10 0.32 36.37 36.79 58.08 21.29 1]
4 0.389 0.10 0.32 10.46 10.88 418.08 37.20 AVERAGE
5 1.430 0.10 0.40 40.48 40.98 56.00 15.02 1]
[ 1.430 0.10 0.40 13.53 14.03 46 .00 31.97 AVERAGE
7 2.045 0.10 0.40 31.81 32.31 56.00 23.69 [1)5]
i 2.045 0.10 0.40 8.63 9.13 46.00 36.87 AVERAGE
9 3.228 0.10 0.40 33.03 33.53 56.00 22.47 1) 5
10 3.228 0.10 0.40 g.95 9.45 46.00 36.55 AVERAGE
11 13.404 0.20 0.70 14.74 15.64 60.00 44.36 1]
12 13.404 0.20 0.70 0.58 1.48 50.00 48.52 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit i= met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 14 File: E:test-datat'Tsann KuenmEm940917.emi {(44)
an Lewvel (dBuv) Date: 2005-08-09 Time: 11:52:21

FCC PART 18

FCC PART 18(AV)
]
40 ‘n t
1 3

0 0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data : 14
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Enr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test HMode : POPCORH
LISH Cahle Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dB) (dBHW) (dBH V) (dBLV) (dB)
1 0.228 0.18 0.27 33.15 33.60 62.53 28.92 L1}
2 0.228 0.18 0.27 8.10 8.55 52.53 43.97 AVERAGE
3 0.654 0.10 0.36 31.53 31.99 56.00 24.01 11
4 0.654 0.10 0.36 8.78 9.24 46 .00 36.76 AVERAGE
5 1.125 0.10 0.40 40.17 40.67 56.00 15.33 1)
[ 1.125 0.10 0.40 14.71 15.21 46 .00 30.79 AVERAGE
7 1.386 0.10 0.40 42.07 42 .57 56.00 13.43 1)
] 1.386 0.10 0.40 5.67 6.17 46 .00 39.83 AVERAGE
9 2.255 0.10 0.40 27.53 28.03 56.00 27.97 1)
10 2.255 0.10 0.40 11.71 12.21 46 .00 33.79 AVERAGE
11 3.324 0.10 0.40 30.28 30.78 56.00 25.22 11
12 3.324 0.10 0.40 6.95 7.45 46 .00 38.55 AVERAGE
13 19.214 0.29 0.70 21.66 22.65 60. 00 37.35 1)
14 19.214 0.29 0.70 5.91 6.90 50.00 43.10 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall be deemed to meet both limits and meazsurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc @ ttemce .com.iw

Data:
g0

17 File: Etest-data®tiTsann KuenEm940917 emi {14) i
Level (dBuv) Date; 2005-08-09 Time: 13:17:43

\ FCC PART 18
I

FCC PART 18{A\W)

40

0

0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data : 17
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwavre Orven MfH:TSK-35402FEMM
Power Rating : 120Vac/60H=z
Test HMode : BEVERAGE
LISH Cahle Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dB) (dBKW) (dBH V) {(dBLV) (dB)
1 0.174 0.25 0.25 41.14 41.64 64.77 23.14 1)
2 0.174 0.25 0.25 10.65 11.15 54.77 43.63 AVERAGE
3 0.248 0.17 0.28 35.84 36.29 61.82 25.53 QP
4 0.248 0.17 0.28 16.37 16.82 51.82 35.00 AVERAGE
5 0.406 0.10 0.32 36.34 36.76 57.73 20.97 1)
[ 0.406 0.10 0.32 10.26 10.68 47.73 37.05 AVERAGE
7 0.576 0.10 0.35 35.82 36.27 56.00 19.73 1)
] 0.576 0.10 0.35 6.39 6.84 46 .00 39.16 AVERAGE
9 3.245 0.10 0.40 30.41 30.91 56.00 25.09 11
10 3.245 0.10 0.40 9.15 9.65 46 .00 36.35 AVERAGE
11 16.213 0.23 0.70 16.73 17.66 60. 00 42,34 1)
12 16.213 0.23 0.70 1.87 2.80 50.00 47.20 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when u=zing a qua=si-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc @ tteme .com.iw

Data:
g0

18 File: Etest-data®tiTsann KuenEm940917 emi {14) i
Level (dBuv) Date; 2005-08-09 Time: 13:20:53

\ FCC PART 18

FCC PART 18(Av)

m
1
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data : 18
Condition : KHW-407 Phase : LIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test Hode : BEVERAGE
LISH Cable Emission
Freq. Factor Loss BReading Level Limits Margin Remark
(MHz) (dB) {dB) (dBHW) (dBH V) (dBLV) (dB)
1 0.260 0.16 0.28 36.21 36.65 61.42 24.77 1)
2 0.260 0.16 0.28 10.78 11.22 51.42 40.20 AVERAGE
3 0.679 0.10 0.37 37.07 37.54 56.00 18.46 1) 5
4 0.679 0.10 0.37 11.24 11.71 46 .00 34.29 AVERAGE
5 0.909 0.10 0.39 36.19 36.68 56.00 19.32 1)
[ 0.909 0.10 0.39 10.48 10.97 46 .00 35.03 AVERAGE
7 1.906 0.10 0.40 27.96 28.46 56.00 27.54 [1)5]
8 1.906 0.10 0.40 6.70 7.20 46.00 38.80 AVERAGE
9 3.231 0.10 0.40 38.52 39.02 56.00 16.98 1) 5
10 3.231 0.10 0.40 6.42 6.92 46 .00 39.08 AVERAGE
11 15.790 0.22 0.70 21.65 22.57 60. 00 37.43 1)
12 15.790 0.22 0.70 2.96 3.88 50.00 46.12 AVERAGE

Remarks: 1.Emission Lervel= LISH Factor 4+ Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme i@itteme com.iw

Data: 16 File: E:test-data®t'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-09 Time: 13:13:49

\ FCC PART 18
|

FCC PART 18(A\)

I[N |

wl "‘Mwb‘wﬂ

& 5
T
13
3 4
1
! 1
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AT, L )
Site : Ho.2 Shielded room Data : 16
Condition : EHW-407 Phase : HEUTBAL
Limit : FCC PART 18
Envr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : SOUFP
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 o.172 0.25 0.25 39.65 40.15 64 .86 24.71 L1}
2 o.172 0.25 0.25 11.87 12.37 54.86 42.49 AVERAGE
3 0.486 0.10 0.34 33.86 34.30 56.23 21.93 113
4 0.486 0.10 0.34 11.47 11.91 46.23 34.32 AVERAGE
5 0.753 0.10 0.38 31.76 32.24 56.00 23.76 113
3 0.753 0.10 0.38 5.91 6.39 46 .00 39.61 AVERAGE
7 0.909 0.10 0.39 26 .82 27.31 56.00 28.69 aP
i 0.909 0.10 0.39 g.0A 8.54 46 .00 37.46 AVERAGE
a 1.111 0.10 0.40 31.69 32.19 56.00 23.81 L1}
10 1.111 0.10 0.40 4.36 4.86 46.00 41.14 AVERAGE
11 3.214 0.10 0.40 33.91 34.41 56.00 21.59 113
12 3.214 0.10 0.40 T.27 T.77 46 .00 38.23 AVERAGE
13 16.304 0.23 0.70 17.45 18.38 60.00 41.62 113
14 16.304 0.23 0.70 2.30 3.23 50.00 46.17 AVERAGE

Remarks: 1.Emission Lervel= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Corporation Report No. EM-F940179



FCC ID.RBJ-TSKM840X Page 47 of 172

@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:ttemc @ ttemce .com.iw
Data: 15 File: Estest-data®t'Tsann KuenEm940917.emi {14) i
a0 Level (dBuv) Date: 2005-08-09 Time: 13:08:45
\ FCC PART 18
I
FCC PART 18(AV)
Il |
40 1
35 4
13
E 112
o 1
1]
0.15 0.5 1 2 L 10 20 30
. Freguency (MHz
Trace: (Discrete) IR )
Eite : Ho.2? Shielded room Data : 15
Condition : KHW-407 Phase : LIHE
Limit : FCC PART 18
Enr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TS5K-35402EMM
Power Rating : 120Vac/60H=z
Test HMode : S0UP
LISH Cahle Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) {dBy {(dABRW) {(dBP V) (ABL W) (dB)
1 0.185 0.23 0.25 36.87 37.35 64.24 26.89 1) 5]
2 0.185 0.23 0.25 12.85 13.33 54.24 40.91 AVFERAGE
3 0.484 0.10 0.34 32.22 32.66 56.27 23.62 1)
4 0.484 0.10 0.34 6.11 6.55 16.27 39.73 AVERAGE
5 0.596 0.10 0.35 32.27 32.72 56.00 23.28 1)
[ 0.596 0.10 0.35 7.78 8.23 46 .00 37.77 AVERAGE
7 0.726 0.10 0.37 34.09 34. 506 56.00 21.44 [1)5]
8 0.726 0.10 0.37 8.80 9.27 46 .00 36.73 AVERAGE
9 0.889 0.10 0.39 33.26 33.75 56.00 22.25 1) 5
10 0.889 0.10 0.39 6.90 7.39 46 .00 38.61 AVERAGE
11 3.194 0.10 0.40 34.55 35.05 56.00 20.95 1)
12 3.194 0.10 0.40 9.28 9.78 46 .00 36.22 AVERAGE
13 17.024 0.24 0.70 22.03 22.97 60. 00 37.03 1)
14 17.024 0.24 0.70 4.55 5.49 50.00 44. 51 AVERAGE

Remarks: 1.Emission Lervel= LISH Factor + Cable Loss + Reading.
2.If the average limit iz met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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AUDIX J

FCC ID.RBJ-TSKM840X

AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C.

Tel:02-26092133 Fax:02-26099303
Email:tteme (@tteme .com.tw

Page 48 of 172

Post Code:24443

Data: 21 File: Etest-data®t'Tsann KuenEm940917.emi (44) i
an Lewvel (dBuv) Date: 2005-08-09 Time: 13:50:08
FCC PART 18
FCC PART 18(Av)
40 1 35
T
4
2
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AL )
Eite : Ho.2 Shielded room Data : 21
Condition EHW-407 Phacse : HEUTBAL
Limit FCC PART 18
Enr. f Ins. 26%C,50% f ESCS 30 Engineer: Cater Chou

EUT : Microwave Oven MfH:TSEK-S402EMM
Power Rating 1?20vVac/60Hz
Test Mode CASS
LISH Cable Emission
Freq Factor Loss BReading Level Limits Margin Remark
(MH=) (dB) (B} (ABPV) (aBl V) (aBl¥) (aB)
1 0.315 0.13 0.30 35.25 35.68 50 .84 24.16 113
2 0.315 0.13 0.30 13.48 13.91 49 .84 35.93 AVERAGE
3 0.484 0.10 0.34 35.10 35.54 56.28 20.74 oP
4 0.484 0.10 0.34 9.13 9.4h7 16.28 36.71 AVERAGE
5 0.553 0.10 0.35 36.19 36.64 56.00 19.36 oP
& 0.553 0.10 0.35 14.25 14.70 46.00 31.30 AVERAGE
7 0.698 0.10 0.37 30.63 31.10 56.00 24.90 113
& 0.698 0.10 0.37 9.2h 9.72 46 .00 36.28 AVERAGE
a 1.114 0.10 0.40 45.82 46.32 56.00 9.68 115
10 1.114 0.10 0.40 22.77 23.27 46.00 22.13 AVERAGE
11 1.314 0.10 0.40 48 .28 48.78 56.00 7.22 aP
12 1.314 0.10 0.40 23.78 24.28 46 .00 21.72 AVERAGE
13 1.442 0.10 0.40 48.67 49.17 56.00 6.83 113
14 1.442 0.10 0.40 22.94 23.44 46 .00 22.56 AVERAGE
15 1.803 0.10 0.40 44.15 44 .65 56 .00 11.35 115
16 1.803 0.10 0.40 22.37 22 .87 46 .00 23.13 AVERAGE
17 3.289 0.10 0.40 45.32 45.82 56.00 10.18 115
18 3.289 0.10 0.40 22.06 22 .56 46.00 23.44 AVERAGE
19 17.013 0.24 0.70 18.40 19.34 60.00 40.66 aP
20 17.013 0.24 0.70 2.00 2.94 50.00 47.06 AVERAGE
Remarks: 1.Emission Level= LISH Factor + Cabhle Loss + Reading.

2.If the average limit

iz met when using a guasi-peak detector

;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme (@tteme .com.tw

Data: 22 File: E:test-datat'Tsann KuemEm940917.emi {(44)
a0 Level (dBuV) Date: 2005-08-09 Time: 13:58:47
i m Mﬁ FCC PART 18
TWWRF FCC PART 18(AV)
g
L
40
1 3
1
mpm |14 1
[i
1
4 2
1]
0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data : 22
Condition : KHW-407 Phase : LIHE
Limit : FCC PART 18
Enr. f Ins. : 26%C,50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSKE-35402EMM
Power Rating : 120Vac/60Hz
Test HMode : CASS
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) (dB) (dBIV) (aBl'W) (aBtv)  (4B)
1 0.360 0.12 0.31 33.54 33.97 58.74 24.77 1)
2 0.360 0.12 0.31 5.90 6.33 48.74 42.41 AVERAGE
3 0.541 0.10 0.35 32.93 33.38 56.00 22.62 1)
4 0.541 0.10 0.35 19.31 19.76 46 .00 26.24 AVERAGE
5 0.767 0.10 0.38 4h5.71 46.19 56.00 9.81 1) 5
6 0.767 0.10 0.38 13.77 14.25 46.00 31.75 AVFERAGE
7 0.968 0.10 0.40 51.69 52.19 56.00 3.81 1)
g 0.968 0.10 0.40 25.20 25.70 46.00 20.30 AVERAGE
a 1.326 0.10 0.40 45.22 45.72 56.00 10.28 1)
10 1.326 0.10 0.40 22.87 23.37 46 .00 22.63 AVERAGE
11 1.553 0.10 0.40 51.34 51.84 56.00 4.16 [1)5
12 1.553 0.10 0.40 26.93 27.43 46.00 18.57 AVFERAGE
13 1.762 0.10 0.40 47.08 47.58 56.00 8.42 1)
14 1.762 0.10 0.40 22.97 23.47 46.00 22.53 AVERAGE
15 2.106 0.10 0.40 44.78 45.28 56.00 10.72 1)
16 2.106 0.10 0.40 21.59 22.09 46.00 23.91 AVERAGE
17 4.186 0.10 0.41 30.70 31.22 56.00 24.78 1) 5]
18 4.186 0.10 0.41 9.87 10.39 46.00 35.61 AVERAGE
19 10.458 0.20 0.70 28.23 29.13 60.00 30.87 [1)5
20 10.458 0.20 0.70 4.85 5.75 50.00 44,25 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit iz met when using a guasi-peak detector
,the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDLX Corp. ERC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme (@tteme .com.tw

Data: 24 File: E:test-datat'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-09 Time: 14:49:43

FCC PART 18

FCC PART 18(A\V)

10 1Rl 18
1k 14
3 4
2
1]
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2? Shielded room Data : 24
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : STHG
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) {dB) (dBIW) (dBPl V) {(dBIL¥) (dB)
1 0.258 0.16 0.28 35.44 35.89 61.51 25.63 115
2 0.258 0.16 0.28 12.11 12.56 51.51 38.96 AVERAGE
3 0.400 0.10 0.32 35.28 35.70 57.86 22.16 o
4 0.400 0.10 0.32 11.46 11.488 47 .86 35.98 AVERAGE
5 o.708 0.10 0.37 46.53 47 .00 56.00 9.00 115
6 0. 708 0.10 0.37 21.59 22 .06 46.00 23.94 AVERAGE
7 1.000 0.10 0.40 50.74 51.24 56.00 4.76 or
& 1.000 0.10 0.40 24. 56 25.06 46.00 20.94 AVERAGE
a 1.231 0.10 0.40 50.11 50.61 56.00 5.39 115
10 1.231 0.10 0.40 23.59 24.09 46 .00 21.91 AVERAGE
11 1.4h7 0.10 0.40 49.10 49 .60 56.00 6.40 L1} 5
12 1.457 0.10 0.40 24.97 25.47 46.00 20.53 AVERAGE
13 1.643 0.10 0.40 50.05 50.585 56.00 5.45 115
14 1.643 0.10 0.40 23.14 23.64 46 .00 22.36 AVERAGE
15 2.087 0.10 0.40 41 .83 42.33 56.00 13.67 113
16 2.087 0.10 0.40 19.32 19.82 46 .00 26.18 AVERAGE
17 3.324 0.10 0.40 45.25 45.7h 56.00 10.25 ar
18 3.324 0.10 0.40 22.64 23.14 46 .00 22.86 AVERAGE
19 18.817 0.28 0.70 20.02 21.00 60.00 39.00 115
20 18.817 0.28 o.70 3.30 4.28 50.00 45.72 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit iz met when using a guasi-peak detector
,the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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FCC ID.RBJ-TSKM840X Page 51 of 172

AUDLX Corp. ERC Lahoratory

No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 23 File: E:test-data®t'Tsann KuenEm940917.emi (44)
80 Lewvel (dBuv) Date: 2005-08-09 Time: 14:35:06
FCC PART 18
5 FCC PART 18{AV)
A
W 'V'“HI
40 3
1
H
112
f H 1B
4 4 1
2
1]
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data 23
Condition EKHW-407 Phase LTIHE
Limit FCC PART 18
Envr. f Ins. 26%C  50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating 120vacf60Hz
Test Mode SING
LISH Cahle Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) {dB) (dBIW) (aBPl V) {(dBIL¥) (dB)
1 0.291 0.15 0.29 33.34 33.78 60. 50 26.72 1)
2 0.291 0.15 0.29 14.17 14.61 50. 50 35.89 AVERAGE
3 0.516 0.10 0.34 36.34 36.78 56.00 19.22 1)
4 0.516 0.10 0.34 13.62 14.06 46.00 31.94 AVERAGE
5 0.817 0.10 0.38 47.96 48.44 56 .00 7.56 1)
6 0.817 0.10 0.38 18.07 18.55 46.00 27.45 AVERAGE
7 0.939 0.10 0.39 52.24 52.73 56.00 3.27 112
] 0.939 0.10 0.39 25.00 25.49 46.00 20.51 AVERAGE
9 1.160 0.10 0.40 53.80 54.30 56 .00 1.70 1)
10 1.160 0.10 0.40 27.12 27.62 46 .00 18.738 AVERAGE
11 1.655 0.10 0.40 50.25 50.75 56.00 5.25 112
12 1.655 0.10 0.40 21.15 21.65 46.00 24.35 AVERAGE
13 2.016 0.10 0.40 43.75 44 .25 56.00 11.75 1)
14 2.016 0.10 0.40 17.91 18.41 46 .00 27.59 AVERAGE
15 3.220 0.10 0.40 42,37 42 .87 56.00 13.13 1)
16 3.220 0.10 0.40 17.88 18.38 46.00 27.62 AVERAGE
17 4.087 0.10 0.41 30.74 31.25 56.00 24.75 1)
18 4.087 0.10 0.41 13.50 14.01 46.00 31.99 AVERAGE
19 21.595 0.37 0.70 22.45 23.52 60.00 36.48 QP
20 21.595 0.37 0.70 6.68 7.75 50.00 42,25 AVERAGE
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the arverage limit

iz met when using a guasi-peak detector

;the EUT shall bhe deemed to meet both limits and measurement

with arverage detector is unnecessary.
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i, AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
Data: 20 File: E:test-datat'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-09 Time: 13:41:28
\ H R FCC PART 18
N ALl |
LWW ﬁ FCC PART 18(AV)
I1 |
40 . WN
1012
17
) i TH
16
1B
1]
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) AL
Eite : Ho.2 Shielded room Data : 20
Condition : KHW-407 Phase : HEUTRAL
Limit : FCoC PART 18
Enr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwavre Orven MfH:TSK-35402EMM
Power Rating : 120Vac/60H=z
Test Mode : AUTOD DEFROST
LISH Cahle Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB} {dB) (dBHW) (dBH V) {(dBL¥) (dB)
1 0.297 0.14 0.29 40.17 40.61 60.32 19.72 1) 5]
2 0,297 0.14 0.29 12.57 13.01 50. 32 37.32 AVERAGE
3 0.389 0.10 0.32 37.87 38.29 58.08 19.79 1)
4 0.389 0.10 0.32 13.16 13.58 48.08 34.50 AVERAGE
5 0.440 0.10 0.33 43.68 44.11 57.06 12.95 1)
] 0.440 0.10 0.33 15.23 15.60 47.06 31.40 AVERAGE
7 0.743 0.10 0.37 35.63 36.10 56.00 19.90 [1)5
8 0.743 0.10 0.37 13.25 13.72 46.00 32.28 AVFERAGE
) 1.087 0.10 0.40 45.60 46.10 56.00 9.90 1)
10 1.087 0.10 0.40 25.57 26.07 46.00 19.93 AVERAGE
11 1.225 0.10 0.40 49,58 50.08 56.00 5.92 1)
12 1.225 0.10 0.40 23.44 23.94 46 .00 22.06 AVERAGE
13 1.423 0.10 0.40 46.95 47.45 56.00 8.55 [1)5]
14 1.423 0.10 0.40 16.54 17.04 46 .00 28.96 AVFERAGE
15 3.284 0.10 0.40 36.38 36.853 56.00 19.12 [1)5]
16 3.284 0.10 0.40 8.53 9.03 46 .00 36.97 AVFERAGE
17 20.494 0.31 0.70 19.31 20.32 60.00 39.68 1) 5]
18 20.494 0.31 0.70 4.54 5.55 50.00 44.45 AVFERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
,the EUT shall he deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDLX Corp. ERC Lahoratory
A | l D IX No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 19 File: Estest-data®t'Tsann KuenEm940917.emi {14) i
a0 Level (dBuv) Date; 2005-08-09 Time: 13:28:55

\ FCC PART 18
! I
\ i\ M FCC PART 18(AV)
| — |ﬂ | |
o Arar
1 3 11
1
: 1
H
m
1
1]
0.15 0.5 1 2 i1 10 20 30
Trace: (Discrete) ALY Ll )
Site : Ho.2? Shielded room Data : 19
Condition : KHW-407 Phase : LTHE
Limit : FCC PART 18
Enr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwavre Orven MfH:TSK-5402EMM
Power Rating : 120Vac/60H=z
Test HMode : AUTO DEFROST
LISH Cable Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dB) (dBKW) (dBH V) (dBL¥) (dB)
1 o.232 0.18 0.27 33.62 34.07 62.39 28.32 o
2 0,232 0.18 o.27 8.25 §.70 52.39 43.69 AVERAGE
3 0.595 0.10 0.35 31.07 31.52 56 .00 24.48 115
4 0.595 0.10 0.35 11.19 11.64 46 .00 34.36 AVERAGE
5 0.909 0.10 0.39 43 .80 44 .29 56.00 11.71 or
& 0o.909 0.10 0.39 23.00 23.49 46.00 22.51 AVERAGE
7 1.036 0.10 0.40 38.95 39.45 56 .00 16.55 115
i 1.036 0.10 0.40 18.25 18.75 46 .00 27.25 AVERAGE
a 1.746 0.10 0.40 42 .95 43.4h 56.00 12.55 L1} 5
10 1.746 0.10 0.40 9.62 10.12 46.00 35.488 AVERAGE
11 2.217 0.10 0.40 33.27 33.77 56.00 22,23 113
12 2.217 0.10 0.40 17.04 17.54 46 .00 28.46 AVERAGE
13 3.233 0.10 0.40 33.88 34.38 56.00 ?21.62 L1} 5
14 3.233 0.10 0.40 13.95 14.45 46.00 31.55 AVERAGE
15 8.879 0.19 0.66 21.31 22 .16 60.00 37.84 113
16 8.879 0.19 0.66 6.57 7.42 50.00 42 .58 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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6.6.3. EUT :

M/N

Microwave Oven

TSK-8402EMM

FCC ID.RBJ-TSKM840X Page 54 of 172

(Magnetron - Matsushita, Type 2M211A-M2J,
H.V. Transformer : DPC, Type No. EUPA-700A)

EUT with following test modes were measured during conducted testing and all
the test results are listed in next pages.

Test Date : Aug. 11, 2005

Temperature : 26 C Humidity : 50%

The details of test mode and reference test data are as follows :

NO. Test Mode Reference Test Datq No.

Neutral Line
1. Popcorn #27 # 28
2. Beverage # 30 # 29
3. Soup #26 #25
4. Cass #31 #32
5. Sing #34 #33
6. Auto Defrost # 35 #36
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o, AUDIX Corp. EMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 27 File: E:test-datat'Tsann KuenmEm940917.emi (44)
80 Level (dBuv) Date: 2005-08-11 Time: 13:59:06
\ FCC PART 18
§ [ FCC PART 18(Av)
W|ll “‘l a..Llj__, .l.- LI
40 f 3 " 1
A
? 1]
g N
1 E ’ i 1
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AT, L )
Site : Ho.2 Shielded room Data : 27
Condition : KEHW-407 Phacse : HEUTBAL
Limit : FCC PART 18
Envr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSEK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : POPCORH
LISH Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) {dB) (dBUW) (aBPl V) {dBIL¥) (dB)
1 0.208 0.19 0.26 38.96 39.42 63.29 23.87 113
2 0.208 0.19 0.26 9.956 10.42 53.29 42.87 AVERAGE
3 0.338 0.12 0.31 36.77 37.20 5024 22.04 113
4 0.338 0.12 0.31 10.39 10.82 49 .24 38.42 AVERAGE
5 0.42h 0.10 0.33 34.20 34.63 57.3h 22.12 aP
& 0.425 0.10 0.33 5.0A 5.48 47.3h 41.87 AVERAGE
7 0.665 0.10 0.36 30.63 31.09 56.00 24.91 L1}
& 0.665 0.10 0.36 13.43 13.89 46 .00 32.11 AVERAGE
a 1.618 0.10 0.40 26.63 27.13 56.00 28.487 113
10 1.618 0.10 0.40 6.85 7.35 46 .00 38.65 AVERAGE
11 3.185 0.10 0.40 35.74 36.24 56.00 19.76 L1}
12 3.185 0.10 0.40 8.37 8.87 46 .00 37.13 AVERAGE
13 16.71h8 0.24 0.70 26.72 27.66 60.00 32.34 aP
14 16.758 0.24 0.70 8.83 9.77 50.00 40.23 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a gquasi-peak detector
,the EUT shall he deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Dat File: Etest-data®'Tsann KuenmEm940917.emi (44)

a: 28
an Lewvel (dBuv) Date: 2005-08-11 Time: 14:00:29

\ FCC PART 18

FCC PART 18(AV)

l:I[I.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data - 28
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test HMode : POPCORH
LISH Cahle Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz} {dB}) {dB) (dBHW) (aBM V) {(dBL¥) (dB)
1 0.305 0.14 0.30 33.43 33.87 60.11 26.24 11
2 0.305 0.14 0.30 10.90 11.34 50.11 38.77 AVERAGE
3 0,447 0.10 0.33 34.02 34.45 56.94 22.49 1)
4 0,447 0.10 0.33 5.94 6.37 46.94 40. 57 AVERAGE
5 0.830 0.10 0.38 35.36 35h.84 56.00 20.16 1)
[ 0.830 0.10 0.38 7.43 7.91 46 .00 38.09 AVERAGE
7 1.759 0.10 0.40 31.66 32.16 56.00 23.84 1)
8 1.759 0.10 0.40 6.00 6.50 46.00 39.50 AVERAGE
) 3.195 0.10 0.40 31.39 31.89 56.00 24.11 QP
10 3.195 0.10 0.40 9.50 10.00 46 .00 36.00 AVERAGE
11 17.303 0.25 0.70 28.76 29.71 60. 00 30.29 1)
12 17.303 0.25 0.70 8.67 9.62 50.00 40.38 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit i= met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A | l D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:ttemc @ ttemce .com.iw
Data: 30 File: Estest-data®t'Tsann KuenEm940917.emi {14) i
a0 Level (dBuv) Date; 2005-08-11 Time: 14:07:10
FCC PART 18
I
FCC PART 18(AV)
|l|| hh wd |
' T |r|
40 3 TW 1
1 a 9
3
3 4 H
mn
i} 1
1]
0.15 0.5 1 2 L] 10 20 30
_ Freguency (MHz
Trace: (Discrete) 4 oy )
Site : Ho.2 Shielded room Data : 30
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Envr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : BEVERAGE
LISH Cable Emission
Freq. Factor Loss BReading Level Limits Margin Remark
({MH=z ) {dB}) {dBy (dBEV) {(dBP V) (dB kv {dB)
1 o.291 0.15 0.29 36.49 36.93 60. 50 23.57 113
2 o.291 0.15 0.29 14.03 14 .47 50.50 36.03 AVERAGE
3 0.460 0.10 0.33 38.23 38.66 56.70 18.03 aP
4 0.460 0.10 0.33 11.94 12.37 46.70 34.32 AVERAGE
5 0.513 0.10 0.34 34.25 34.69 56.00 21.31 113
& o.513 0.10 0.34 11.78 12.22 46 .00 33.78 AVERAGE
7 0.745 0.10 0.37 37.83 38.30 56 .00 17.770 113
i 0.745 0.10 0.37 10.79 11.26 46 .00 34.774 AVERAGE
a 1.143 0.10 0.40 34.43 34.93 56.00 21.07 oP
10 1.143 0.10 0.40 10.32 10.82 46 .00 35.18 AVERAGE
11 3.185 0.10 0.40 37.06 37.56 56.00 15.44 L1}
12 3.185 0.10 0.40 7.87 §.37 46 .00 37.63 AVERAGE
13 17.030 0.24 o.70 25.91 26.85 60.00 33.15 113
14 17.030 0.24 0.70 g.39 9.33 50.00 40.67 AVERAGE

Remarks: 1.Emission Lervel= LISH Factor 4+ Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme i@itteme com.iw

Data: 29 File: E:test-data®t'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-11 Time: 14:03:23

\ FCC PART 18

FCC PART 18(A\)

40

l]l].15 0.5 1 2 L 10 20 30
Trace: (Discrete) AT, L )
Site : Ho.2 Shielded room Data : 29
Condition : EHW-407 Phase : LTHE
Limit : FCC PART 18
Envr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : BEVERAGE
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (aBRV) (aBPl W) (aBlv) (aB)
1 0.368 0.11 0.31 31.21 31.63 58.54 26.90 L1}
2 0.368 0.11 0.31 6.34 6.76 18.54 41.77 AVERAGE
3 0.697 0.10 0.37 35.99 36.46 56.00 19.54 113
4 0.697 0.10 0.37 9.77 10.24 46 .00 35.76 AVERAGE
5 0.885 0.10 0.39 35.66 36.15 56.00 19.85 113
3 0.885 0.10 0.39 8.36 8.85 46 .00 37.15 AVERAGE
7 1.444 0.10 0.40 33.05 33.45 56.00 22.4h oP
i 1.444 0.10 0.40 5.91 6.41 46 .00 39.59 AVERAGE
a 3.210 0.10 0.40 35.68 36.18 56.00 19.82 P
10 3.210 0.10 0.40 g.42 §.92 46.00 37.08 AVERAGE
11 18.427 o.27 o.70 25.44 26.41 60.00 33.59 113
12 18.427 o.27 o.70 7.44 §.41 50.00 41.59 AVERAGE

Remarks: 1.Emis=zion Level= LISH Factor + Cable Loss + RBeading.
2.If the arverage limit i=s met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Dat File: E:test-datat'Tsann KuenmEm940917.emi {(44)

a: 26
an Lewvel (dBuv) Date: 2005-08-11 Time: 13:56:44

\ FCC PART 18

FCC PART 18(Av)

40

0 0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data - 26
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test HMode : S0UP
LISH Cahle Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dB) (dBHW) (dBH V) (dBLV) (dB)
1 0.201 0.20 0.26 37.65 38.11 63.58 25.47 L1}
2 0.201 0.20 0.26 14.28 14.74 53.58 38.84 AVERAGE
3 0.309 0.14 0.30 38.20 38.63 59.99 21.36 11
4 0.309 0.14 0.30 9.33 9.76 49,99 40.23 AVERAGE
5 0.459 0.10 0.33 33.81 34.24 56.72 22.47 1)
[ 0.459 0.10 0.33 B.68 9.11 16.72 37.60 AVERAGE
7 0.624 0.10 0.36 31.13 31.59 56.00 24.41 1)
] 0.624 0.10 0.36 9.51 9.97 46 .00 36.03 AVERAGE
9 1.046 0.10 0.40 28.24 28.74 56.00 27.26 1)
10 1.046 0.10 0.40 9.23 9.73 46 .00 36.27 AVERAGE
11 3.184 0.10 0.40 36.18 36.68 56.00 19.32 11
12 3.184 0.10 0.40 12.28 12.78 46 .00 33.22 AVERAGE
13 17.012 0.24 0.70 28.37 29.31 60. 00 30.69 1)
14 17.012 0.24 0.70 9.10 10.04 50.00 39.96 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a (uasi-peak detector
;the EUT shall be deemed to meet both limits and meazsurement
with arverage detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme (@tteme .com.tw

Dat File: E:test-datat'Tsann KuenmEm940917.emi {(44)

a: 2h
an Lewvel (dBuv) Date: 2005-08-11 Time: 13:50:34

\ FCC PART 18

FCC PART 18(A\)

1 12
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data : 25
Condition : KHW-407 Phase : LIHE
Limit : FCC PART 18
Enr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test HMode : S0UP
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB} {dB) (dBIV) (aBl'W) (aBtv) (4B}
1 o.270 0.16 0.29 31.85 32.29 61.12 25.83 113
2 o.270 0.16 0.29 9.48 Q.92 51.12 41.20 AVERAGE
3 0.397 0.10 0.32 33.68 34.10 57.92 23.82 113
4 o.397 0.10 0.32 86.03 8.45 47.92 39.47 AVERAGE
5 0.484 0.10 0.34 30.85 31.29 56.28 24.99 aP
& 0.484 0.10 0.34 10.04 10.48 16.28 35.80 AVERAGE
7 0.667 0.10 0.36 36.25 36.71 56.00 19.29 113
& 0.667 0.10 0.36 14.22 14.68 46 .00 31.32 AVERAGE
a 0.833 0.10 0.38 37.45 37.93 56 .00 18.07 113
10 0.833 0.10 0.38 7.18 7.660 46 .00 38.34 AVERAGE
11 1.324 0.10 0.40 34.86 35.36 56.00 20.64 oP
12 1.324 0.10 0.40 8.49 8.99 46 .00 37.01 AVERAGE
13 3.178 0.10 0.40 32.70 33.20 56.00 22.80 113
14 3.178 0.10 0.40 12.34 12.84 46 .00 33.16 AVERAGE
15 17.375 0.25 o.70 28. 86 29.81 60.00 30.19 L1}
16 17.375 0.25 o.70 11.41 12.36 50.00 37.64 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
,the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:ttemc @ ttemce .com.iw

Dat

File: Etest-data®'Tsann KuenmEm940917.emi (44)

Date: 2005-08-11 Time: 14:12:06

a:I_31 | {dBuy)
evel u
80

40

FCC PART 18

FCC PART 18{A\W)

g 0.15 0.5 2 L 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data 31
Condition : KHW-407 Phase HEUTRAL
Limit : FCC PART 18
Env. f Ins. 26%C , 50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : CASS
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 0.164 o.27 0.24 35.54 36.05 65.24 29.18 113
2 0.164 o.27 0.24 8.38 8.89 55.24 46.34 AVERAGE
3 0.310 0.14 0.30 33.88 34.31 59.97 25.65 oP
4 0.310 0.14 0.30 10.74 11.17 49.97 38.79 AVERAGE
5 0.423 0.10 0.33 37.97 38.40 57.39 15.99 113
& 0.423 0.10 0.33 5.59 6.02 47.39 41.37 AVERAGE
7 0.679 0.10 0.37 33.86 34.33 56.00 21.67 115
i 0.679 0.10 0.37 5.03 5.A80 46 .00 40. 50 AVERAGE
a 0.944 0.10 0.40 35.09 35.59 56.00 20.41 L1}
10 0.944 0.10 0.40 g.76 9.26 46 .00 36.74 AVERAGE
11 1.443 0.10 0.40 29 58 30.08 56 .00 25.92 113
12 1.443 0.10 0.40 6.04 8.54 46 .00 37.46 AVERAGE
13 3.246 0.10 0.40 31.55 32.05 56.00 23.95 P
14 3.246 0.10 0.40 9.15 9.65 46.00 36.35 AVERAGE
15 16.581 0.24 0.70 24 .04 24 .98 60.00 35.02 113
16 16.581 0.24 0.70 7.34 8.28 50.00 41.72 AVERAGE
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the arverage limit

iz met when using a (uasi-peak detector
,the EUT shall he deemed to meet both limits and measurement
with arerage detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Data: 32 File: Etest-data®'Tsann KuenmEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-11 Time: 14:15:23
\ FCC PART 18
. I
WWMWWM FCC PART 18(AV)
i d
40 1 3 7 1
L] 9
: A 1
11 e
1]
0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data 32
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test HMode : CASS
LISH Cahle Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz} {dB}) {dB) (dBHW) (aBM V) {(dBL¥) (dB)
1 0.285 0.15 0.29 37.40 37.84 60.67 22.83 11
2 0.285 0.15 0.29 10.83 11.27 50.67 39.40 AVERAGE
3 0.509 0.10 0.34 36.77 37.21 56.00 18.79 1)
4 0.509 0.10 0.34 9.80 10.24 46 .00 35.76 AVERAGE
5 0.804 0.10 0.38 32.27 32.75 56.00 23.25 1)
[ 0.804 0.10 0.38 8.17 8.65 46 .00 37.35 AVERAGE
7 1.084 0.10 0.40 35.48 35.98 56.00 20.02 1)
8 1.084 0.10 0.40 8.74 9.24 46.00 36.76 AVERAGE
) 1.565 0.10 0.40 32.30 32.80 56.00 23.20 QP
10 1.565 0.10 0.40 5.17 5.67 46 .00 40.33 AVERAGE
11 3.226 0.10 0.40 34.20 34.70 56.00 21.30 1)
12 3.226 0.10 0.40 6.32 6.82 46 .00 39.18 AVERAGE
13 17.119 0.25 0.70 29.58 30.53 60. 00 29.47 1)
14 17.119 0.25 0.70 8.75 9.70 50.00 40. 30 AVERAGE

Remarks: 1.Emission Lervel= LISH Factor 4+ Cable Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc @ ttemce .com.iw

Data: 34 File: Etest-data®'Tsann KuenmEm940917.emi (44)
80 Level (dBuv) Date: 2005-08-11 Time: 14:26:18
FCC PART 18
FCC PART 18(AV)
40
g 1l t
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data : 34
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Env. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : STIHG
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{(MHz) (dB) {dB) (dABI W) (aBlW) (aBlv) (aB)
1 0.152 0.29 0.24 35.12 35.65 65.87 30.22 113
2 0.152 0.2a9 0.24 13.20 13.73 55.87 42.14 AVERAGE
3 o.224 0.18 0.27 37.14 37.59 62 .66 25.07 oP
4 0.224 0.18 0.27 0.41 0.86 52 .66 42 .80 AVERAGE
5 0.305 0.14 0.30 35.03 35.47 60.11 24.64 113
& 0.305 0.14 0.30 10.74 11.18 50.11 38.93 AVERAGE
7 0.387 0.10 0.32 33.00 33.42 58.12 24.770 115
i 0.387 0.10 0.32 7.34 1.76 418.12 40.36 AVERAGE
a 0.614 0.10 0.36 35.50 35.96 56.00 20.04 L1}
10 0.614 0.10 0.36 7.48 7.94 46 .00 38.006 AVERAGE
11 0.735 0.10 0.37 34.54 35.01 56 .00 20.99 113
12 0.735 0.10 0.37 5.2A8 5.72 46 .00 40.28 AVERAGE
13 1.308 0.10 0.40 32.18 32.68 56.00 23.32 P
14 1.308 0.10 0.40 5.14 5.64 46.00 40.36 AVERAGE
15 3.284 0.10 0.40 30.68 31.18 56.00 24.82 115
16 3.284 0.10 0.40 6.60 7.1h 46 .00 38.8h AVERAGE
17 17.577 0.26 o.70 25.94 29.90 60.00 30.10 L1}
18 17.577 0.26 o.70 9.42 10.38 50.00 39.62 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Data: 33 File: Etest-data®'Tsann KuenmEm940917.emi (44) i
an Lewvel (dBuv) Date: 2005-08-11 Time: 14:21:36

\ FCC PART 18
I

FCC PART 18(AV)

e 3 5 1 |7 9
3
4
12 1
1
1]
0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data : 33
Condition : EHW-407 Phase : LINE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test HMode : SING
LISH Cahle Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz} {dB}) {dB) (dBHW) (aBM V) {(dBL¥) (dB)
1 0.227 0.18 0.27 39.27 39.72 62.57 22.85 11
2 0.227 0.18 0.27 9.63 10.08 52.57 42.49 AVERAGE
3 0.296 0.14 0.29 35.45 35.89 60.37 24.48 1)
4 0.296 0.14 0.29 11.59 12.03 50. 37 38.34 AVERAGE
5 0,505 0.10 0.34 35.21 35.65 56.00 20.35 1)
[ 0.505 0.10 0.34 9.44 9.88 46 .00 36.12 AVERAGE
7 0.751 0.10 0.37 35.11 35.58 56.00 20.42 1)
8 0.751 0.10 0.37 5.59 6.06 46.00 39.94 AVERAGE
) 1.166 0.10 0.40 33.94 34.44 56.00 21.56 QP
10 1.166 0.10 0.40 3.85 4.35 46 .00 41.65 AVERAGE
11 3.246 0.10 0.40 34.48 34.98 56.00 21.02 1)
12 3.246 0.10 0.40 7.33 7.83 46 .00 38.17 AVERAGE
13 16.741 0.24 0.70 27.85 28.79 60. 00 31.21 1)
14 16.741 0.24 0.70 B.62 9.56 50.00 40.44 AVERAGE

Remarks: 1.Emission Lervel= LISH Factor 4+ Cable Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Data: 35 File: Etest-data®'Tsann KuenmEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-11 Time: 14:32:24
\ FCC PART 18
I
FCC PART 18(Av)
T |
40 1 3
] T q
! ’ 1
1
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AT, L )
Eite : Ho.2 Shielded room Data : 35
Condition : KEHW-407 Phacse : HEUTBAL
Limit : FCC PART 18
Enr. f Ins. : 26%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSEK-S402EMM
Power Rating : 12?20Vac/60Hz
Test Mode : AUTO DEFROST
LISH Cable Emission
Freq. Factor Loss BReading Level Limits Margin Remark
(MHz) (dB) {dB) (dBHW) (dBH V) (dBLV) (dB)
1 0.224 0.18 0.27 38.03 38.48 62.66 24.18 1)
2 0.224 0.18 0.27 9.32 9.77 52.66 42 .89 AVERAGE
3 0.269 0.16 0.29 34.52 34.96 61.16 26.20 1)
4 0.269 0.16 0.29 10.55 10.99 51.16 40.17 AVERAGE
5 0.421 0.10 0.32 32.30 32.72 57.42 24.70 1)
[ 0.421 0.10 0.32 5.45 5.87 47.42 41.55 AVERAGE
7 0.665 0.10 0.36 32.04 32.50 56.00 23.50 1)
g 0.665 0.10 0.36 12.56 13.02 46 .00 32.98 AVERAGE
9 1.476 0.10 0.40 31.88 32.38 56.00 23.62 1)
10 1.476 0.10 0.40 8.40 8.90 46.00 37.10 AVERAGE
11 3.285 0.10 0.40 31.41 31.91 56.00 24.09 QP
12 3.285 0.10 0.40 5.19 5.69 46 .00 40.31 AVERAGE
13 17.114 0.25 0.70 29.42 30.37 60. 00 29.63 1)
14 17.114 0.25 0.70 9.75 10.70 50.00 39.30 AVERAGE

Remarks: 1.Emi=sion Level= LISH Factor + Cahle Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with average detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Dat File: Etest-data®'Tsann KuenmEm940917.emi (44)

a: 36
an Lewvel (dBuv) Date: 2005-08-11 Time: 14:37:49

\ FCC PART 18

FCC PART 18(AV)

l][I.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data : 36
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 26%C, 50% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test Mode : AUTOD DEFROST
LISH Cahle Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz} {dB}) {dB) (dBHW) (aBM V) {(dBL¥) (dB)
1 0.238 0.17 0.28 36.62 37.07 62.17 25.10 11
2 0.238 0.17 0.28 12.41 12.86 52.17 39.31 AVERAGE
3 0.541 0.10 0.35 31.69 32.14 56.00 23.86 1)
4 0.541 0.10 0.35 4,30 4.75 46 .00 41.25 AVERAGE
5 0.866 0.10 0.39 34.39 34.88 56.00 21.12 1)
[ 0.866 0.10 0.39 7.36 7.85 46 .00 38.15 AVERAGE
7 1.966 0.10 0.40 32.43 32.93 56.00 23.07 1)
8 1.966 0.10 0.40 5.21 5.71 46.00 40.29 AVERAGE
) 3.215 0.10 0.40 32.64 33.14 56.00 22.86 QP
10 3.215 0.10 0.40 6.09 6.59 46 .00 39.41 AVERAGE
11 17.578 0.26 0.70 28.34 29.30 60. 00 30.70 1)
12 17.578 0.26 0.70 10.82 11.78 50.00 38.22 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit i= met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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6.6.4. EUT :

M/N

Microwave Oven

TSK-8402EMM

FCC ID.RBJ-TSKM840X Page 67 of 172

(Magnetron - Matsushita, Type 2M211A-M2J,
H.V. Transformer : Yunlu, Type No. KHT-R701 ACK)

EUT with following test modes were measured during conducted testing and all
the test results are listed in next pages.

Test Date - Aug. 08, 2005

Temperature : 24°C Humidity : 46%

The details of test mode and reference test data are as follows :

NO. Test Mode Reference Test Datq No.

Neutral Line

1. Popcorn #1 #2

2. Beverage #4 #3

3. Soup #8 #7

4. Cass #9 #10

5. Sing #12 #11

6. Auto Defrost #5 #6
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AUDIX Corp. EMC Laboratory
No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

County, Taiwan R.0.C.

Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

File: E:test-datat'Tsann KuenEm940917.emi (44)

Date: 2005-08-08 Time: 16:20:10

Data: L1 | (4BUV)
eve L
80

40

FCC PART 18

FCC PART 18{A\W)

112 1 1
1]
0.15 0.5 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2 Shielded room Data 1
Condition EHW-407 Phase HEUTRAL
Limit FCC PART 18
Enr. f Ins. 24%C ,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSK-35402EMM
Power Rating 120Vac/f60Hz
Test Hode POPCORH
LISH Cable Emission
Freq. Factor Loss BReading Level Limits Margin Remark
(MHz) (dB) {dB) (dBHW) (dBH V) (dBLV) (dB)
1 0.239 0.17 0.28 38.32 38.77 62.13 23.36 L1}
2 0.239 0.17 0.28 14.65 15.10 52.13 37.03 AVERAGE
3 0.426 0.10 0.33 40. 20 40.63 57.33 16.71 L1}
4 0.426 0.10 0.33 12.86 13.29 47.33 34.05 AVERAGE
5 0.586 0.10 0.35 39.93 40.38 56 .00 15.62 113
3 0.586 0.10 0.35 9.86 10.31 46 .00 35.69 AVERAGE
7 0.89h 0.10 0.39 36.81 37.30 56.00 18.70 aP
i 0.895 0.10 0.39 5.44 5.93 46 .00 40.07 AVERAGE
a 1.180 0.10 0.40 39.99 40.49 56.00 15.51 113
10 1.180 0.10 0.40 8.68 9.18 46 .00 36.82 AVERAGE
11 1.924 0.10 0.40 38.29 38.79 56.00 17.21 113
12 1.924 0.10 0.40 T.38 7.88 46 .00 38.12 AVERAGE
13 3.141 0.10 0.40 40.81 41.31 56.00 14.69 P
14 3.141 0.10 0.40 7.53 §.03 46.00 37.97 AVERAGE
15 19.944 0.30 0.70 22.20 23.20 60.00 36.80 aP
16 19.944 0.30 0.70 6.58 7.58 50.00 42.42 AVERAGE
Remarks: 1.Emission Level= LISH Factor 4+ Cable Loss + Reading.

2.If the average limit

iz met when using a guasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Data: 2 File: Etest-data®'Tsann KuenmEm940917.emi (44) i
an Lewvel (dBuv) Date; 2005-08-08 Time: 16:30:09

\ FCC PART 18
T
‘ " ) FCC PART 18(AVW)
LI
40
1 3
i 10 1p
1
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2 Shielded room Data : 2
Condition : KEHW-407 Phase : LTHE
Limit : FCC PART 18
Enr. f Ins. : 24%C,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwavre Orven MfH:TSK-5402EMM
Power Rating : 12?20Vac/60H=z
Test Mode : POPCORH
LISH Cahle Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dB) (dBKW) (dBH V) (dBL¥) (dB)
1 0.256 0.16 0.28 32.02 32.47 61. 56 29.09 1)
2 0.256 0.16 0.28 11.87 12.32 51.56 39.24 AVERAGE
3 0.337 0.12 0.31 33.55 33.98 59,27 25.29 1)
4 0.337 0.12 0.31 12.72 13.15 49,27 36.12 AVERAGE
5 0.830 0.10 0.38 43.13 43.61 56.00 12.39 1)
[ 0.830 0.10 0.38 16.12 16.60 46 .00 29.40 AVERAGE
7 1.356 0.10 0.40 43.95 44 .45 56.00 11.55 L1}
8 1.356 0.10 0.40 12.40 12.90 46.00 33.10 AVERAGE
9 1.737 0.10 0.40 42.24 42.74 56.00 13.26 QP
10 1.737 0.10 0.40 11.35 11.85 46 .00 34.15 AVERAGE
11 2.133 0.10 0.40 38.19 38.69 56.00 17.31 1)
12 2.133 0.10 0.40 10.81 11.31 46 .00 34.69 AVERAGE
13 3.229 0.10 0.40 44.72 45.22 56.00 10.78 L1}
14 3.229 0.10 0.40 20.88 21.38 46.00 24.62 AVERAGE
15 9.018 0.19 0.67 20.74 21.59 60.00 38.41 QP
16 9.018 0.19 0.67 3.17 4.02 50.00 45.98 AVERAGE

Remarks: 1.Emission Level= LISH Factor 4+ Cable Loss + Reading.
2.If the arverage limit i=s met when using a guasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 4 File: E:test-datat'Tsann KuemEm940917.emi {(44)
an Lewvel (dBuv) Date: 2005-08-08 Time: 16:42:01

FCC PART 18

FCC PART 18(Av)

b

112
0 0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data HE ]
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC PART 18
Enr. f Ins. : 24%C_, 46% f ESCS5 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test HMode : BEVERAGE
LISH Cahle Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dB) (dBHW) (dBH V) (dBLV) (dB)
1 0.363 0.11 0.31 38.66 39.09 58.65 19.57 1)
2 0.363 0.11 0.31 12.57 13.00 48.65 35.66 AVERAGE
3 0.654 0.10 0.36 41.36 41.82 56.00 14.18 11
4 0.654 0.10 0.36 16.37 16.83 46.00 29.17 AVERAGE
5 1.055 0.10 0.40 45.26 45.76 56.00 10.24 1)
[ 1.055 0.10 0.40 21.09 21.59 46.00 24.41 AVERAGE
7 1.656 0.10 0.40 40.78 41.28 56.00 14.72 1)
] 1.656 0.10 0.40 17.11 17.61 46 .00 28.39 AVERAGE
9 3.196 0.10 0.40 44.95 45.45 56.00 10.55 1)
10 3.196 0.10 0.40 20.39 20.89 46 .00 25.11 AVERAGE
11 24.146 0.38 0.70 10.39 11.47 60.00 48.53 11
12 24.146 0.38 0.70 0.73 1.81 50.00 48.19 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

County, Taiwan R.O.C.

Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

File: Etest-data®t'Tsann KuenEm940917.emi (44)

Date: 2005-08-08 Time: 16:36:11

Data:LS | (4BUV)
evel L
g0

40

FCC PART 18

FCC PART 18(AV)

0

0.15 0.5 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data 3
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. 24%C ,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TSKE-35402EMM
Power Rating : 120Vac/60Hz
Test HMode : BEVERAGE
LISH Cahle Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
{MHz} {dB}) {dB) (dBHW) (aBM V) {(dBL¥) (dB)
1 0.317 0.13 0.30 35.44 35h.87 59.80 23.92 11
2 0.317 0.13 0.30 10.00 10.43 49 . 80 39.36 AVERAGE
3 0.690 0.10 0.37 35.50 35.97 56.00 20.03 1)
4 0.690 0.10 0.37 12.90 13.37 46.00 32.63 AVERAGE
5 1.076 0.10 0.40 42,99 43.49 56.00 12.51 1)
[ 1.076 0.10 0.40 10.66 11.16 46 .00 34.84 AVERAGE
7 1.745 0.10 0.40 38.38 38.88 56.00 17.12 1)
8 1.745 0.10 0.40 9.89 10.39 46.00 35.61 AVERAGE
) 3.196 0.10 0.40 44.92 45.42 56.00 10.58 112
10 3.196 0.10 0.40 23.00 23.50 46.00 22.50 AVERAGE
11 15.716 0.22 0.70 25.22 26.14 60. 00 33.86 1)
12 15.716 0.22 0.70 4.83 5.75 50.00 44.25 AVERAGE
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the arverage limit i= met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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AUDIX Corp. EMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data:lil | (4BUV)
eve L
80

File: E:test-datat'Tsann KuenmEm940917.emi (44)

Date: 2005-08-08 Time: 17:08:55

FCC PART 18

FCC PART 18(A\)

3
40 1 5 .
1
1 1
; 1
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AT, L )
Site : Ho.2 Shielded room Data 8
Condition EHW-407 Phase HEUTRAL
Limit FCC PART 18
Envr. f Ins. 24*C ,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSEK-5402EMM
Power Rating 120vVac/60Hz
Test Mode sSoup
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{(MHz) {(dB) (B} (daBIVW) (aBlW) (aBl¥v) (4B}
1 0.256 0.16 0.28 36.84 37.29 61.56 24,27 113
2 0.256 0.16 0.28 13.40 13.85 51.56 37.71 AVERAGE
3 0.469 0.10 0.33 40.47 40.90 56.54 15.63 113
4 0.469 0.10 0.33 13.10 13.53 46.54 33.00 AVERAGE
5 0.627 0.10 0.36 35.11 35.A87 56.00 20.43 aP
& 0.627 0.10 0.36 10.97 11.43 46 .00 34.57 AVERAGE
7 0.943 0.10 0.39 33.33 33.82 56.00 22.18 L1}
& 0.943 0.10 0.39 8.21 §.70 46 .00 37.30 AVERAGE
a 3.176 0.10 0.40 38.80 39.30 56.00 16.70 113
10 3.176 0.10 0.40 11.58 12.08 46 .00 33.92 AVERAGE
11 19.942 0.30 0.70 22.25 23.25 60.00 36.15 L1}
12 19.942 0.30 0.70 6.38 7.38 50.00 42 .62 AVERAGE
Remarks: 1.Emission Lervel= LISH Factor + Cable Loss + Reading.

2.If the average limit

iz met when using a guasi-peak detector

;the EUT shall bhe deemed to meet both limits and measurement

with arerage detector is unnecessary.
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o, AUDIX Corp. EMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 7 File: E:test-datat'Tsann KuenmEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-08 Time: 17:03:00

\ FCC PART 18

FCC PART 18(A\)

1 4 ] 112
1
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AT, L )
Site : Ho.2 Shielded room Data HE )
Condition : KEHW-407 Phacse : LTHE
Limit : FCC PART 18
Envr. f Ins. : 24+%C,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSEK-5402EMM
Power Rating : 120Vac/60Hz
Test Mode : SOuUP
LISH Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) {dB) (dBUW) (aBPl V) {dBIL¥) (dB)
1 0.239 0.17 0.28 37.61 38.006 62.13 24.07 113
2 0.239 0.17 0.28 15.49 15.94 52.13 36.19 AVERAGE
3 0.358 0.12 0.31 38.38 38.81 58.78 19.98 113
4 0.358 0.12 0.31 11.20 11.63 48.78 37.16 AVERAGE
5 0.449 0.10 0.33 37.581 37.94 56.89 18.95 aP
& 0.449 0.10 0.33 8.24 8.67 16.89 38.22 AVERAGE
7 0.668 0.10 0.36 32.73 33.19 56.00 22.81 L1}
& 0.668 0.10 0.36 13.16 13.62 46 .00 32.38 AVERAGE
a 1.674 0.10 0.40 31.89 32.39 56.00 23.61 113
10 1.674 0.10 0.40 11.04 11.54 46 .00 34.46 AVERAGE
11 3.165 0.10 0.40 40.42 40 .92 56.00 15.08 L1}
12 3.165 0.10 0.40 13.53 14.03 46 .00 31.97 AVERAGE
13 11.629 0.20 0.70 18.48 19.38 60.00 40.62 aP
14 11.629 0.20 0.70 1.89 2.79 50.00 47.21 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the arverage limit is met when using a gquasi-peak detector
,the EUT shall he deemed to meet both limits and measurement
with arverage detector is unnecessary.
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No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

@ AUDIX Corp. ERMC Lahoratory
7 I U D IX County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tteme @iteme comiw
ata: 9 File: E:test-datat'Tsann KuenmEm940917.emi {(44) .
an Lewvel (dBuv) Date: 2005-08-08 Time: 17:16:03
\ FCC PART 18
I
FCC PART 18(Av)
1 W | ]
a0 E 5
T
]
11
1 4
1 1
1]
0.15 0.5 1 2 L] 10 20 30
. Freguency (MHz
Trace: (Discrete) TS )
Site : Ho.2 Shielded room Data 9
Condition EHW-407 Phase : HEUTRAL
Limit FCC PART 18
Enr. f Ins. 24%C ,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven M/H:TS5K-35402EMM
Power Rating 120Vac/60H=z
Test HMode CASSE
LISH Cahle Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dBy (dBRV) {(dBP V) (dBR V) (dB)
1 0.176 0.24 0.25 42,22 42 .71 64.68 21.97 [1)5
2 0.176 0.24 0.25 13.10 13.59 54.68 41.09 AVFERAGE
3 0.494 0.10 0.34 39.04 39.48 56.10 16.62 1) 5]
4 0.494 0.10 0.34 11.35 11.79 46.10 34.31 AVFERAGE
5 0.788 0.10 0.38 37.44 37.92 56.00 18.08 1)
[ 0.788 0.10 0.38 8.74 9.22 46 .00 36.78 AVERAGE
7 1.446 0.10 0.40 31.31 31.81 56.00 24.19 1)
] 1.446 0.10 0.40 B.65 9.15 46 .00 36.85 AVERAGE
9 3.293 0.10 0.40 29.19 29.69 56.00 26.31 1)
10 3.293 0.10 0.40 5.35 5.85 46 .00 40.15 AVERAGE
11 16.565 0.24 0.70 22.25 23.19 60.00 36.81 1) 5]
12 16.565 0.24 0.70 5.73 6.67 50.00 43.33 AVFERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc @tteme .com.iw

Data: 10 File: Etest-data®tiTsann KuenEm940917 emi {14)
80 Lewvel (dBuv) Date: 2005-08-08 Time: 17:21:10
\ FCC PART 18
. I
L u FCC PART 18(AV)
AR : l |
P RILLARTATY
8 7
i 13
] 1
i A 132
H
1]
0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AL Ll )
Site : Ho.2 Shielded room Data : 10
Condition : KHW-407 Phase : LTIHE
Limit : FCC PART 18
Envr. f Ins. : 24%C,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-35402EMM
Power Rating : 120Vac/60Hz
Test Hode : CASS
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) (dB) {dB) (aBR W) (aBlwv) (aBlv) (aB)
1 0.243 0.17 0.28 37.09 37.54 62.00 24.46 1)
2 0,243 0.17 0.28 16.95 17.40 52.00 34.60 AVERAGE
3 0.274 0.15 0.29 36.84 37.28 60.98 23.70 1)
4 0.274 0.15 0.29 9.55 9.99 50.98 40.99 AVERAGE
5 0.655 0.10 0.36 33.71 34.17 56.00 21.83 1)
6 0.655 0.10 0.36 10.89 11.35 46.00 34.65 AVERAGE
7 1.155 0.10 0.40 31.44 31.94 56.00 24.06 QP
] 1.155 0.10 0.40 9.91 10.41 46.00 35.59 AVERAGE
) 1.897 0.10 0.40 44 .86 45.36 56.00 10.64 1)
10 1.897 0.10 0.40 14.33 14.83 46.00 31.17 AVERAGE
11 3.148 0.10 0.40 41.62 42.12 56.00 13.88 1)
12 3.148 0.10 0.40 11.27 11.77 46 .00 34.23 AVERAGE
13 11.612 0.20 0.70 19.17 20.07 60.00 39.93 1)
14 11.612 0.20 0.70 3.51 4.41 50.00 45.59 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
,the EUT shall he deemed to meet both limits and measurement
with arverage detector is unnecessary.
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@ AUDIX Corp. EMC Laboratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 12

File: E:test-data®t'Tsann KuenEm940917.emi (44)

Bﬂ'LE\reI {(dBuv) Date: 2005-08-08 Time: 17:34:01

40

\ FCC PART 18
i

FCC PART 18(AV)

U 0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AL
Eite : Ho.2? Shielded room Data : 12
Condition EHW-407 Phase : HEUTRAL
Limit FCC PART 18
Envr. f Ins. 24%C ,46% f ESCS 30 Engineer: Cater Chou

EUT

: Microwave Oven MfH:TSK-5402EMM

Power Rating : 120Vac/60Hz

Test Mode
Freqg.
{MHz}

1 o.217
2 0.217
3 0.352
4 o.352
5 o.502
& 0,502
7 0.647
& 0.647
a 0.839
10 0.839
11 1.077
12 1.077
13 1.290
14 1.290
15 2.045
16 2.045
17 3.165
18 3.165
19 5.022
20 5.022
21 17.578

SING
LISH Cahle Emission
Factor Loss Reading Level Limits Margin Remark
{dB}) {dB) (dBHW) (aBM V) {(dBL¥) (dB)
0.19 0.27 36.70 37.16 62.95 25.80 1)
0.19 0.27 11.36 11.82 52.95 41.14 AVERAGE
0.12 0.31 37.94 38.37 58.92 20.55 QP
0.12 0.31 11.12 11.55 48.92 37.37 AVERAGE
0.10 0.34 35.89 36.33 56.00 19.67 1)
0.10 0.34 15.48 15.92 46 .00 30.08 AVERAGE
0.10 0.36 38.70 39.16 56.00 16.84 1)
0.10 0.36 13.60 14.06 46 .00 31.94 AVERAGE
0.10 0.38 34.62 35.10 56.00 20.90 1)
0.10 0.38 10.81 11.29 46 .00 34.71 AVERAGE
0.10 0.40 36.91 37.41 56.00 18.59 1)
0.10 0.40 9.14 9.64 46.00 36.36 AVERAGE
0.10 0.40 33.23 33.73 56.00 22.27 11
0.10 0.40 11.69 12.19 46 .00 33.81 AVERAGE
0.10 0.40 31.51 32.01 56.00 23.99 1)
0.10 0.40 7.55 8.05 46.00 37.95 AVERAGE
0.10 0.40 37.24 37.74 56.00 18.26 1)
0.10 0.40 B.66 9.16 46.00 36.84 AVERAGE
0.10 0.47 22.07 22.64 60. 00 37.36 1)
0.10 0.47 3.56 4.13 50.00 4h5.87 AVERAGE
0.26 0.70 21.58 22.54 60. 00 37.46 1)
0.26 0.70 6.13 7.09 50.00 42.91 AVERAGE

Remarks: 1.Emission Level= LISH Factor 4+ Cable Loss + Reading.
2.If the average limit iz met when using a guasi-peak detector

,the EUT shall bhe deemed to meet both limits and measurement

with arverage detector is unnecessary.
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@ AUDIX Corp. ERMC Lahoratory
A | l D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttemc @ ttemce .com.iw

Data: 11 File: Estest-data®t'Tsann KuenEm940917.emi {14) i
a0 Level (dBuv) Date; 2005-08-08 Time: 17:27:18

\ ﬂ h FCC PART 18
|

FCC PART 18{A\W)

40 1
11
13
3 ) [i m
L H
1]
0.15 0.5 1 2 L] 10 20 30
Trace: (Discrete) AR Ll )
Site : Ho.2 Shielded room Data : 11
Condition : KHW-407 Phase : LTHE
Limit : FCC PART 18
Enr. f Ins. : 24+C,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwave Oven MfH:TSK-5402EMHM
Power Rating : 120Vac/60Hz
Test Mode : STHG
LISH Cable Emission
Freq. Factor Loss BReading Level Limits Margin Remark
(MHz) (dB) {dB) (dBHW) (dBH V) (dBLV) (dB)
1 o.214 0.19 o.27 37.40 37.806 63.05 25.20 113
2 0.214 0.19 o.27 10.73 11.19 53.058 41.87 AVERAGE
3 0.561 0.10 0.35 43.10 43.A8A5 56.00 12.4h aP
4 0.561 0.10 0.35 g.20 B.65 46 .00 37.35 AVERAGE
5 0.746 0.10 o.37 43.52 43.99 56.00 12.01 113
& 0.746 0.10 0.37 10.37 10.84 46 .00 35.16 AVERAGE
7 0.909 0.10 0.39 44 .27 44 .76 56.00 11.24 113
i 0.909 0.10 0.39 17.79 18.28 46 .00 27.12 AVERAGE
a 1.177 0.10 0.40 42 .27 42 .77 56.00 13.23 oP
10 1.177 0.10 0.40 10.14 10.64 46 .00 35.36 AVERAGE
11 3.065 0.10 0.40 30.05 30.55 56.00 25.45 L1}
12 3.065 0.10 0.40 5.61 6.11 46 .00 39.89 AVERAGE
13 11.330 0.20 o.70 18.21 19.11 60.00 40.89 113
14 11.330 0.20 0.70 2.91 3.81 50.00 46.19 AVERAGE

Remarks: 1.Emission Level= LISH Factor 4+ Cable Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall he deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Corporation Report No. EM-F940179



AUDIX J

FCC ID.RBJ-TSKM840X Page 78 of 172

AUDIX Corp. ERMC Lahoratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:ttemc (@tteme .com.tw

Data: Lﬁ | (4BUV)
evel L
g0

|'l i FCC PART 18
w FCC PART 18{A\W)
5 5 7

File: E:test-datat'Tsann KuemEm940917.emi {(44)

Date: 2005-08-08 Time: 16:53:18

40
i 3 TH
4
i 1B
1
1]
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) AL )
Site : Ho.2 Shielded room Data H &
Condition : KEHW-407 Phase : HEUTBAL
Limit : FCC PART 18
Enr. f Ins. 24+*C,46% f ESCS 30 Engineer: Cater Chou
EUT : Microwavre Orven MfH:TSK-5402EMM
Power Rating : 120Vac/60H=z
Test Hode : AUTO DEFROST
LISH Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB}) (dB) (dBIV) (aBl'W) (aBtv)  (4B)
1 0.150 0.30 0.24 35.35 35.89 66 .00 30.11 1)
2 0.150 0.30 0.24 19.35 19.89 56.00 36.11 AVERAGE
3 0.251 0.17 0.28 36.66 37.11 61.73 24.63 1)
4 0.251 0.17 0.28 13.70 14.15 51.73 37.59 AVERAGE
5 0.452 0.10 0.33 39.19 39.62 56.85 17.23 1)
[ 0.452 0.10 0.33 19.58 20.01 16.85 26.84 AVERAGE
7 0.637 0.10 0.36 39.36 39.82 56.00 16.18 1)
4] 0.637 0.10 0.36 19.33 19.79 46.00 26.21 AVERAGE
9 0.853 0.10 0.39 46.46 46.95 56.00 9.05 113
10 0.853 0.10 0.39 11.29 11.78 46.00 34.22 AVERAGE
11 1.405 0.10 0.40 34.02 34.52 56.00 21.48 1)
12 1.405 0.10 0.40 i0.24 10.74 46.00 35.26 AVERAGE
13 3.194 0.10 0.40 37.52 38.02 56.00 17.98 1)
14 3.194 0.10 0.40 20.11 20.61 46.00 25.39 AVERAGE
15 16.837 0.24 0.70 19.29 20.23 60. 00 39.77 1)
16 16.837 0.24 0.70 3.58 4.52 50.00 45.48 AVERAGE
Remarks: 1.Emission Lervel= LISH Factor + Cabhle Loss + Reading.

2.If the arverage limit
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.

iz met when using a guasi-peak detector
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@ AUDIX Corp. ERMC Lahoratory
A U D I X Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C, Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme @iteme comiw

Data: 6 File: E:test-datat'Tsann KuenEm940917.emi (44)
a0 Level (dBuv) Date: 2005-08-08 Time: 16:57:39

\ FCC PART 18
by |
5lr 'n?k M fll‘ FCC PART |18(4Vv)
i I
3 T I” lnnl.‘|||'
e

40 1 e
14
T
b 10 1 ]
1]
0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) AL )
Eite : Ho.2 Shielded room Data HE
Condition : KHW-407 Phase : LTHE
Limit : FCC PART 18
Enr. f Ins. : 24%C, 46% f ESCS 30 Engineer: Cater Chou
EUT : Microwavre Orven MfH:TSK-35402EMM
Power Rating : 120Vac/60H=z
Test Mode : AUTOD DEFROST
LISH Cahle Emission
Freqg. Factor Loss Beading Level Limits Margin Remark
{MHz) {dB) {dB) (dBKW) (dBH V) (dBL¥) (dB)
1 0.238 0.17 0.28 37.80 38.25 62.17 23.92 1)
2 0.238 0.17 0.28 14.54 14.99 52.17 37.18 AVERAGE
3 0.312 0.14 0.30 40. 36 40.79 59.93 19.13 1)
4 0.312 0.14 0.30 15.61 16.04 49,93 33.88 AVERAGE
5 0.675 0.10 0.37 47.74 48.21 56.00 7.79 1)
6 0.675 0.10 0.37 10.07 10.54 46 .00 35.46 AVERAGE
7 0.813 0.10 0.38 46.15 46 .63 56.00 9.37 1)
8 0.813 0.10 0.38 7.79 8.27 46.00 37.73 AVERAGE
9 1.293 0.10 0.40 35.49 35.99 56.00 20.01 11
10 1.293 0.10 0.40 8.69 9.19 46.00 36.81 AVERAGE
11 1.616 0.10 0.40 42 .55 43.05 56.00 12.95 1)
12 1.616 0.10 0.40 B.66 9.16 46.00 36.84 AVERAGE
13 3.197 0.10 0.40 39.19 39.69 56.00 16.31 1)
14 3.197 0.10 0.40 13.04 13.54 46 .00 32.46 AVERAGE
15 15.967 0.22 0.70 22.49 23.41 60. 00 36.59 1)
16 15.967 0.22 0.70 6.04 6.96 50.00 43.04 AVERAGE

Remarks: 1.Emission Level= LISH Factor 4+ Cable Loss + Reading.
2.If the arverage limit is met when using a guasi-peak detector
;the EUT shall bhe deemed to meet both limits and measurement
with arerage detector is unnecessary.
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7. RADIATED EMISSION MEASUREMENT

7.1. Test Equipment

Page 80 of 172

The following test equipment was used during the radiated emission tests -
7.1.1. Below 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. |Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05°
2. |Pre-Amplifier HP 8447D 2944A06305 [Mar. 10, 05’| Mar. 09, 06’
3. |Broadband Antenna| Schwarzbeck | BBA 9106 A3L Feb. 18, 05¢| Feb. 17, 06°
4. |Broadband Antenna| Schwarzbeck |UHALP9108-A 0139 Dec. 14, 04¢| Dec. 13, 05°

7.1.2. Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05’
2. [Pre-Amplifier HP 8449B 3008A00529 | Jan. 14, 05’ | Jan. 13, 06
3. |Horn Antenna EMCO 3115 9112-3775 |May 04, 05’ | May 03, 06’
4. |For Above 3.5GHz HP 84300-80038 005 Jan. 13, 05’ | Jan. 12, 06

- High Pass Filter

7.2. Test Setup

7.2.1.

MICROWAVE OVEN (EUT)

7.2.2. Semi-Anechoic Chamber (3m) Setup Diagram

Block Diagram of connection between EUT and simulators

ANTENNA TOWER
— ANTENNA ELEVATION VARIES FROM 1m TO 4m
3 METERS EUT
0.8M
TURN TABLE
GROUND PLANE
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7.3. Radiation Limits

7.3.1. For Model TSK-8402AMM
(Magnetron : Witol, Type No. 2M315H,

H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

The radiated limits are complied with FCC CFR Title 47 Part 18 Subpart C &
MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esoom) = 25 * (Power / 500) * (uV/m)
Esm = Ezoom / K
Power Output = 595W
Limit (Esoom) = 25 * (595 / 500) ' (uV/m) = 27.2717 (uV/m)
Esm=27.2717/6.28%107 = 4342.2774 (uV/m)
20log(4342.2774) = 72.7 (dBpV/m)

7.3.2. For Model TSK-8402EMM
(Magnetron : Toshiba, Type No. 2M231CH(EP)-A,

H.V. Transformer : DPC, Type No. EUPA-700A)

The radiated limits are complied with FCC CFR Title 47 Part 18 Subpart C &
MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esom) = 25 * (Power / 500) * (uV/m)
Esm = E3oom / K
Power Output = 560W
Limit (Esom) = 25 * (560 / 500) % (uV/m) = 26.4575(uV/m)
Esm = 26.4575 / 6.23%107 = 4240.2538 (WV/m)
20log(4240.2538) = 72.5 (dBpV/m)

7.3.3. For Model TSK-8402EMM
(Magnetron : Matsushita, Type 2M211A-M2J,

H.V. Transformer : DPC, Type No. EUPA-700A)

The radiated limits are complied with FCC CFR Title 47 Part 18 Subpart C &
MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esom) = 25 * (Power / 500) * (uV/m)
E3m = E300m /K
Power Output = 595W
Limit (Esoom) = 25 * (595 / 500) ' (uV/m) = 27.2717 (uV/m)
Esm=27.2717/6.29%107 = 4329.2595 (uV/m)
20log(4329.2595) = 72.7 (dBpV/m)
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7.3.4. For Model TSK-8402EMM
(Magnetron : Matsushita, Type 2M211A-M2J,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

The radiated limits are complied with FCC CFR Title 47 Part 18 Subpart C &
MP-5. The limits are calculated as below:

Calculated formula:
Limit (Esoom) = 25 * (Power / 500) * (uV/m)
E3m = Esom /K
Power Output = 595W
Limit (Esom) = 25 * (595 / 500) * (uV/m) = 27.2717(nV/m)
Esm =27.2717/6.28%107 = 4336.8438 (uV/m)
20log(4336.8438) = 72.7 (dBpV/m)

7.4. Operating Condition of EUT

7.5.

7.4.1. Setup the EUT and simulator as shown on 7.2.
7.4.2. Turned on the power of all equipment.

7.4.3. The beaker with two loads (700ml & 300ml) and two locations (center & right
front corner) was placed into the Microwave Oven (EUT).

7.4.4. The Microwave Oven (EUT) was set in test modes, and all the test modes are
listed in section 7.6.

Test Procedure

The EUT was placed on a turn table which was 0.8 meter or 1 meter (0.8 meter for
measurement below 1GHz and 1 meter for measurement above 1GHz) above the
ground. The turn table rotated 360 degrees to determine the position of the maximum
emission level. The EUT was set to3 meters away from the receiving antenna which
was mounted on a antenna tower. The antenna moved up and down between 1 to 4
meters above reference plane to find out the maximum emission level. Broadband
antenna such as calibrated biconical and log- periodical antenna or horn antenna was
used as a receiving antenna. Both horizontal and vertical polarizations of the antenna
were set on measurement. In order to find the maximum emission, all of the interface
cables were manipulated according to FCC/OST MP-5 (1986) regulation.

The resolution bandwidth of spectrum analyzer using Peak detector was set at 120kHz
for measurement below 1GHz and resolution bandwidth of spectrum analyzer using
Average detector was set at 1MHz for measurement above 1GHz.

Load for measurement on second and third harmonics: Two loads one of 700 and the
other of 300 ml, of water are used. Each load is tested both with the beaker located in
the center of the microwave oven and with it in the right front corner.

Load for all other measurement: 700ml of water, with the beaker located in the center
of the microwave oven.

The frequency range from 30MHz to 1000MHz was pre-scanned with Peak detector
at simple anechoic chamber and frequency range above 1GHz was pre-scanned with
Average detector at simple anechoic chamber.
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7.6. Radiated Emission Measurement Results

PASSED. All emissions not reported below are too low against the prescribed limits.
7.6.1. EUT : Microwave Oven

M/N : TSK-8402AMM
(Magnetron : Witol, Type No. 2M315H,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

EUT with following test modes were measured at Semi-Anechoic Chamber and
all the test results are listed in next pages.

Test Date : Aug. 04,2005  Temperature : 20°C Humidity : 69%
Test Date : Aug. 10,2005  Temperature : 20°C Humidity : 69%
The details of test mode and reference test data are as follows :

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L. Beaker Location: Center (Max.) #12,#9 #1147
Load: 700ml,
2 Below 1GHz Beaker Location: Center (Mid.) #16,% 6 #15,#3
(30MHz-1GHz) Load: 700ml,
3 Beaker Location: Center (Min.) #17,#3 #18,%4
Load: 700ml,
4. Beaker Location: Center (Defrost) #20,#2 #19,#1
Above 1GHz Load: 700ml,
> (1GHz-25GHz) Beaker Location: Center #32 #33
6. Lgad: 7QOml, 497 46
Beaker Location: Right Front Corner
Above 1GHz.
7. Load: 300ml,
(At second and . #28 #29
. . Beaker Location: Center
third harmonics)
8. Load: 300ml, 43 430
Beaker Location: Right Front Corner
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AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-lou Hatang, Taipet

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 12 File: Etest-data®'TSANN KUEN' 2005 EM940917 EMI40917{5).emi (33)
80 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
uSﬂ 4. 138. 192, 246. 300
Trace: (Discrete) LSS
3ite no. : ASC Chanber Data no. : 12
Dis. / Aint. 3m BELAD10G (A3L) Ant. pol. : HORIZONTALL
Limit 72.7 dBM Vi m
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60HE
Test Mode Max
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 9 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{5).emi (33)
a0 Level (dBuv/im) Date: 2005-08-04
727 LIMIT
40
uSﬂﬂ 440. h80. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
3ite no. : ASC Chanber Data no. : 2
Dis. / Aint. 3m THALPO108-4(0139) Ant. pol. : HORIZONTALL
Limit 7z.7 dE U Vim
Enwv. / Ins. 8593EM  20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-5402 AMM
Power Rating : 120Vac/60Hz
Test Mode Max

700 milliliters of waters in the beaker
located in the center of the oven
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FCC ID.RBJ-TSKM840X

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
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Data: File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(5).emi (33)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 11
Dis. / Aint. 3m BELAD10G (A3L) Ant. pol. : VERTICALL
Limit 7z2.7 dE MV m
Enwv. / Ins. 8593EM  2Z0%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-3402A4AMM
Power Rating : 1Z0Vac/60Hz
Test Mode Max
VOO0 milliliters of waters in the heaker
located in the center of the owven
Data: 7 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI40917{5).emi (33)
a0 Level (dBuvim) Date: 2005-08-04
727 LIMIT
10
uﬁﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : ASC Chanber Data no. : 7
Dis. / Aint. 3m THALPO108-4(0139) Ant. pol. : VERTICALL
Limit Ta.7 dAB i VS m
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang

EUT

Power Rating :

Test Mode

Microwawe Cwen M/N:TIK-5402 AMM

120Vac,/ 60HE

Max

700 milliliters of waters in the kbeaker
located in the center of the oven
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Data: 16 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917{5).emi (33)
80 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
10
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 1@
Dis. / Aint, 3m BEAD106 (A3L) Ant. pol. : HORIZCONTALL
Limit TZ.7 dAB L Vim
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402 AMM
Power Rating : 120Vac/60Hz
Test Mode Mid
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 6 File: Etest-data®'TSANN KUEN' 2005 EM940917 EmI40917{5).emi (33)
80 Lewvel (dBuvim) Date: 2005-08-04
727 LIMIT
40
uﬂﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) AR Ll )
3ite no. : B/C Chanber Data no. HE
Dis. / Aintc. 3m THALPO10S-A(0133) Ant. pol. : HORIZONTAL
Limit 72,7 dAB L Vim
Env. / Ins. SE93EM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwswe Cnven M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60H=
Test HMaode Mid

700 milliliters of waters in the kbeaker
located in the center of the oven
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Data: 15 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{5).emi (33)
a0 Level (dBuv/im) Date: 2005-08-04
727 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 15
Dis. / Aint. 3m BELD10G (A3L) Ant. pol. : VERTICALL
Limit 72.7 dB L Vim
Enwv. / Ins. 8593EM  20%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-3402A4AMM
Power Rating : 1Z0Vac/60Hz
Test Mode Mid
VOO0 milliliters of waters in the heaker
located in the center of the owven
Data: 5 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(5).emi (33)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
10
uSﬂﬂ 440. 580, 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. i ASC Chamber Data no. : 5
Dis. / Aint, 3m THALPO10S-4(0133) Ant. pol. : VERTICAL
Limit 72,7 dB L VS m
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-5402 AMM
Power Rating : 120Vac/60Hz
Test Mode Mid

700 milliliters of waters in the kbeaker
located in the center of the oven
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Tel02-26092133 Fax0Z-26099303
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Data: 17 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI40917{5).emi (33)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
1]
3o 84, 138. 192, 246. 300
Trace: (Discrete) AR Ll )
Jite no. : B/C Chanber Data no. : 17
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : HORIZONTAL
Limit 72.7 dBEM Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-5402Z AMM
Power Rating : 12Z0Vac/60H=
Test Mode Min
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 3 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(5).emi (33)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
uﬂﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) AR Ll )
3ite no. : B/C Chanber Data no. H
Dis. / Antc. 3m THALP910S-A(0133) Ant. pol. : HORIZONTAL
Limit 72,7 dB L VS m
Env. / Ins. SS93EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60HE
Test Mode Min

700 milliliters of waters in the kbeaker
located in the center of the oven
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
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Data: 18 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(5).emi (33)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 18
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 72.7 dB U Vim
Env. / Ins. SE93EM ZO0*C/69% Enginner : Hyper Chang
EUT : Microwswe Cnven M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60H=z
Test HMode Min
700 williliters of waters in the beaker
located in the center of the oven
Data: 4 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{5).emi (33)
a0 Level (dBuv/im) Date: 2005-08-04
727 LIMIT
40
USDD 440. 580, 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site no. ! B/C Chamber Data no. : 4
Dis. / Antc. 3m THALP910S-A(0133) Ant. pol. : VERTICAL
Limit 727 dEL Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-5402Z AMM
Power Rating : 1Z0Vac/60H=
Test HMaode Min

TOO milliliters of waters in the kbeaker
located in the center of the oven
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Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com tw

Data: 20 File: Etest-data®'TSANN KUEN' 2005 EM940917 EmI40917{5).emi (33)
80 Lewvel (dBuvim) Date: 2005-08-04
727 LIMIT
40
uSﬂ 4. 138. 192, 246. 300
Trace: (Discrete) AL
3ite no. : ASC Chanber Data no. : Z0
Di=. / Ant. 3m BEAS106 [A3L) Ant. pol. : HORIZONTAL
Limit : 72,7 dBL Vim
Enw. / Ins. S593ENM  ZO0*C/R9% Enginner : Hyper Chang
EUT : Microwave Cwen M/N:T3K-S40ZAMM
Fower Rating : 1Z0Vac/60Hz
Test Mode Dhefrost
VOO0 wmilliliters of waters in the beaker
located in the center of the oven
Data: 2 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{5).emi (33)
a0 Level (dBuv/im) Date: 2005-08-04
727 LIMIT
40
uﬁﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Charmber Data no. : 2
Di=. / Ant. 3m UHALF9105-4A(0139) Ant. pol. @ HORIZOMNTAL
Limit 7z.7 dBEL Vi m
Enwv. / Ins. SE593EM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-5402 AMM
Power Rating : 1Z0Vac/60H=z
Test HMode Defrost

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179

Page 90 of 172

:I U D IX ] AUDIE Corp. EMC Lahoratory
County, Tatwan R.O.C. Paost Code:24443



FCC ID.RBJ-TSKM840X

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 19 File: Etest-data®t'\TSANN KUEN' 2005 EM94091 7 Em940917{5).emi (33}
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
0 30 84, 138. 192, 246, 300
Trace: (Discrete) AR Ll )
J3ite no. : B/C Chamber Data no. 19
Di=. / Ant. a3m BEELS106[ASL) Ant. pol. @ VERTICAL
Limit : 72.7 dB Vim
Enwv. / Ins. S593EM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-540Z2ZAMM
Fower Rating : 1Z20Vac/60Hz
Test HMode Defrost
VOO0 williliters of waters in the beaker
located in the center of the oven
Data: 1 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917{5).emi (33)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
0 J00 440, H80. 720. 860, 1000
Trace: (Discrete) AR Ll )
3ite no. : B/C Chanber Data no. HE |
Di=. / Ant. a3m UTHALFPS105-4(0139) Ant. pol. @ VERTICAL
Limit 72,7 dEL Vim
Emwv. / Ins. S593EM ZO0*C/69% Enginner : Hyper Chang

EUT

Power Rating :

Test HMode

Microwawe Cnwen M/N:TIE-540Z AMM
120Vac/ 60Hez
Defrost
700 williliters of waters in the beaker
located in the center of the oven
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Data: 32 File: Etest-data®t'TSANN KUEN'2005'ERM940917 EmI340917{5).emi (33)
Level (dBuvim) Date: 2005-08-10
120
2.7 "LIMIT
fi
60 4 5
2 a
1
u1ﬂﬂﬂ 4400. F800. 11200. 14600, 18000
Trace: (Discrete) Frequency (MHz)
Fite no. : A/C Cheamber Data no. : 32
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : 72.7 dBH Vim
Env. / Ins. : 8593EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-5402Z AMM
Power Rating : 1Z0Vac/60H=
Test HMaode : Max
TOO milliliters of waters in the kbeaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 4914.400 33.59 9,16 3.87 45.92 72,70 25.75 bverage
2 vY41z.100 37.Z0  11.55 3.62 52.39 72,70 20.31 Lverage
3 9882.800 35.57 12.89 -0.26 51.19 72,70 21.51 Lyrerage
4 12353.500 35.91 15.01 2.81 56.73 72070 15.97 byerage
5 145324.200 38.833 16.90 1.22 5696 72,70 15.74 Lverage
& 17z294.900 43.96 17.31 o.95 B2 .22 T2 .70 10.45 byrerage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission levels that are Z0dE helow the official
limit are not reported.
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@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Fost Code:24443
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Data: 33 File: Etest-data®'TSANN KUEN' 2005 EM940917 EmI40917{5).emi (33)
Level (dBuvim) Date: 2005-08-10
120
2.7 LIMIT
f
2 4 5
60 1 3
l]1I]I]I] 4400. F800. 11200. 14600. 18000
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 33
Di=. [ Ant. 1 3m 3115 Ant. pol. : VERTICAL
Limit : 72.7dBU VS m
Env. / In=s. : B8593EM 20%*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60HE
Test Mode : Max
700 milliliters of waters in the kbeaker
located in the center of the owven
int. Cakle Emission
Fredgq. Factor Loss PReading Level Limits Margin EFEemark
(MH=z) (dEBE/m)  (dE) (B M W) (dB& VAm) (dB{ V) (dB)
1 4914.400 33.89 9.16 9.88 52.93 72.70 19.77 Lverage
2 V412.100 37.20 11.58 10.32 59.09 72.70 13.61 Lverage
3 9582.800 35.57 12.89 1.590 53.35 72.70 19.35 Lyverage
4 12353.500 35.91 15.01 5.23 59,15 72.70 13.55 Lyverage
& 14524.200 35.83 16.90 2.63 58.37 72.70 14.33 Lverage
& 17294.900 43.96 17.31 o.70 61.97 72.70 10.73 Lverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Beading
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taipe
County, Tatwan B O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
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Data: 27 File: Etest-data®t'TSANN KUEN'2005'ERM940917 EmI340917{5).emi (33)
120 Level (dBuvim) Date: 2005-08-10
F27DBUV LIMIT
60 1 3
uZﬁ?B 37424 4806.8 5871.2 6935.6 8000
Trace: (Discrete) Frequency (MHz)
Fite no. : A/C Cheamber Data no. 27
Dis. / Ant. : 3m 3115 Ant. HORIZCOHNTAL
Limit : 2.7 dEL VS m
Env. / Ins. : 8593EM ZO*C/69% Enginner Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-5402Z AMM
Power Rating : 1Z0Vac/60H=
Test HMaode Max
TOO milliliters of waters in the kbeaker
located in the right front corner
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 4914.400 33.59 9.16 15.05 55.10 72,70 14.60 bverage
2 vY41z.100 37.Z0  11.55 5.96 S54.74 72,70 17.94 Lverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Feading
2. The emwission lewvels that are Z0dE below the official

limit are not reported.
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Mo 53-11, Tin-fu Tsun, Lin-lou Hatang, Taipet
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Data: 26 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EmI940917{5).emi (33)
120 Level (dBuvim) Date: 2005-08-10
F2.F LIMIT
60 1
026?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) Frequency (MHz)
Site no. ! B/C Chamber Data no. @ Z&
Dis. / Anc. 3m 3115 Ant. pol. : VERTICAL
Limit 7z.7 dB U Vim
Emwv. / Ins. S593EM ZO0*C/69% Enginner Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402 AMM
Fower Rating : 1Z20Vac/60Hz
Test HMode Max
VOO0 milliliters of waters in the beaker
located in the right front corner
int. Cakle Emission
Fredgq. Factor Loss FReading Level Limits Margin ERemark
[(MH=) [dBE/mw) (dE) (AB & W) (dB{ YWim) (dB{ Vi) (dB)
1 4914.400 2 33.89 .16 14.22 E7.26 72,70 15.44 Lverage
2 Y41z.100 37.20 11.58 5.10 54,88 72.70 17.82 Lverage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official
limit are not reported.
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Data: 28 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmMI40917{5).emi (33)
120 Level {dBuVim) Date: 2005-08-10
2.7 LIMIT
Y 1 2
uZﬁ?B 37424 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AL )
Fite no. : ASC Chanber Data no. : 28
Di=. / Ant. : 3m 3115 Ant. pol. : HORIZONTALL
Limit : 72.7dBH VSm
Env. / In=s. : B8593EM 20%*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60HE
Test Mode 1 Max
300 milliliters of waters in the bheaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[(MH=) [dEsm)] (dE] [(dBEL W) (dBL VAm) (dBL WVA/m) (dBE)
1 4914.400 33.59 9.16 10.01 53.06 TZ.70 19.64 ALwverage
2 Y41z.100 357.E0  11.55 4,17 S5Z.95 TZ.70 19.75 Lverage

Remarks: 1. Emission Lewel=Antenna Factor + Cable Loss + Reading
Z. The ewission lewvels that are Z0dB bhelow the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-lou Hatang, Taipet
County, Tatwan R.O.C, Post Code:24443
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Ernailttemne@tteme. com tw

Data: 29 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EmI940917{5).emi (33)
120 Level (dBuvim) Date: 2005-08-10
F2.F LIMIT
60
1
026?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. Hg=
Dis. / Anc. 3m 3115 Ant. pol. : VERTICAL
Limit 7z .7 dBEL Vim
Emwv. / Ins. S593EM ZO0*C/69% Enginner Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402 AMM
Fower Rating : 1Z20Vac/60Hz
Test HMode Max
300 williliters of waters in the beaker
located in the center of the oven
int. Cakle Emission
Fredgq. Factor Loss FReading Level Limits Margin ERemark
[(MH=) [dBE/mw) (dE) (AB & W) (dB{ YWim) (dB{ Vi) (dB)
1 4914.400 2 33.89 Q.16 Q.18 52,23 72,70 20.47 Lverage
2 Y41z.100 37.20 11.58 4,42 53.19 72.70 19.51 Lverage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official
limit are not reported.
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AUDIE Corp. EMC Lahoratoty

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
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Data: 31 File: E:test-data®t'\TSANN KUEN' 2005 EM940917 Em940917(5).emi (33)
120 Level (dBuvim) Date: 2005-08-10
2.7 LIMIT
60 1
026?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. HECH
Di=s. / Antc. 3m 3115 Ant. pol. HORIZCOHNTAL
Limit 72,7 dBEL Vim
Env. / Ins. SE93EM ZO0*C/69% Enginner Hyper Chang
EUT : Microwswe Cven M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the right front corner
int. Cable Emission
Fredg. Factor Loss FReading Lewvel Limits Margin Remark
[(MH=) (dB/m)] (dB] [(dB L W) (dBL Vim) (dBL WS m) (dB)
1 4914.400 33.59 9.16 10.57 53.682 T2 .70 19.08 byerage
2 Y41z.100 37.E0  11.55 4,57 53.34 72,70 19.346 bverage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
Z. The ewission lewvels that are Z0d4E below the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hatang, Taipet
County, Tatwan R.O.C, Post Code:24443
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Data: 30 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EMI40917{5).emi (33)
120 Level {dBuYim) Date: 2005-08-10
2.7 LIMIT
60 1 2
ﬂ2ﬁ?8 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AR Ll )
3ite no. : B/C Chanber Data no. : 30
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 72,7 dBL Vim
Env. / Ins. SE93EM ZO0*C/69% Enginner Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402 AMM
Power Rating : 1Z0Vac/60H=z
Test HMode Max
300 williliters of waters in the beaker
located in the right front corner
Ant. Cable Ewmission
Fredg. Factor Loss FReading Lewel Limits Margin REemark
[(MH=) [dEsm)] (dE] [(dBEL W) (dBL VAm) (dBL WVA/m) (dBE)
1 4914.400 33.59 9.16 12.57 55.92 72,70 16.78 bverage
2 Y41z.100 37.Z0  11.55 7.54 S&. 62 72,70 16.08 Lverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Feading
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.
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7.6.2. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron : Toshiba, Type No. 2M231CH(EP)-A,
H.V. Transformer : DPC, Type No. EUPA-700A)

EUT with following test modes were measured at Semi-Anechoic Chamber and

all the test results are listed in next pages.

Test Date : Aug. 04,2005  Temperature : 20°C
The details of test mode and reference test data are as follows :

Page 100 of 172

Humidity : 69%

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L. Beaker Location: Center (Popcorn) #3,#2 #4,#1
Load: 700ml,
2 Beaker Location: Center (Beverage) #6,#7 #5,#8
Load: 700ml,
3 Below 1GHz Beaker Location: Center (Soup) #11,# 10 #12,#9
(30MHz-1GHz) Load: 700ml,
4. Beaker Location: Center (Cass) #14,# 15 #13,#16
Load: 700ml,
> Beaker Location: Center (Sing) #19,#18 #20,#17
Load: 700ml,
6. Beaker Location: Center (Auto Defrost) #22,#23 #21,%24
Above 1GHz Load: 700ml,
7. (1GHz-25GHz) Beaker Location: Center #36 #37
8. Lgad: 7QOml, 43 430
Beaker Location: Right Front Corner
Above 1GHz.
9. Load: 300ml,
(At second and ) #35 # 34
. . Beaker Location: Center
third harmonics)
10. Load: 300ml, 439 4133
Beaker Location: Right Front Corner

Audix Corporation Report No. EM-F940179




FCC ID.RBJ-TSKM840X  Page 101 of 172

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper

:I U D IX @ AUDIX Corp. EMC Laboratory
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 3 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM9A0917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
7258 LIMIT
40
1]
30 84. 138. 192, 246. 300
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. H
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : HORIZONTAL
Limit 72.5 dEL Vi m
Env. / Ins. SE93EM ZO0*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test HMaode Popcorn
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 2 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{1).emi (37)
a0 Level (dBuv/im) Date: 2005-08-04
72.5 LIMIT
40
0 300 440. 580, 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. : ASC Cheamber Data no. : 2
Dis. / Aint, 3m THALP910S-4(0133) Ant. pol. : HORIZCONTALL
Limit 72.5 dB L Vim
Enwv. / Ins. 8593EM  20%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-3402EMM
Power Rating : 1Z0Vac/60Hz
Test HMode Fopcorn

VOO0 milliliters of waters in the heaker
located in the center of the owven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan B.O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

ata: 4 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EMI40917{1).emi (37)
80 Level (dBuvim) Date: 2005-08-04
7258 ‘LIMIT
40
uSﬂ 4. 138. 192, 246. 300
Trace: (Discrete) LSS
3ite no. : ASC Chanber Data no. : 4
Dis. / Aint. 3m BELAD10G (A3L) Ant. pol. : VERTICALL
Limit 72.5 dBM Vim
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Fopcorn
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 1 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM9A0917{1).emi (37)
80 Level (dBuvim) Date: 2005-08-04
7258 LIMIT
40
uSﬂﬂ 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fite no. i A/C Chamber Data no. : 1
Dis. / Aint. 3m THALPO10S-4(0139) Ant. pol. : VERTICALL
Limit 72.5dEH Vim
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Fopcorn

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper

:I U D IX @ AUDIX Corp. EMC Laboratory
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 6 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
725 ‘LIMIT
40
U 30 4. 138. 192, 246. 300
Trace: (Discrete) LSS
3ite no. : ASC Chanber Data no. HE-
Dis. / Aint. 3m BEAD10G (A3L) Ant. pol. : HORIZONTALL
Limit 72.5 dBM Vim
Enwv. / Ins. 8593EM  20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-540ZEMM
Power Rating : 120Vac/60Hz
Test HMode Eeverage
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 7 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
72.5 LIMIT
40
0 Joo 440, 580, 720, 860, 1000
Trace: (Discrete) AL
Site no. : A/C Chardber Data no. : 7
Di=. / Ant. 3m UTHALFS105-4(0139) Ant. pol. : HORIZONTAL
Limit 72.5 dE L Vim
Enwv. / Ins. S593EM  Z0%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-340ZEMHM
Fower Rating : 1Z0Vac/80H=z
Test HMode Eeveraoge

VOO0 milliliters of waters in the heaker
located in the center of the oven
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 5 File: Etest-data®t'\TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37}
a0 Level (dBuvim) Date: 2005-08-04
725 ‘LIMIT
40
uﬂﬂ 84, 138. 192, 246, 300
Trace: (Discrete) AR Ll )
J3ite no. : B/C Chamber Data no. S
Dis. / Anc. 3m BELO106 [ A3L) Ant. pol. : VERTICALL
Limit T2.5 dB L Vim
Enwv. / Ins. SE593EM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z20Vac/60Hz
Test HMode Beverage
VOO0 williliters of waters in the beaker
located in the center of the oven
Data: 8 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM9A0917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
7258 LIMIT
40
ﬂﬂﬂﬂ 440, H80. 720. 860, 1000
Trace: (Discrete) AR Ll )
3ite no. : B/C Chanber Data no. HI =
Dis. / Anc. 3m THALFO108-A(0139) Ant. pol. : VERTICALL
Limit 7z.5 dE L Vim
Emwv. / Ins. S593EM ZO0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 120Vac/60Hz
Test HMode Beverage

700 williliters of waters in the beaker
located in the center of the oven
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 11 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM9A0917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
7258 ‘LIMIT
40
1]
30 84. 138. 192, 246. 300
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. : 11
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : HORIZONTAL
Limit 72.5 dE4 Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test HMaode Soup
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 10 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM9A0917{1).emi (37)
80 Level (dBuvim) Date: 2005-08-04
2.5 LIMIT
40
uﬁﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) AL Ll )
J3ite no. : B/C Chamber Data no. : 10
Di=. / Ant. 3m UTHALFPS105-4(0139) Ant. pol. @ HORIZONTALL
Limit F2.5 dB L Vim
Env. / Ins. SE93IEM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=
Test HMaode Soup

700 milliliters of waters in the kbeaker
located in the center of the oven
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AUDIX Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-lou Hatang, Taipet

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 12 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EMI40917{1).emi (37)
80 Level (dBuvim) Date: 2005-08-04
7258 ‘LIMIT
40
uSﬂ 4. 138. 192, 246. 300
Trace: (Discrete) LSS
3ite no. : ASC Chanber Data no. : 12
Dis. / Aint. 3m BELAD10G (A3L) Ant. pol. : VERTICALL
Limit 72.5 dBM Vim
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Soup
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 9 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM9A0917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
7258 LIMIT
40
ﬂﬂﬂﬂ 440, H80. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site no. ! A/C Chamber Data no. @ 9
Di=. / Ant. 3m UTHALFPS105-4(0139) Ant. pol. @ VERTICAL
Limit 72.5 dBE# VS m
Emwv. / Ins. S593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 120Vac/60Hz
Test HMode Soup

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tatwan R.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com tw

Data: 14 File: Etest-data®'TSANN KUEN 2005 EM940917 EMI940917{1).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-04
2.5 LIMIT
40
uSﬂ 4. 138. 192, 246. 300
Trace: (Discrete) AL
3ite no. : ASC Chanber Data no. : 14
Di=. / Ant. 3m BEAS106 [A3L) Ant. pol. : HORIZONTAL
Limit 72 .5 dE M Vim
Enw. / Ins. S593ENM  ZO*C/R9% Enginner : Hyper Chang
EUT : Microwave Cwen M/N:T3K-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode Cass
VOO0 wmilliliters of waters in the beaker
located in the center of the oven
Data: 15 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI40917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
725 LIMIT
40
0300 440. 580, 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. : ASC Cheamber Data no. : 15
Dis. / Aint, 3m THALPO10S-4(0133) Ant. pol. : HORIZCONTALL
Limit 72 .5 dB L VS m
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 120Vac/60Hz
Test Mode Cass

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 13 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
725 ‘LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 13
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 7Z2.5 dB U Vim
Env. / Ins. SE93EM ZO0*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=z
Test HMode Cass
700 williliters of waters in the beaker
located in the center of the oven
Data: 16 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM9A0917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
7258 LIMIT
40
ﬂﬂﬂﬂ 440, H80. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : B/C Chanber Data no. : 1A
Di=. / Ant. 3m UTHALFPS105-4(0139) Ant. pol. @ VERTICAL
Limit 72.5 dB U Vim
Emwv. / Ins. S593EM ZO0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 120Vac/60Hz
Test HMode Cass

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan B.O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 19 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EMI40917{1).emi (37)
80 Level (dBuvim) Date: 2005-08-04
7258 ‘LIMIT
40
uSﬂ 4. 138. 192, 246. 300
Trace: (Discrete) LSS
3ite no. : ASC Chanber Data no. : 19
Dis. / Aint. 3m BELAD106 (A3L) Ant. pol. : HORIZONTALL
Limit 72 .50 dB 4 VS m
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Sing
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 18 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
725 LIMIT
40
uﬂﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
J3ite no. : B/C Chamber Data no. @ 18
Di=. / Ant. 3m UTHALFPS105-4(0139) Ant. pol. @ HORIZONTALL
Limit 72.5 dB L Vim
Enwv. / Ins. S593EM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z20Vac/60Hz
Test HMode S3ing

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 20 File: Etest-data®t'\TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37}
a0 Level (dBuvim) Date: 2005-08-04
725 ‘LIMIT
40
uﬂﬂ 84, 138. 192, 246, 300
Trace: (Discrete) AR Ll )
J3ite no. : B/C Chamber Data no. : 20
Di=. / Ant. 3m BEELS106[ASL) Ant. pol. @ VERTICAL
Limit 72.5 dEL Vim
Enwv. / Ins. S593ENM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z20Vac/60Hz
Test HMode S3ing
VOO0 williliters of waters in the beaker
located in the center of the oven
Data: 17 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM940917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
7256 LIMIT
40
uSﬂﬂ 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 17
Dis. / Aint, 3m THALP910S-4(0133) Ant. pol. : VERTICAL
Limit T2.5 dB L Vim
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Sing

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B O.C. Post Code:24443

Tel:02-26092133 Fax02-26099303
Ernail tteme@tternc. ot tw

Data: 22 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
725 ‘LIMIT
40
uﬁﬂ 84, 138. 192, 246. 300
Trace: (Discrete) AL Ll )
J3ite no. : B/C Chamber Data no. : 22
Di=. / Ant. 3m BEELS106[ASL) Ant. pol. @ HORIZONTALL
Limit 72.5 dB U Vim
Env. / Ins. SE93EM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=
Test HMaode gto Defrost
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 23 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{1).emi (37)
a0 Level (dBuv/im) Date: 2005-08-04
72.5 LIMIT
40
uSﬂﬂ 440. 580. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
3ite no. : ASC Chanber Data no. HEAC
Di=. / Ant. 3m UTHALFS105-4(0139) Ant. pol. : HORIZONTAL
Limit 72 .5 dE M Vi m
Enw. / Ins. S593ENM  ZO*C/R9% Enginner : Hyper Chang
EUT : Microwave Cwen M/N:T3K-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test HMode nto Defrost

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R .O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 21 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EM940917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
7256 LIMIT
40
uﬁﬂ 84, 138. 192, 246. 300
Trace: (Discrete) ALY Ll )
J3ite no. : A/C Chamber Data no. : 21
Dis. / Ant. 3m BEAZ106 [ A3L) Ant. pol. @ VERTICAL
Limit 72.5 dBE M VS m
Enw. / Ins. S593ENM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwave Cwen M/N:T3K-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode huto Defrost
VOO0 milliliters of waters in the heaker
located in the center of the owven
Data: 24 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI40917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
72.5 LIMIT
40
uSﬂﬂ 440. h80. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
3ite no. : ASC Chanber Data no. : 24
Dis. / Aint. 3m THALPO10S-4(0139) Ant. pol. : VERTICALL
Limit 2.5 dBit VW m
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-540ZEMM
Power Rating : 120Vac/60Hz
Test Mode huto Defrost

700 milliliters of waters in the kbeaker
located in the center of the owven

Audix Corporation Report No. EM-F940179
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AUDIE Corp. EMC Lahoratoty

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan R O.C. Paost Code: 24443
Tel:02-26092133 Faxx02-26099303
Emailtteme@tternc. com. tw

Data: 36 File: EMest-data®t'TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
2.5 LIMIT
1 2 3 4 5 g
60
1]
1000 1400. F800. 11200. 14600, 18000
_ Freguency (MHz
Trace: (Discrete) 4 oy )
J3ite no. : B/C Chamber Data no. 36
Dis. / Aint. : 3m 3115 pol. HORTIZOMNTAL
Limit : 72.5dBEL Vim
Enw. / In=. S593ENM  ZO%C/69% Enginner Hyper Chandg
EUT : Microwave Cwen M/N:T3K-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test HMode Maw
VOO0 milliliters of waters in the hbeaker
located in the center of the oven
int. Cakle Emission
Freg Factor Loss PReading Level Limits Margin EFEemark
[MH=) (dEBE/m)  (dE) (B M W) (dB& VAm) (dB{ V) (dB)
1 4910.200 33.89 9.16 19.16 62 .21 72,50 i0.z9 Lyrerage
2  Y365.300 37.10 11.51 15.46 64,07 72080 5.43 bverage
3 9821.200 35.47 12.91 12.48 63 .86 72 .80 5.64 bverage
4 12275.500 355.87 15.00 10.37 6d.24 T2 .50 .26 byerage
5 14730.600 39.20 16.5:2 5.62 61.63 72,50 10.87 berage
& 17155.700 43.34 17.16 3.66 gd.16 72,50 g.54 bverage
Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading
Z. The ewission lewvels that are Z0d4E below the official

limit are not reported.
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@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Fost Code:24443

Tel02-26092133 Faxc0Z-26099303
Ernailtteme@tteme. com. tw

Data: 37 File: Etest-data®'TSANN KUEN' 2005 EM940917 EMI40917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
2.5 LIMIT
1 5 &
60 2 3 4
l]1I]I]I] 4400. F800. 11200. 14600. 18000
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 37
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit 1 72.5dBU VS m
Env. / In=s. : B8593EM 20%*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test Mode I Max
700 milliliters of waters in the kbeaker
located in the center of the owven
int. Cakle Emission
Fredgq. Factor Loss PReading Level Limits Margin EFEemark
(MH=z) (dEBE/m)  (dE) (B M W) (dB& VAm) (dB{ V) (dB)
1 4910.200 33.89 9.16 18.47 61.52 72.50 10.98 Lverage
2  V3IR5.3I00 37.10 11.51 8.57 57.18 72.50 15.32 Lverage
3 9521.200 38.47 12.91 3.94 55.32 72.50 17.18 Lverage
4 12275.500 38.87 15.00 4,35 58.22 72.50 14.28 Lverage
5 14730.600 39,20 16.82 4,33 60,35 72.50 1z.15 Lverage
& 17185.700 43.34 17.16 3.05 63.56 72.50 8.94 Lverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Beading
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan B.O.C. Fost Code:24443
Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com. tw

Data: 31 File: Etest-data®'TSANN KUEN' 2005 EM940917 EMI40917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
2.5 LIMIT
1
60 7
026?3 4806.8 h871.2 6935.6 8000
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 31
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : 72.5dE & Vim
Env. / Ins. 8593EM 2Z0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test Mode Max
700 milliliters of waters in the kbeaker
located in the right front corner
int. Cakle Emission
Fredgq. Factor Loss PReading Level Limits Margin EFEemark
(MH=z) (dEBE/m)  (dE) (B M W) (dB& VAm) (dB{ V) (dB)
1 4910.200 33.89 64,10 72.50 5.40 Lverage
2  V3IRS.300 37.10 53.98 72.50 18.52 Lverage

Femarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official

limit are not reported.
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AUDIE Corp. EMC Lahoratoty

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan R O.C. Paost Code: 24443
Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 30 File: E:test-data®t'\TSANN KUEN' 2005 EM940917Em940917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
725 LIMIT
1
60 3
026?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. 30
Di=s. / Antc. T 3m 3115 Ant. pol. : VERTICAL
Limit : 72.5 dB Vim
Env. / Ins. : 8593EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=z
Test Mode I Max
700 williliters of waters in the beaker
located in the right front corner
int. Cable Emission
Fredg. Factor Loss FReading Lewvel Limits Margin Remark
[(MH=) (dB/m)] (dB] [(dB L W) (dBL Vim) (dBL WS m) (dB)
1 4910.200 33.89 9,16 21.45 64.50 T2 .50 g.00 byerage
2 ¥365.300 357.10 11.51 4.75 53.35 T2.50 18.15 bverage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
Z. The ewission lewvels that are Z0d4E below the official

limit are

not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taipe
County, Tatwan B O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303

Ernail tteme@tternc. ot tw

Data: 35 File: Etest-data®'TSANN KUEN'2005'EMO40917 EmI340917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
2.5 LIMIT
1 2
60
uZﬁ?B 37124 4806.8 h871.2 6935.6 8000
Trace: (Discrete) ARG Ll )
J3ite no. : B/C Chamber Data no. : 35
Dis. / Ant. 3m 3115 Ant. pol. : HORIZONTAL
Limit 72.5 dB U Vim
Enw. / In=. S593ENM  ZO%C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-840ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode Max
300 williliters of waters in the hbeaker
located in the center of the owven
int. Cakle Emission
Fredgq. Factor Loss FReading Level Limits Margin ERemark
(MHz) [dBE/mw) (dE) (AB & W) (dB{ YWim) (dB{ Vi) (dB)
1 4910.2Z00 33.89 64,80 72.50 7.70 Lverage
Z  T3IRS.3I00 37.10 62 .07 7Z.50 10.43 Lverage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official

limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taipe
County, Tatwan B O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303

Ernail tteme@tternc. cotm. tw

Data: 34 File: Etest-data®'TSANN KUEN'2005'ERM940917 EmI340917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
2.5 "LIMIT
1
60 Z
uZﬁ?B 37424 4806.8 5871.2 6935.6 8000
Trace: (Discrete) Frequency (MHz)
Fite no. : A/C Cheamber Data no. : 34
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : 72.5 dEL VS m
Env. / Ins. : 8593EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-840ZEMM
Power Rating : 1Z0Vac/60H=
Test HMaode I Max
300 milliliters of waters in the kbeaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 4910.200 33.89 9.16 Z0.55 63.90 T2 .50 g.60 bverage
2 ¥365.300 37.10 11.51 11i.1a 58,77 T2 .50 12.73 Lverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Feading
2. The emwission lewvels that are Z0dE below the official

litmic are

not reported.
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan R O.C. Paost Code: 24443
Tel02-26092133 Fax02-2a0099303
Emailttemec@tternc, com. tw

Data: 32 File: EMest-datat'\TSANN KUEN' 2005 EM94091 7 Em940917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
i2.5 LIMIT
: 7
60
uZﬁ?B 37424 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AL
3ite no. 1 ASC Chanber Data no. 32
Dis. / Ant. : 3m 3115 Ant. HORIZONTALL
Limit 1 72.5dBUY VS m
Env. / Ins. : 8593EM 20*C/A9% Enginner Hyper Chang
EUT : Microwawe Cwen M/N:TIE-540ZEMM
Power Rating : 120Vac/60Hz
Test Mode Max
300 milliliters of waters in the kbeaker
located in the right front corner
Ant. Cakle Emission
Fredgq. Factor Loss PReading Level Limits Margin EFEemark
(MH=z) (dEBE/m)  (dE) (B M W) (dB& VAm) (dB{ V) (dB)
1 4910.200 33.89 9.16 2zZ0.64 63 .69 72.50 8.81 Lverage
2 V3IR5.300 37.10 11.51 12.08 60. 68 72.50 11.82 Lverage

Femarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official

limit are not reported.
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R.O.C, Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemne@tteme. com tw

Data: 33 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EMI940917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-04
2.5 LIMIT
1
2
60
ﬂ2ﬁ?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. HI
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 72.5 dBE L Vim
Env. / Ins. : 8593EM Z20*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 1Z20Vac/60Hz
Test Mode I Max
300 williliters of waters in the beaker
located in the right front corner
int. Cakle Emission
Fredgq. Factor Loss FReading Level Limits Margin ERemark
[(MH=) [dBE/mw) (dE) (AB & W) (dB{ YWim) (dB{ Vi) (dB)
1 4910.200 33.89 Q.16 20.53 63.58 72 .80 8.92 Average
2 73s5.300 37.10 11.51 11.55 60.15 72 .80 12.35 Average

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official
limit are not reported.
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7.6.3. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron : Matsushita, Type 2M211A-M2],
H.V. Transformer : DPC, Type No. EUPA-700A)

EUT with following test modes were measured at Semi-Anechoic Chamber and

all the test results are listed in next pages.

Test Date : Aug. 04,2005  Temperature : 20°C
Test Date : Aug. 10,2005  Temperature : 20°C
The details of test mode and reference test data are as follows :

Page 121 of 172

Humidity : 69%
Humidity : 69%

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L. Beaker Location: Center (Popcorn) #1,#23 #2,% 24
Load: 700ml,
2 Beaker Location: Center (Beverage) #4, %22 #3,#21
Load: 700ml,
3 Below 1GHz Beaker Location: Center (Soup) #8,#18 #7,#17
(30MHz-1GHz) Load: 700ml,
4. Beaker Location: Center (Cass) #9,#15 #10,#16
Load: 700ml,
> Beaker Location: Center (Sing) #12,%14 #11,#13
Load: 700ml,
6. Beaker Location: Center (Auto Defrost) #35,#19 #6,# 20
Above 1GHz Load: 700ml,
7. (1GHz-25GHz) Beaker Location: Center #37 #36
8. Lgad: 7QOml, 43 430
Beaker Location: Right Front Corner
Above 1GHz.
9. Load: 300ml,
(At second and ) #33 #32
. . Beaker Location: Center
third harmonics)
10. Load: 300ml, 434 435
Beaker Location: Right Front Corner
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 1 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917({3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 1
Dis. / Ant. 3m BEAD106 (A3L) Ant. pol. : HORIZCONTALL
Limit Ta.7 dB L Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60H=
Test HMode Popcorn
700 williliters of waters in the beaker
located in the center of the oven
Data: 23 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI340917{3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
727 LIMIT
10
uﬂﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
J3ite no. : A/C Chamber Data no. HAC
Dis. / Ant. 3m UHALFS105-4(0139) Ant. pol. @ HORIZONTAL
Limit 72.7 dE M Vi m
Enwv. / Ins. S593EM  Z0%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-340ZEMHM
Power Rating : 1Z0Vac/60Hz
Test HMode Fopcorn

700 milliliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179



FCC ID.RBJ-TSKM840X  Page 123 of 172

i AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme@ttermc. com. tw

Data: 2 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37}
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
1]
3o 84, 138. 192, 246. 300
Trace: (Discrete) AR Ll )
J3ite no. : A/C Chamber Data no. H =
Di=. / Ant. 3m BEERD106[AIL) Ant. pol. @ VERTICAL
Limit 72.7 dB i Vi
Enw. / Ins. S593ENM  ZO0*C/R9% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-340ZEMHM
Power Rating : 1Z0Vac/60Hz
Test HMode Fopcorn
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 24 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917({3).emi (37)
80 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
uﬁﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) AR Ll )
Jite no. : ASC Chamber Data no. : 24
Di=. / Ant. 3m UTHALFS105-4A(0139) Ant. pol. : VERTICAL
Limit 72.7 dB L Vim
Enwv. / Ins. S593EM  Z0%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-340ZEMHM
Power Rating : 1Z0Vac/60Hz
Test HMode Fopcorn

700 milliliters of waters in the beaker
located in the center of the oven
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tatwan R.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com tw

ata: 4 File: Etest-data®'TSANN KUEN 2005 EM940917 EmI40917{3).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-04
727 LIMIT
40
uSﬂ 4. 138. 192, 246. 300
Trace: (Discrete) AL
3ite no. : ASC Chanber Data no. § Al
Di=. / Ant. 3m BEAS106 [A3L) Ant. pol. : HORIZONTAL
Limit 72.7 dB L Vim
Enw. / Ins. S593ENM  ZO0*C/R9% Enginner : Hyper Chang
EUT : Microwave Cwen M/N:T3K-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode Beverage
VOO0 wmilliliters of waters in the beaker
located in the center of the oven
Data: 22 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{3).emi (37)
a0 Level (dBuv/im) Date: 2005-08-04
f2.7 LIMIT
40
uﬁﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) AL Ll )
J3ite no. : B/C Chamber Data no. : 22
Di=. / Ant. 3m UTHALFPS105-4(0139) Ant. pol. @ HORIZONTALL
Limit 72.7dB VY m
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Eeverage

700 milliliters of waters in the kbeaker
located in the center of the oven
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 3 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
g 30 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 3
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 72,7 dBEL Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=z
Test HMode Bewverage
700 williliters of waters in the beaker
located in the center of the oven
Data: 21 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
0 Joo 440, 580, 720, 860, 1000
Trace: (Discrete) AL
Jite no. : ASC Chamber Data no. : 21
Di=. / Ant. 3m UTHALFS105-4(0139) Ant. pol. : VERTICAL
Limit 2.7 dB 4 Wim
Enwv. / Ins. S593EM  Z0%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-340ZEMHM
Fower Rating : 1Z0Vac/80H=z
Test HMode Eeveraoge

VOO0 milliliters of waters in the heaker
located in the center of the oven
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@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B O.C. Post Code:24443

Tel:02-26092133 Fax02-26099303
Ernail tteme@tternc. ot tw

Data: 8 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37}
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
uﬂﬂ 84, 138. 192, 246, 300
Trace: (Discrete) AR Ll )
3ite no. : B/C Chanber Data no. HI =
Dis. / Aintc. 3m BEAD106 [ A3L) Ant. pol. : HORIZONTAL
Limit 72.7 dBE Vim
Env. / Ins. SS93EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Soup
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 18 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917({3).emi (37)
80 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
uSﬂﬂ 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : ASC Chanber Data no. : 13
Dis. / Aint. 3m THALPO10S-4(0139) Ant. pol. : HORIZONTALL
Limit 72.7 dBM Vi m
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Soup

700 milliliters of waters in the kbeaker
located in the center of the oven
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-2a0099303
Emailtteme@tternc. com. tw

Data: 7 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
1]
30 84. 138. 192, 246. 300
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. HEr
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 72.7 dBL Vi m
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test HMaode Soup
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 17 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{3).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-04
727 LIMIT
40
ﬂﬂﬂﬂ 440. H80. 720. B860. 1000
Trace: (Discrete) Frequency (MHz)
Jite no. : B/C Chanber Data no. : 17
Dis. / Antc. 3m THALP910S-A(0133) Ant. pol. : VERTICAL
Limit 72,7 dBEL Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=
Test HMode Soup

TOO milliliters of waters in the kbeaker
located in the center of the oven
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-2a0099303
Emailtteme@tternc. com. tw

Data: 9 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37}
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
10
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 9
Dis. / Aint, 3m BEAD106 (A3L) Ant. pol. : HORIZCONTALL
Limit 72.7 dB L Vim
Env. / Ins. 8593EM 20%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-540ZEMM
Power Rating : 120Vac/60Hz
Test Mode Cass
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 15 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI340917{3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 ‘LIMIT
40
USDD 440. 580, 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. : ASC Cheamber Data no. : 15
Dis. / Aint, 3m THALP2103-4(0133) Ant. pol. : HORIZCONTALL
Limit 72.7 dBE{# VS m
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 120Vac/60Hz
Test Mode Cass

700 milliliters of waters in the kbeaker
located in the center of the oven
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 10 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917({3).emi (37)
80 Level (dBuvim) Date: 2005-08-04
727 LIMIT
40
U 30 4. 138. 192, 246. 300
Trace: (Discrete) AL
Jite no. : ASC Chamber Data no. : 10
Dis. / Ant. 3m BEAZ106 [ A3L) Ant. pol. @ VERTICAL
Limit 72.7 dBE L Vim
Enwv. / Ins=. S593ENM  ZO%C/A9% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z20Vac/60Hz
Test HMode Cass
700 williliters of waters in the beaker
located in the center of the oven
Data: 16 File: Etest-data®'TSANN KUEN' 2005 EM940917 EmI340917(3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
727 LIMIT
40
0 J00 440, H80. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
J3ite no. : B/C Chamber Data no. HE N
Di=. / Ant. 3m UHALF9105-4A(0139) Ant. pol. @ VERTICAL
Limit F2.7 dB i Vi
Enwv. / Ins=. S593ENM  ZO%C/A9% Enginner : Hyper Chang
EUT : Microwave Cwen M/N:T3K-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode Cass

VOO0 milliliters of waters in the heaker
located in the center of the owven
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o] AUDIX Corp. EMC Lahoratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hstang, Taipet
County, Tarwan B.O.C, Post Code:24443

Tel02-26092133  Fax02-26099303
Etnailtteme@tteme. com tw

Data: 12 File: Etest-datamt'TSANN KUEN 2005 EM94 0917 EM940917(3).emi (37)
a0 Level (dBuWim) Date: 2005-08-04
f2.7 LIMIT
40
030 84. 138. 192, 246. Joo
Trace: (Discrete) LT i)
Site no. : L/C Chamber Data no. HE
Dis. / Aint. 3m EEAS106 (ASL) Ant. pol. : HORIZOMNTAL
Limit 72,7 dB & Vi
Env. / Ins. SEO3ENM Z0*C/E69% Enginner : Hyper Chang
EUT : Microwawve Cen M/N: TSH-S40Z2EMM
Power Rating : 120WVac/e60H=
Test Mode Sing
700 milliliters of waters in the heaker
located in the center of the oven
Data: 14 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI340917{3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
ﬂﬂﬂﬂ 440, H80. 720. 860, 1000
Trace: (Discrete) AR Ll )
Jite no. : B/C Chanber Data no. : 14
Dis. / Aintc. 3m THALPO10S-A(0133) Ant. pol. : HORIZONTAL
Limit 72.7 dB U Vim
Env. / Ins. SE93EM ZO0*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test HMaode Sing

700 milliliters of waters in the kbeaker
located in the center of the oven
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com tw

Data: 11 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917{3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
1]
30 84. 138. 192, 246. 300
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. : 11
Dis. / Aintc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 72.7 dEL Vim
Enwv. / Ins. SE593ENM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z20Vac/60Hz
Test Mode Sing
VOO0 wmilliliters of waters in the beaker
located in the center of the owven
Data: 13 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917({3).emi (37)
80 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
10
USDD 440. 580, 720. 860. 1000
Trace: (Discrete) AT, L )
Fite no. : ASC Cheamber Data no. : 13
Dis. / Ant. 3m THALP210S-4(0133) Ant. pol. : VERTICALL
Limit 72,7 dB U VS m
Env. / Ins. SS93EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test HMode Sing

700 milliliters of waters in the kbeaker
located in the center of the oven
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

ata: b File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917({3).emi (37)
80 Level (dBuvim) Date: 2005-08-04
727 LIMIT
40
0 30 84, 138. 192, 246. 300
Trace: (Discrete) AL Ll )
J3ite no. : B/C Chamber Data no. S
Di=. / Ant. 3m BEELS106[ASL) Ant. pol. @ HORIZONTALL
Limit 7z.7 dEL Vim
Env. / Ins. SE93EM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=
Test HMaode gto Defrost
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 19 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37}
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
0 300 440. H80. 720. B860. 1000
Trace: (Discrete) AT, L )
3ite no. : B/C Chanber Data no. : 19
Di=. / Ant. 3m UTHALFPS105-4(0139) Ant. pol. @ HORIZONTALL
Limit T2.7AdB L Vim
Enwv. / Ins. S593EM  ZO*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode huto Defrost

VOO0 milliliters of waters in the heaker
located in the center of the oven
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com tw

Data: 6 File: Etest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
uﬁﬂ 84, 138. 192, 246. 300
Trace: (Discrete) AL Ll )
3ite no. : B/C Chanber Data no. @ 6
Dis. / Aintc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 727 dEL Vim
Env. / Ins. 8593EM 20*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 120Vac/60Hz
Test Mode huto Defrost
VOO0 milliliters of waters in the heaker
located in the center of the oven
Data: 20 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
2.7 LIMIT
40
uSﬂﬂ 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 20
Dis. / Aint, 3m THALP910S-4(0133) Ant. pol. : VERTICAL
Limit P27 dBi VS
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test Mode huro Defrost

700 milliliters of waters in the kbeaker
located in the center of the oven
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Faxx02-26099303
Emailttemec@tternc, com. tw

Data: 37 File: EMest-datat'\TSANN KUEN' 2005 EM94091 7 Em940917(3).emi (37)
Level (dBuvim) Date: 2005-08-10
120
2.7 LIMIT
1 Fl 5 B
60 " 3
u1ﬂﬂﬂ 1400. F800. 11200. 14600. 18000
Trace: (Discrete) AL
3ite no. 1 ASC Chanber Data no. : 37
Di=s. / Ant. : 3m 3115 Ant. pol. : HORIZONTALL
Limit : 72.7dBU VSm
Env. / Ins. : 8593EM 20*C/A9% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-540ZEMM
Power Rating : 120Vac/60Hz
Test Mode i Max
700 milliliters of waters in the kbeaker
located in the center of the owven
Ant. Cakle Emission
Fredgq. Factor Loss PReading Level Limits Margin EFEemark
(MH=z) (dEBE/m)  (dE) (B M W) (dB& VAm) (dB{ V) (dB)
1 4947.400 33.96 9.10 19.90 6Z .97 72.70 9.73 Lverage
2 7421.100 37.20 11.58 5.73 54.51 72.70 18.19 Lverage
3 9§94.800 35.57 12.89 1.88 53.33 7Z2.70 19.37 Lverage
4 12363.500 35.91 15.01 7.14 61.06 72.70 11.64 Lverage
& 14542.200 35.83 16.90 6.13 61.87 72.70 10.83 Lverage
& 17315.900 44,27 17.37 2.37 64.01 72.70 8.69 Lverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Feading
2. The emwission lewvels that are Z0dE below the official
limit are not reported.
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R O.C. Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 36 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917{3).emi (37)
Level (dBuvim) Date: 2005-08-10
120
F2.F LIMIT
b
4 il
60 ; o 3
1]
1000 4400. F800. 11200. 14600, 18000
_ Frequency (MHz
Trace: (Discrete) 4 oy )
Jite no. : B/C Chanber Data no. : 36
Dis. / Aintc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 72.7 dBE & Vim
Env. / Ins. : 8593EM Z20*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 1Z20Vac/60Hz
Test Mode I Max
VOO0 wmilliliters of waters in the beaker
located in the center of the oven
int. Cakle Emission
Fredq. Factor Loss FReading Level Limits Margin ERemark
[(MH=) (dBE/mw) (dE) (AB 4 W) (dB{ WAm) (dB & V) (dB)
1 4947400 33.96 a.10 8.37 51.44 72,70 21.26 bverage
2 7421.100 37.20 11.58 E.B6 54.44 72.70 18.26 Lverage
3 89594.900 35.57 12.89 1.52 52.97 T2 .70 19.73 byerage
4 12365.500 355.91 15.01 4,92 55.584 72,70 15.86 bverage
5 1454z.200 355.83 16.90 4,95 g0. 67 72,70 12.03 bverage
& 17315.9200 44.27 17.37 1.06 62 .69 72,70 i0.01 Lverage

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Feading
2. The ewission lewvels that are Z0dE helow the official
limit are not reported.

Audix Corporation Report No. EM-F940179



AUDIX J

FCC ID.RBJ-TSKM840X  Page 136 of 172

AUDIX Corp. EMC Laboratory
Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taipel

County, Tatwan B O.C, Post Code:24443

Tel02-26092133 Fax02-26099303

Ernail tteme@tternc. ot tw

Dat

3ite no
Dis. /
Limit

Env. /
EUT

FPower Rating :

a: 31
Level (dBuvim)
120

File: E:test-datait\TSANN KUEN'2005'EM940917Em940917(3).emi (37)

Date: 2005-08-10

2.7 LIMIT
60 1
0 2678 J7124 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AR Ll )
. : B/C Chamber Data no. 31
int. a3m 3115 Ant. pol. @ HORIZONTALL
F2.7 dB U VS m
Ins. S593EM ZO0%C/69% Enginner @ Hyper Chang

Microwave Cwven M/N:TIE-S540ZEMM
120Vac/ 60Hz

Test Mode Hax
VOO0 milliliters of waters in the heaker
located in the right front corner
int. Cakle Emission
Fredq. Factor Loss FReading Level Limits Margin ERemark
(MHz) (dBE/mw) (dE) (AB 4 W) (dB{ WAm) (dB & V) (dB)
1 4947.400 33.96 9.10 15.92 58.99 72.70 13.71 Averadge
Z  7421.100 37.20 11.58 5. 44 54,22 7Z2.70 15.458 hverage
Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official

limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-lou Hatang, Taipet
County, Tatwan R O.C. Post Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 30 File: Etest-data®t'TSANN KUEN' 2005 EM940917 EMI940917{3).emi (37)
120 Level (dBuvim) Date: 2005-08-10
F2.F LIMIT
1
60 3
026?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. 30
Dis. / Aintc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 7I.7ABL W m
Emwv. / Ins. S593EM ZO0*C/69% Enginner Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 1Z20Vac/60Hz
Test Mode Max
VOO0 wmilliliters of waters in the beaker
located in the right front corner
int. Cakle Emission
Fredq. Factor Loss FReading Level Limits Margin ERemark
{MHz) (dB/fw) (dB)  (dBEg# V) (dBL VAm) (dB g Vim)  (dE)
1 4947.400 33.96 .10 17.26 E0.32 72.70 12.38 Iverage
2 7421.100  37.20 11.58 5.0& 53.82 72.70 18.88 Iwerage

Femarks: 1.

Emission Lewvel=Antenna Factor + Cable Loss + Reading

2. The ewission lewvels that are Z0dE helow the official

limit are not reported.
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AUDIE Corp. EMC Lahoratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan R O.C. Paost Code: 24443
Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 33 File: E:test-data®t'\TSANN KUEN' 2005 EM940917 Em940917(3).emi (37)
120 Level (dBuvim) Date: 2005-08-10
2.7 LIMIT
60 !
u2ﬁ?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. HI
Dis. / Antc. 3m 3115 Ant. pol. HORIZCOHNTAL
Limit 7z.7 dBL Vim
Env. / Ins. SE93EM Z0*C/a9% Enginner Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=z
Test Mode Max
300 williliters of waters in the beaker
located in the center of the oven
int. Cable Emission
Fredg. Factor Loss FReading Lewvel Limits Margin Remwark
[(MH=) (dB/m)] (dB] [(dB L W) (dBL Vim) (dBLWVSm) (dB)
1 4947.400 33.96 9.10 16.19 59,25 T2 .70 15.45 byerage
2 v421.100 357.Z0  11.55 5.31 S54.09 72,70 15.61 bverage

Remarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0d4E below the official
limit are not reported.
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AUDIE Corp. EMC Lahoratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan R O.C. Paost Code: 24443
Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Dat

a: 32
Level (dBuvim)
120

File: E-test-datat'TSANN KUEN'2005 EM940917Em940917(3).emi (37)

Date: 2005-08-10

F27DBUV LIMIT
60 1
1]
2678 37124 4806.8 5871.2 6935.6 8000
_ Fregquency (MHz
Trace: (Discrete) 4 oy )
Jite no. : B/C Chanber Data no. HI
Dis. / Antc. 3m 3115 Ant. pol. @ VERTICAL
Limit 7z.7 dBL Vim
Env. / Ins. SE93EM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=z
Test Mode Hax
300 williliters of waters in the beaker
located in the center of the oven
hAnt .
Fredg. Factor Loss Margin Remark
[(MH=) [dB/m) (dBE i V/m) [dB)

1 45947.400 33.96
2 T74Z1.100 37.20

14.02 Lverage
16.02 Lwverage

Remarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0d4E below the official

limit are not reported.

Audix Corporation Report No. EM-F940179



FCC ID.RBJ-TSKM840X  Page 140 of 172

@ AUDIX Corp. EMC Laboratory
A U D IX Ma.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Fost Code:24443

Tel02-26092133 Fax0Z-26099303
Ernailtteme@tteme. com. tw

Data: 34 File: Etest-data®'TSANN KUEN' 2005 EM940917 EmI340917(3).emi (37)
120 Level (dBuvim) Date: 2005-08-10
F27DBUV LIMIT
60 1 2
u2ﬁ?B 37424 4806.8 5871.2 6935.6 8000
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 34
Di=s. [ Ant. 1 3m 3115 Ant. pol. : HORIZONTAL
Limit V2.7 AR Wi
Env. / In=s. : 8593EM 20%*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test Mode I Max
300 milliliters of waters in the kbeaker
located in the right front corner
int. Cakle Emission
Fredgq. Factor Loss PReading Level Limits Margin EFemark
(MHz) (dEBE/m)  (dE) (B M W) (dB& YAm) (dB & VAm) (dB)
1 4947.400 33.96 9.10 15.99 59.06 72.70 13.64 Lrerage
2 7421.100 37.20 11.58 6.99 E5.76 72.70 16.94 hverage

Femarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official
limit are not reported.
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B O.C, Post Code:24443

Tel:02-26092133 Fax02-26099303
Ernail tteme@tternc. ot tw

Data: 35 File: Etest-data®'TSANN KUEN'2005'ERM940917 EmI340917{3).emi (37)
120 Level (dBuvim) Date: 2005-08-10
2.7 LIMIT
60 1 2
026?8 J7124 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AR Ll )
J3ite no. : B/C Chamber Data no. : 35
Dis. / Ant. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 72.7dB L Vim
Env. / In=z. : B8593EM Z0%C/B9% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:T3IE-S540ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode : HMax
300 williliters of waters in the heaker
located in the right front corner
int. Cakle Emission
Fredq. Factor Loss FReading Level Limits Margin ERemark
(MHz) (dBE/mw) (dE) (AB 4 W) (dB{ WAm) (dB & V) (dB)
1 4947.400 33.96 Q.10 15.54 58.60 72.70 14.10 Lverage
Z  7421.100 37.20 11.58 7.49 56.27 7Z2.70 16.43 Lverage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official
limit are not reported.
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7.6.4. EUT : Microwave Oven

M/N : TSK-8402EMM
(Magnetron - Matsushita, Type 2M211A-M2]J,
H.V. Transformer : Yunlu, Type No. KHT-R701ACK)

EUT with following test modes were measured at Semi-Anechoic Chamber and

all the test results are listed in next pages.

Test Date : Aug. 12,2005  Temperature : 20°C
The details of test mode and reference test data are as follows :

Page 142 of 172

Humidity : 69%

Reference Test Data No.
NO. | Frequency range Test Mode Horizontal Vertical
Load: 700ml,
L. Beaker Location: Center (Popcorn) #2,#23 #1424
Load: 700ml,
2. Beaker Location: Center (Beverage) #3,#22 #4,%21
Load: 700ml,
3 Below 1GHz Beaker Location: Center (Soup) #7,#18 #8,#17
(30MHz-1GHz) Load: 700ml,
4. Beaker Location: Center (Cass) #10,#15 #9,#16
Load: 700ml,
> Beaker Location: Center (Sing) #11,# 14 #12,#13
Load: 700ml,
6. Beaker Location: Center (Auto Defrost) #6,#19 #35,#20
Above 1GHz Load: 700ml,
7 (1GHz-25GHz) Beaker Location: Center #37 #36
8. Load: 700ml,
Beaker Location: Right Front Corner # 31 #30
Above 1GHz.
9. Load: 300ml,
(At second and . #35 # 34
. . Beaker Location: Center
third harmonics)
10. Load: 300ml, 430 4133
Beaker Location: Right Front Corner
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i AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailtteme@ttermc. com. tw

Data: 2 File: Etest-datat'\TSANN KUEN' 2005 EM94091 7 Em940917{4).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
1]
3o 84, 138. 192, 246. 300
Trace: (Discrete) AR Ll )
J3ite no. : A/C Chamber Data no. H =
Di=. / Ant. 3m BEERD106[AIL) Ant. pol. @ HORIZOMNTAL
Limit 72.7 dB i Vi
Enw. / Ins. S593ENM  ZO0*C/R9% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-340ZEMHM
Power Rating : 1Z0Vac/60Hz
Test HMode Fopcorn
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 23 File: E-test-data®'TSANMN KUEN 2005 EM940917 EmI40917{d).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-12
727 LIMIT
10
USDD 440. 580, 720. B860. 1000
Trace: (Discrete) Frequency (MHz)
Fite no. : A/C Cheamber Data no. : 23
Dis. / Antc. 3m THALPO10S-A(0139) Ant. pol. : HORIZONTAL
Limit 7z.7 dBL Vi m
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-840ZEMM
Power Rating : 12Z0Vac/60H=
Test HMode FPopcorn

700 milliliters of waters in the kbeaker
located in the center of the oven
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-2a0099303
Emailtteme@tternc. com. tw

Data: 1 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(4).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
1]
30 84. 138. 192, 246. 300
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. H |
Dis. / Antc. 3m BEAS10G (ASL) Ant. pol. ! YERTICLL
Limit 72.7 dBL Vi m
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test HMaode Popcorn
700 milliliters of waters in the kbeaker
located in the center of the oven
Data: 24 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI940917{4).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
uSﬂﬂ 440. h80. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. i ASC Chamber Data no. : 24
Dis. / Aint, 3m THALF91O05-4A(0139) Ant. pol. : VERTICAL
Limit 2.7 dBit VS m
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Popcorn

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipel
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 3 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{4).emi (37)
a0 Level (dBuv/im) Date: 2005-08-12
727 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 3
Dis. / Aint, 3m BEAD106 (A3L) Ant. pol. : HORIZCONTALL
Limit 7z.7 dB L Vim
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Eeverage
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 22 File: EMest-datat'\TSANN KUEN' 2005 EM94091 7 Em940917{4).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
72.7DBUY LIMIT
40
uSﬂﬂ 440. 580. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. i ASC Chamber Data no. : 22
Dis. / Aint, 3m THALP910S-4(0133) Ant. pol. : HORIZCONTALL
Limit 72.7DETV LIMIT
Env. / Ins. S593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode BEeverage

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R .O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com tw

Data: 4 File: Etest-data®'TSANN KUEN 2005 EM940917 Em940917{1).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-12
727 LIMIT
40
1]
3o 84, 138. 192, 246. 300
Trace: (Discrete) AR Ll )
Jite no. : B/C Chanber Data no. HI:
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 72.7 dBL Vi m
Env. / Ins. SS93EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawve Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Eeverage
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 21 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{4).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-12
727 LIMIT
10
0 J00 440, H80. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
J3ite no. : B/C Chamber Data no. : 21
Dis. / Ant. 3m  UHALP9108-4({0139) Ant. pol. : VERTICAL
Limit 72.7 dB U Vim
Enwv. / Ins=. S593ENM  ZO%C/A9% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test Mode Eewveradge

VOO0 wmilliliters of waters in the beaker
located in the center of the owven

Audix Corporation Report No. EM-F940179
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tatwan R.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 7 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{4).emi (37)
a0 Level (dBuv/im) Date: 2005-08-12
727 LIMIT
40
uﬂﬂ 84, 138. 192, 246, 300
Trace: (Discrete) AR Ll )
3ite no. : B/C Chanber Data no. HEr
Dis. / Aintc. 3m BEAD106 [ A3L) Ant. pol. : HORIZONTAL
Limit 72.7 dB L Vm
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test HMode Soup
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 18 File: Etest-data®'TSANN KUEN2005'ERM940917 EmI340917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
f2.7 LIMIT
40
uSﬂﬂ 440. 580. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. i ASC Chamber Data no. : 18
Dis. / Aint, 3m THALP910S-4(0133) Ant. pol. : HORIZCONTALL
Limit T2.7AB L Vi m
Env. / Ins. 8593EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-5402ZEMM
Power Rating : 1Z0Vac/60HE
Test HMode Soup

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hstang, Tapet
County, Tatwan R.O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 8 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{4).emi (37)
a0 Level (dBuv/im) Date: 2005-08-12
727 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. i ASC Chamber Data no. : 8
Dis. / Aint. 3m BELAD10G (A3L) Ant. pol. : VERTICALL
Limit 72.7 dE M Vi m
Enwv. / Ins. 8593EM  20%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-3402EMM
Power Rating : 1Z0Vac/60Hz
Test HMode Zoup
VOO0 milliliters of waters in the heaker
located in the center of the owven
Data: 17 File: Etest-data®'TSANN KUEN2005'ERM940917 EmI340917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
uSﬂﬂ 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Jite no. : A/C Chamber Data no. : 17
Dis. / Aint. 3m THALPO108-4(0139) Ant. pol. : VERTICALL
Limit 72.7 dBE Vim
Enwv. / Ins. 8593EM  20%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-3402EMM
Power Rating : 1Z0Vac/60Hz
Test HMode Zoup

700 milliliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179



FCC ID.RBJ-TSKM840X  Page 149 of 172

@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipel
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailttermne@ttemne. com tw

Data: 10 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{4).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-12
727 LIMIT
40
1]
30 84. 138. 192, 246. 300
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. : 10
Dis. / Aintc. 3m BEAD106 [ A3L) Ant. pol. : HORIZONTAL
Limit 72.7 dBE Vim
Env. / Ins. SE93EM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=z
Test HMode Cass
700 williliters of waters in the beaker
located in the center of the oven
Data: 15 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{4).emi (37)
a0 Level (dBuv/im) Date: 2005-08-12
727 LIMIT
40
uﬁﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) AL Ll )
J3ite no. : B/C Chamber Data no. H
Di=. / Ant. 3m UTHALFPS105-4(0139) Ant. pol. @ HORIZONTALL
Limit 72.7 dBL Vi m
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 1Z0Vac/60HE
Test Mode Cass

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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i AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan B.O.C. Poat Code:24443

Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com. tw

Data: 9 File: Etest-data®'TSANN KUEN' 2005 EM940917 EmI340917(3).emi (37)
a0 Level (dBuvim) Date: 2005-08-04
f2.7 LIMIT
40
1]
3o 84, 138. 192, 246. 300
Trace: (Discrete) AR Ll )
Jite no. : B/C Chanber Data no. H=!
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : HORIZONTAL
Limit 72.7 dBE Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:T3IE-540ZEMM
Power Rating : 12Z0Vac/60H=
Test Mode Cass
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 16 File: Etest-data®'TSANN KUEN 2005 EM940917 Em940917{1).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
uﬂﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) ALY Ll )
J3ite no. : A/C Chamber Data no. : 1a
Di=. / Ant. 3m UTHALFS105-4(0139) Ant. pol. : VERTICAL
Limit T2.7 dAB £ Vim
Enwv. / Ins. 8593EM  2Z0%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-540ZEMM
Power Rating : 120Vac/60Hz
Test Mode Cass

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R .O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 11 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EM940917{1).emi (37)
80 Lewvel (dBuvim) Date: 2005-08-12
727 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) LSS
3ite no. : ASC Chanber Data no. 11
Dis. / Aint. 3m BEAD10G (A3L) Ant. pol. : HORIZONTALL
Limit 72,7 dBE L Vi m
Enwv. / Ins. S593EM  Z0%C/69% Enginner : Hyper Chang
EUT ! Microwave Cwen M/WN:TSE-340ZEMHM
Power Rating : 1Z0Vac/60Hz
Test HMode 3ing
VOO0 milliliters of waters in the heaker
located in the center of the owven
Data: 14 File: Etest-data®'TSANN KUEN' 2005 EMO40917 EmI40917{4).emi (37)
a0 Level (dBuv/im) Date: 2005-08-12
727 LIMIT
40
uSﬂﬂ 440. 580. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
3ite no. : ASC Chanber Data no. : 14
Di=. / Ant. 3m UTHALFS105-4A(0139) Ant. pol. : HORIZONTAL
Limit 72.7 dE U Vim
Enw. / Ins. S593ENM  ZO*C/R9% Enginner : Hyper Chang
EUT : Microwave Cwen M/N:T3K-S40ZEMM
Fower Rating : 1Z0Vac/60Hz
Test HMode S3ing

700 williliters of waters in the beaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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] AUDIE Corp. EMC Lahoratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Tapet
County, Tatwan R O.C. Paost Code: 24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 12 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(4).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
030 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite no. : ASC Cheamber Data no. : 12
Dis. / Antc. 3m BEAD106 [ A3L) Ant. pol. : VERTICAL
Limit 72,7 dBE Vim
Env. / Ins. SE93EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=z
Test HMode Sing
700 williliters of waters in the beaker
located in the center of the oven
Data: 13 File: EMest-datat'TSANN KUEN' 2005 EM94091 7 Em940917(4).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
uﬁﬂﬂ 440, 580, 720, 860, 1000
Trace: (Discrete) AR Ll )
J3ite no. : A/C Chamber Data no. 13
Di=. / Ant. 3m UHALF9105-4A(0139) Ant. pol. @ VERTICAL
Limit 72.7 dB U Vim
Env. / Ins. SE93EM Z0*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwven M/N:T3E-S540ZEMM
Power Rating : 1Z0Vac/60H=
Test HMaode Sing

700 milliliters of waters in the kbeaker
located in the center of the oven

Audix Corporation Report No. EM-F940179
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o) AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

ata: 6 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI940917{4).emi (37)
80 Level (dBuvim) Date: 2005-08-12
727 LIMIT
40
U 30 4. 138. 192, 246. 300
Trace: (Discrete) AL
Jite no. : ASC Chamber Data no. H &
Dis. / Ant. 3m BEAZ106 [ A3L) Ant. pol. @ HORIZONTAL
Limit 72.7 dBit VW m
Enwv. / Ins=. S593ENM  ZO%C/A9% Enginner : Hyper Chang
EUT : Microwawve Cwven M/N:TIE-S40ZEMM
Fower Rating : 1Z20Vac/60Hz
Test HMode nto Defrost
700 williliters of waters in the beaker
located in the center of the oven
Data: 19 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI340917{4).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
727 LIMIT
40
g 300 440. 580, 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. : ASC Cheamber Data no. : 19
Dis. / Antc. 3m THALP910S-A(0133) Ant. pol. : HORIZONTAL
Limit FZ.7dBE Vm
Env. / Ins. SE93IEM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 1Z20Vac/60Hz
Test HMode Anto Defrost

VOO0 wmilliliters of waters in the beaker
located in the center of the owven

Audix Corporation Report No. EM-F940179
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i AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet
County, Tatwan R O.C. Paost Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 5 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI940917{4).emi (37)
80 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
40
U 30 4. 138. 192, 246. 300
Trace: (Discrete) AL
3ite no. : ASC Chanber Data no. H 5
Di=. / Ant. 3m BEAS106 [A3L) Ant. pol. @ VERTICAL
Limit 72.7 dB 4 VWim
Enwv. / Ins. 8593EM  2Z0%C/69% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:TIE-540ZEMM
Power Rating : 120Vac/60Hz
Test Mode huto Defrost
700 milliliters of waters in the kbeaker
located in the center of the owven
Data: 20 File: Etest-data®'TSANN KUEN'2005'ERM940917 EmI340917{1).emi (37)
a0 Level (dBuvim) Date: 2005-08-12
f2.7 LIMIT
40
g 300 440. 580. 720. 860. 1000
) Frequency (MHz)
Trace: (Discrete)
Fite no. : ASC Cheamber Data no. : 20
Dis. / Antc. 3m THALP910S-A(0133) Ant. pol. : VERTICAL
Limit 727 dEL Vim
Env. / Ins. SE93IEM Z0*C/a9% Enginner : Hyper Chang
EUT : Microwawe Cwen M/N:T3IE-840ZEMM
Fower Rating : 1Z20Vac/60Hz
Test HMode Anto Defrost

VOO0 milliliters of waters in the heaker
located in the center of the owven

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsurn, Lin-kou Hsiang, Taipei
County, Tatwan B O.C. Post Code:24443

Tel:02-26092133 Fax02-26099303
Ernail tteme@tternc. cotm. tw

Data: 37 File: Etest-data®t'TSANN KUEN'2005'ERM940917 EmI340917{1).emi (37)
Level (dBuvim) Date: 2005-08-12
120
2.7 LIMIT
5 &}
60 1 2 3 4
01000 4400. F800. 11200. 14600, 18000
Trace: (Discrete) Frequency (MHz)
Fite no. : A/C Cheamber Data no. : 37
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit P PEL.TABE VS
Env. / Ins. : 8593EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswve COwen M/N:S40XEMH
Power Rating : 1Z0Vac/60H=
Test Mode : Max
TOO milliliters of waters in the kbeaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 4955.800 33.99 9.10 1z2.59 55.99 72,70 16.71 bverage
2 7433.700 37.E5 11.481 6.57 55.74 72,70 16.946 Lverage
3 89911.600 35.60 12.88 7.01 55.49 72,70 14.21 Lyerage
4 12389.500 35.94 15.01 2.26 56.20 72070 16.50 byerage
L 14867.400 38.65 16.93 6.55 62.13 72,70 10.57 bverage
& 17345.300 44.27 17.37 1.58 63.52 T2 .70 9.15 byrerage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation Report No. EM-F940179
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@ AUDIX Corp. EMC Laboratory
A U D IX MNo.53-11, Tin-fu Tsurn, Lin-kou Hsiang, Taipei
County, Tatwan B O.C. Post Code:24443

Tel:02-26092133 Fax02-26099303
Ernail tteme@tternc. cotm. tw

Data: 36 File: Etest-data®t'TSANN KUEN'2005'ERM940917 EmI340917{1).emi (37)
Level (dBuvim) Date: 2005-08-12
120
2.7 LIMIT
b
60 1 2 5 4 3
01000 4400. F800. 11200. 14600, 18000
Trace: (Discrete) Frequency (MHz)
Fite no. : A/C Cheamber Data no. : 36
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : 2.7 dBL YV m
Env. / Ins. : 8593EM ZO*C/69% Enginner : Hyper Chang
EUT : Microwswve COwen M/N:S40XEMH
Power Rating : 1Z0Vac/60H=
Test Mode : Max
TOO milliliters of waters in the kbeaker
located in the center of the oven
Ant. Cable Ewmission
Fredq. Factor Loss FReading Lewel Limits Margin REemark
[MH=) [dE/m) (dE) (dB L V) (dBL Vim) (dBH VAm)  (dB)
1 4955.800 33.99 9.10 13.03 S56.13 72,70 16.57 bverage
2 7433.700 37.E5 11.481 Q.56 55.73 72,70 15.97 Lverage
3 89911.600 35.60 12.88 3.71 55.19 72,70 17.51 Lyerage
4 12389.500 35.94 15.01 3.57 57.51 72070 15.19 byerage
L 14867.400 38.65 16.93 4.29 59,87 72,70 12.83 bverage
& 17345.300 44.27 17.37 .01 6d.65 T2 .70 g.05 byrerage

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation Report No. EM-F940179
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AUDIX Corp. EMC Laboratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taipel
County, Tatwan B O.C, Post Code:24443
Tel:02-26092133 Fax:02-26099303

Ernail tteme@tternc. ot tw

Data: 31 File: Etest-data®'TSANN KUEN2005'ERM940917 EmI340917{1).emi (37)
120 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
1
60 2
uZﬁ?B J7124 4806.8 h871.2 6935.6 8000
Trace: (Discrete) AR Ll )
J3ite no. : B/C Chamber Data no. 31
Dis. / Ant. HECH ] 3115 Ant. pol. HORIZONTAL
Limit p 72.7dBH VSm
Enwv. / Ins=. S593ENM  ZO%C/A9% Enginner Hyper Chandg
EUT : Microwave Owven M/N:S40XEMHM
Fower Rating : 1Z0Vac/60Hz
Test Mode Hax
VOO0 milliliters of waters in the heaker
located in the right of the owven
int. Cakle Emission
Fredq. Factor Loss FReading Level Limits Margin ERemark
(MHz) (dBE/mw) (dE) (AB 4 W) (dB{ WAm) (dB & V) (dB)
1 4955.800 33.99 Q.10 z0.00 63.10 72.70 9. 60 Lverage
Z  7433.700 37.25 11.61 7.37 56.23 7Z2.70 16.47 Lverage

Femarks: 1.

Emission Lewvel=Antenna Factor + Cable Loss + Reading

2. The ewission lewvels that are Z0dE helow the official

limit are not reported.

Audix Corporation Report No. EM-F940179
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hatang, Taipet
County, Tatwan R.O.C, Post Code:24443
Tel02-26092133 Fax02-26099303
Ermailttemne@tteme. com tw

Dat

a: 30
Lewvel (dBuvim)
120

File: E:test-datat\TSANN KUEN'2005'EM940917Em940917{4).emi (37)

Date: 2005-08-12

2.7 LIMIT
1
60
1]
2678 37124 4806.8 h871.2 6935.6 8000
_ Freguency (MHz
Trace: (Discrete) 4 oy )
3ite no. : B/C Chanber Data no. : 30
Dis. / Anc. 3m 3115 Ant. pol. : VERTICAL
Limit 72.7 dB L Vim
Env. / Ins. SE93EM ZO0*C/69% Enginner Hyper Chang
EUT : Microwswe Cwen M/N:S40XEMHM
Power Rating : 1Z0Vac/60H=z
Test Mode Max
700 williliters of waters in the beaker
located in the right of the owven
Ant. Cable Ewmission
Fredg. Factor Loss FReading Lewel Limits Margin REemark

(MHz)

1 4555.800

{dB/m) (dB) (dE& V) (dB& Vim) (dB& Vim)  (dE)
33.99  2.10 ZZ.13 65.23 7z.70 .47 Average
37.25 11.61 1Z.:Z8 61.14 7z.70 11.56 Lverage

2  T433.700

Remarks: 1. Emission Lewvel=Antenna Factor + Cable Loss + Feading
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-lou Hatang, Taipet
County, Tatwan R O.C. Post Code:24443
Tel02-26092133 Fax02-26099303
Ernailttemnc@tteme. com tw

Data: 35 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI940917{4).emi (37)
120 Level (dBuvim) Date: 2005-08-12
F2.F LIMIT
1
60 2
ﬂ2ﬁ?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. 35
Dis. / Aintc. T 3m 3115 Ant. pol. HORIZONTAL
Limit : 7I.7ABL W m
Emwv. / Ins. S593EM ZO0*C/69% Enginner Hyper Chang
EUT : Microwswe Cwen M/N:S40XEMHM
Fower Rating : 1Z20Vac/60Hz
Test Mode Max
300 williliters of waters in the beaker
located in the center of the oven
int. Cakle Emission
Fredq. Factor Loss FReading Level Limits Margin ERemark
(MHz) (dBE/mw) (dE) (AB 4 W) (dB{ WAm) (dB & V) (dB)
1 4955.800 33.99 Q.10 19.07 62.17 72.70 10.53 Lverage
Z  7433.700 37.25 11.61 6.70 5E5.56 7Z2.70 17.14 Lverage

Femarks: 1.

Emission Lewvel=Antenna Factor + Cable Loss + Reading

2. The ewission lewvels that are Z0dE helow the official

limit are not reported.
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@ AUDIX Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Tatpet
County, Tatwan R.O.C, Post Code:24443

Tel02-26092133 Fax02-26099303
Ernailttemne@tteme. com tw

Data: 34 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI940917{4).emi (37)
120 Level (dBuvim) Date: 2005-08-12
F2.F LIMIT
1
60 2
ﬂ2ﬁ?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AL )
Jite no. : B/C Chanber Data no. HECE:!
Dis. / Anc. T 3m 3115 Ant. pol. @ VERTICAL
Limit : 72,7 dBU VS m
Env. / Ins. : 8593EM Z20*C/69% Enginner : Hyper Chang
EUT : Microwswe Cwen M/N:S40XEMHM
Fower Rating : 1Z20Vac/60Hz
Test Mode : HMax
300 williliters of waters in the beaker
located in the center of the oven
int. Cakle Emission
Fredgq. Factor Loss FReading Level Limits Margin ERemark
[(MH=) [dBE/mw) (dE) (AB & W) (dB{ YWim) (dB{ Vi) (dB)
1 4955.800 33.99 Q.10 2Z0.78 63.88 72,70 8.82 Lrerage
2 7433.700 37.25 11.61 Q.07 E7.93 72.70 14.77  Average

Femarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0dE helow the official
limit are not reported.
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AUDIE Corp. EMC Lahoratory

Mo.53-11, Tm-fu Tsun, Lin-kou Hsiang, Taiper
County, Tatwan R O.C. Paost Code: 24443
Tel02-26092133 Fax02-26099303
Emailttemec@tternc, com. tw

Data: 32 File: E:test-data®t'\TSANN KUEN' 2005 EM940917 Em940917{4).emi (37)
120 Level (dBuvim) Date: 2005-08-12
2.7 LIMIT
1
60
026?8 37124 4806.8 5871.2 6935.6 8000
Trace: (Discrete) AT, L )
Jite no. : B/C Chanber Data no. HI
Dis. / Antc. 3m 3115 Ant. pol. HORIZCOHNTAL
Limit 7z.7 dBL Vim
Env. / Ins. SE93EM Z0*C/a9% Enginner Hyper Chang
EUT : Microwswe Cwen M/N:S40XEMHM
Power Rating : 1Z0Vac/60H=z
Test Mode Max
300 williliters of waters in the beaker
located in the right of the owven
int. Cable Emission
Fredg. Factor Loss FReading Lewvel Limits Margin Remwark
[(MH=) (dB/m)] (dB] [(dB L W) (dBL Vim) (dBLWVSm) (dB)
1 4955.800 33.99 9.10 17.9a6 gl1.06 T2 .70 11.64 byerage
2 7433.700 3537.E5 11.461 G.56 55.72 72,70 16.98 bverage

Remarks: 1. Emission Level=Antenna Factor + Cable Loss + Reading
2. The ewission lewvels that are Z0d4E below the official
limit are not reported.
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AUDIX Corp. EMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hatang, Taipet
County, Tatwan R O.C. Paost Code:24443
Tel02-26092133 Fax02-26099303
Ernailtteme@tteme. com tw

Data: 33 File: Etest-data®t'TSANN KUEN' 2005 EMO40917 EmI940917{4).emi (37)
120 Level (dBuvim) Date: 2005-08-12
2.7 “LIMIT
1
60 3
uZﬁ?B 37424 4806.8 h871.2 6935.6 8000
Trace: (Discrete) LSS
3ite no. : ASC Chanber Data no. 33
Di=. [ Ant. 1 3m 3115 Ant. pol. : VERTICALL
Limit : 72.7DBAB L Vim
Env. / Ins. 8593EM 20%C/69% Enginner Hyper Chang
EUT : Microwawe Cwen M/N:S40ZEMHM
Power Rating : 120Vac/60Hz
Test Mode Hax
300 milliliters of waters in the kbeaker
located in the right of the owven
int. Cable Ewmission
Fred. Factor Loss PReading Lewvel Limits Margin Femark
(MHz) ({dE/m)] (dEBE) (dEL V) (dB Vim) (dBH V/m) (dEB)
1 4955.800 33.99 9.10 18.238 61.38 72.70 11.32 Lverage
2 7433.700 37.25 11.61 6.56 55.42 72.70 17.28 Lverage

Remarks: 1.

Emission Lewel=Antenna Factor + Cabhle Loss + Reading

2. The etnizssicon lewvels that are Z04E helow the official

limit are not reported.
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8. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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9. PHOTOGRAPHS

9.1. Photo of Input Power Measurement
M/N : TSK-8402AMM

EM940917

M/N @ TSK-8402EMM

EM940917
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9.2. Photo of Output Frequency Measurement
M/N : TSK-8402AMM

M/N @ TSK-8402EMM
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9.3. Photo of Frequency Measurement
M/N : TSK-8402AMM

M/N @ TSK-8402EMM
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9.4. Photos of Conducted Eemission Measurement
M/N : TSK-8402AMM

FRONT VIEW OF RADIATED MEASUREMENT

BACK VIEW OF RADIATED MEASUREMENT
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M/N :

= EM940917
S

: -y
FRONT VIEW OF RADIATED MEASUREMENT

EM940917

BACK VIEW OF RADIATED MEASUREMENT
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9.5. Photos of Radiated Measurement at Semi-Anechoic Chamber (Below 1GHz)
M/N : TSK-8402AMM

FRONT VIEW OF RADIATED MEASUREMF:NT

EM940917

BACK VIEW OF RADIATED MEASUREMENT
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M/N @ TSK-8402EMM

FRONT VIEW OF RADIATED MEASUREMENT

EM940917

BACK VIEW OF RADIATED MEASUREMENT
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9.6. Photos of Radiated Measurement at Semi-Anechoic Chamber (Above 1GHz)
M/N : TSK-8402AMM

A

. .
- ST e—
-m ] .

FRONT VIEW OF RADIATED MEASUREMENT

EM940917

FESPR IR

BACK VIEW OF RADIATED MEASUREMENT
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M/N @ TSK-8402EMM

E =

FRONT VIEW OF RADIATED MEASUREMENT

LT | T
EM‘)-H])IT

BACK VIEW OF RADIATED MEASUREMENT
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